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LueTpyKitist st MEAHTHOTO0 32CTOCYBAMIISI: indopmanis A71st KOpHCTYBaYa

Moxeudaoreanun BIOCEP 400mr/250m1, postumni st indysiii
Jliis BUKOpUCTaHHS CEPel IOPOC/IHX
MokcHdaokcalu
VBaxkHO npounTaiite iHCTPYKILIO, MEpil HDK NOUAaTH BUKOPUCTOBYBATH LieH nperapar, OCKIJIbKH BOHA
MICTHTb BaKJIMBY JUIs iH(opMaLlito.

3GepiraiiTe iHCTPYKLiI0. MOMIIHBO, BaM JI0BE/ICTLCA MPOYHTATH i1 e pas.
« SIKLIO Y BAC BUHMKIIH JIOJIATKOB 3aMUTAHHS, 3BEPHITHCS /10 JliKaps, GapMalesTa Ui ME/ICCCTPH.
+ [leit npenapat npu3HaYCHWAH NHLIC U1 BALLOro BUKOPHCTAHH. He nepenasaiire ioro iHmum. Lle Moxe
2aBaTH IM LIKOAM, HABITH AKILO TXHI 03HAKKH XBOpOOM TaKi K, sIK y Bac.

[lpu nossi Gyab-AkuX N0GIYHMX eQeKTiB 3BEPHITHCS 10 nikaps, ¢apmauesra abo meacectpu. Croam
BXOAATH Gy/Ab-sKi MOKIMBI M0GiuHi eexTy, He 3a3HaveHi B Uill incTpykuii. JuBiTbes po3nain 4.

1. Ilo Take Mokcidaokeanun, po3unn axs indysiii, i 215 40ro Bil BUKOPHCTOBYETHCSI
MokcH(IoKCaLH, po34uH /uis iH(y3iH, MICTUTh AIKOYY PEUOBHHY MOKCH(DIOKCALMH, 10 HAIEXKHUTh JI0
rpynu aHTHGIOTHKIB, AKi HA3MBAIOTBCA (TOPXIHOJOHAMM. Mokcuokcauut, pozunH ams indysid, aie
LUISIXOM 3HMLICHHS GakTepiil, SKi BUKIMKAIOTH iH(EKLi, SKIIO BOHH CHpUHHHEH] GaKTepIAMH, YyTIHBUMHU
10 MokcHIIOKCalUHY.

Mokcudokcalt, po3uuH s iHQY3ii, BUKOPHCTOBYIOTb JOPOCIMM JULA NiKyBaHHA HAaCTYIHHX
GakrepianbHuX iH(eKi:

« Herocnitanbhi inekuii eredb (MHeBMOHis)

* [Hdekuil mKipy i M’ AKHX TKAaHWH

2. o noTpi6Ho 3HATH Hepel BBEACHHSM DO3UHIY MOKCHIORCAIMHY /LIt indysiii
3BepHiTbCA /10 JliKapsi, SKLIO BU HE BNEBHEHI, Y1 HAJICHKUTE BH JI0 IPYMNH NaLieHTIB, ONMCaHOT HHKYE.

Posunn Mokcndaokcanuny st indysiii ne BHKOPHCTOBYIOTH Y HACTYIHUX BHIIAIKAX:

e V pasi ameprii Ao akTuBHOT cyGeTaHuii MokcHpnokcalmHy, OyAb-SKMX [HLIIMX aHTHOIOTHKIB
xiHonoHiB a60 IHINMX CKAAJ0BHX npenapary (UB. po3ii 6)

e V¥ pasi BariTHOCTI Ta rojlyBaHHs rpyauio

e [Tauientam monoaue 18 poxie

e Y pasi 3aXBOpIOBaHHs CYXOXHW/IA B aHaMHe3i a00 3aXBOPIOBAHHS, NOB’A3aHOrO i3 3aCTOCYBaHHAM
xXiHosoHiB (MB. po3tin «Ocobrusocmi 3acmocysanus i 3axoou Geznexu» Ta n. 4. «Moocnugi
nobiuni pearyii»)

e V pasi BpomkeHoro abo HaGyToro cramy, MOB’S3aHOr0 3 MOPYLICHHAM CEPUEBOTO PHTMY (mo
crioctepiraetbea Ha EKI, enextpuuHomy 3anuci cepus), y pasi nopyiueHHs CoNbOBOro OamaHcy B
KkpoBi (0cO6IMBO HU3bKHMIT piBeHb Kalilo abo MarHio B KPOBi), Y pasi CrNOBiILHEHOrO CEpLEBOro
putmy (Tak 3BaHa «Gpanukapais»), ciabkoro cepus (cepueBa HENOCTATHICTB), TMOPYLICHHA
CepLEeBOro pmmy B aHamHesi ;160 y Bnna,zucy npuitomy IHIIKX JiKiB, fKI l'lpH3B0,[1H'¥b 110

. Lle MOACHIOETHCA THM, 110 PO34HH Moxcn(hnoxcauuuy s lHdpyzm MOJKE BUK/IMKATH ZM BN
s L’ 'V,
T06TO nojorskeHHs intepsany QT, a came — 3aTPHMKY NPOBEACHHSA CCKTPHHHHX cy{mzﬂ}m \3}%
2%
e Y pasi TSUKKOrO 3aXBOPIOBAaHHA nevitki aGo AKIWO piBeHb MEYiHKOBHX (I)LPMGHTIB: By

MEePEBMILLYE BEPXHIO HOPMY B 5 pasis.




OcobauBocTi 3acTocyBanns i 3ax0/n Oe3lneKn nepe1 npuiioMoM npenapary
le cnin npuitmati antuGakrepiawibHi npenapati  QTOPXiHONOHIB/ XiHOJIOHIB, BKJIKOYAIOYM PO34HH

Mokcudokcauuty st indysii, sKkuo B anamuesi ¢ cepiosni noGiuni peakuii nia yac npuAoMy XiHOJIOHIB
abo ¢gropxiHonoHiB. Y TAKOMY BHMAAKY, HEOOXIZAHO AKOMOra WBUALLE MTOBIAOMUTH JIIKaps.

IMopaabTecs 3i cBOIM JliKapeM nepe NepuInM BBE/JICHISIM PO3YIHY MoKcH(IOKcAHAY Juis indys3iii

* SIK110 BM XBOpi€Te Ha LYKPOBUH JiabeT, OCKINbKH Y BAC MOJKe BAHHKHYTH PH3HK 3MiHH PIBHA LYKpY B
KPOBi NpHM 3acTOCYBAHHI MOKCH(IIOKCALIUHY.

* Slkuwo nicns npuiiomMy MokcHIOKCaLMHY Y Bac KONAU-HEOYAb 3’ ABAAIMCS CHIILHI BUCHIIAHHA HA IKipi a6o
JYLWIEHHS WKIPH, YTBOPEHHS MyXHUpiB Ta/abo BUPa3oK y poTi.

* Po3uurn mokcudokcatuny s indysii moske sminutu EKI Bamoro cepus, 0co6a1uBo SKIO BH XkKiHKa a60
JTHA moauHa. SIKuo BH 3apa3 npuiimaete Gyab-Aiki JlikM, sAKi SHIKYIOTh piBEHb Kajilo y KpoBi,
NPOKOHCY/IbTYHTECS 3 JliKapeM nepejl BBEACHHAM PO3YHHY MOKCHIOKcaumHy ans indysiit (IMB. Takox
posain «IIpotunokasanns» Ta «IHII JiKK Ta pO3YHH MOKCH(IOKCAIMHY 114 iHDY3iH»).

* JIkuio Bu cTpaxkaaete Bia enigencii aGo Maere crau, Npu AKOMY Y BaC MOJKYTh BUHUKHYTH CYA0MH,
TOBIZAOMTE IPO e JTiKaps, Nepul HisK BBOAMTH PO3UMH MOKCH(IIOKCAUMHY /Ulal iH(Y3iH.

* Jxmo y sac € abo konu-nedyap Oyin npobaemMu 3 NCHXIYHIM 30POB’SIM, TIPOKOHCYIBTYHTECS 3 NikapeM
Mepesl BBECHHAM PO3HHHY MOKcH(IIOKcaUMHy /ulst iH(y3ii.

* JIKIIO BH CTPAX/IAETE HA TSKKY MIACTEHi10, BAKOPUCTAHHS PO3UMHY MOKCU(IOKCALMHY TS 1HDY3iH
MOYK€ MOripUIMTH CHMITOMU BalLIOro 3aXBopioBaHHs. SKL10, Ha Bally JyMKy, BiaOynocs noripieHHs
CTaHy, HeralHO 3BEPHITBLCA J10 JliKaps.

«JIK110 y Bac ab0 y KOroch i3 WieHiB BalLOT POJHHH € AediliT rI0K030-6-pocdaTaeriaporenasu (piakicHe
CriaJIKOBe 3aXBOPIOBAaHHS), MOBIJAOMTE MPO Lie CBOro JIiKapsl, IKHii NOPaAHTh, YH MiIXOAUTH BaAM PO3YHH
MokcHduiokcauuHy ans indysii.

* Po3uun mokcudnokcauuHy ans ivdysi el BBOAWTH JiKLLIe BHYTPILIHBOBEHHO (Y BEHY), a He B apTepilo.
[Ipu 3acrocyBanni posunny Mmokcuquokecauny aisi indysiii:

* SKkuo nig wac JiKyBaHHS BH BiZuyBacTe mpHckopene afo meperyiasipne cepueGHTTS, i HeraiHo
NOBIAOMHUTH JliKaps. MouInBO, Jlikap 3axoue 3po6utn EKT, 11106 BUMIpSTH Ball CEpUEBHIA PUTM.

Pusuk cepuesux npobrieM Moske 3pocTaTh 3i 30iNbLIGHHAM A03H Ta WBHAKOCTI nepdysii y BeHy.
* IcHye piakicHa HMOBIpHICTE TOro, WO Y BAac MOKe BHHUKHYTH BajKKa panToBa ajepriuyHa peakiiis
(anadinakTiyHa peakuis/IIOK) HaBITH MiCAs MEPLIOT 103H, 3 CHMITOMAMH, AKi MOKYTh BKJIOYATH BiAdyTTs
CTHCHEHHS B rpy/fX, 3aM1aMOpPOYEHHA, HYA0TY a0 HEMPHTOMHICTb, a60 3aMaMopoYeHHS MPH CTOSHHI. SK1I10
Le CTanocs, JiKyBaHHs MOKCH(IIOKCALIMHOM, PO3YHHOM juts iHdy3iii HEOOXiAHO HeraHo NPHITMHUTH.
* Po3unn mokcudnokcaunny s iHdysii MOXe BUKIHKATH LIBUIKE Ta BAXKKE 3allalleHHs TEYIHKHM, 1110 MOKE
MPU3BECTH /10 HeOe3neuHol ANS JKHTTA TMediHKOBOT HEJOCTATHOCTI (BKIIKOYAIOYH BHIAAKH 3 JIETAJIBHUM
HaciAKOM, AWB. po3nin 4. «Moowciusi noGiuni peaxyiin). Bynb nacka, 3BepHITBCA JIO JliKaps, Mepil Hisk
MPOJIOBXKHUTH JIIKYBAHHS, SIKILO BH PANTOBO MOYMHAETE BiUYBATH He3My)kaHHs abo Mnomivaere royKOBTIHHS
GinkiB ouei, TemMHy ceuy, cBepOiXK WKipH, KpOBOTEYi ab0 NOpylUeHHS MUCIeHHs, a60 Ge3COHHS.

Cepiio3ni mkipni peakuii
Ipu 3acrocyBanHi Mol{cudmor{caumiy MOBIIOMASIIOCS MPO Cepio3Hi WKIpHI peakil, BKIIOYAIOUYH CHHIPOM
Crieenca-/lKoHcOHa, TOKCHYHMIT eniaepMatbHrii HEKPOJi3 Ta rocTpU reHepasizoBaHuil eK3BHT€MaT03HHH
nmyctynesos (I'TEIT).

* CCIVTEH cnouartky MOKe NpOSBAATHCS Y BUIJIS/II YEPBOHYBATHX TUISIM, CXOIKHX Ha MilfieHi, aﬁo hpyl‘.l"lHX
MJIAM, 4acTo 3 HEHTPaJbHUMH NYXHUPLAMH Ha ']}”]\’6] Takox MOKYTh BHHUKHYTH BP]pdSK'[/l pOTa ropia, :
HOCA, CTATCBHUX OpraHiB Ta o4ci (YepBoHi Ta omyxjai o4i). [lum cepiiosHum BIICHHdHHﬂM Ha - LIKipi. 4acTo
nepejtye Mxomanka Ta/abo rpunonofibui cumnromu. Bucunanug MO, nporpecypa L1

JIYLIEHHS WKIPH Ta YCKNAAHEeHb, 110 3arpokKyIOTh KUTTIO, a00 npmﬁecm 0 ﬂé’l”‘mhlgr

4 |J-"|__'|".



o I'TEIl 3’aBnserbcs Ha NOYATKY JIKYBaHHS Y BHIASAI 4EpBOHOrO, JYLIATOrO TMOLIHPEHOrO BHCHITY 3
ropbkamMu nia wkipoio Ta Gyabbamkamu, ski CynpoOBOUKYIOTHCS JIMXOMaHKo0. Hailfuactima nokanisauis:
NepeBazkHo JOKANI3yEThCs Ha LIKIPHUX CKIaaKax, TyAyOi Ta BEpXHiX KiHLIBKaX.

Skuwo y Bac 3’aBuaucs  cepiosHi  Bucunanbs abo iHWI  LWIKIPHI CHMNTOMH, MNPUMUHITE TpUIOM
MOKCH(IIOKCALMHY Ta HeraiiHo 3BepHITBCA J10 Aikapa abo 3a MEAHUHOIO JA0NOMOI0I0.

« XiHonoHoBi aHTHOIOTHKH, BKJIIOYAIOYMH PO3UMH MOKCH(NOKCALMHY AnA iHDy3iH, MOXKYTH BHKJIMKATH
cyzoMu. SIKLIO Le cTanocs, TiKyBaHHs po34MHOM MOKCH(IOKCAUNHY i iH(Y3iH HeOOXIIHO NPUNHHUTH.

* Bu piako MoOkeTe BifMyBaTH CHMNTOMM YpaskeHHs HepBiB (Helponartii), Taki sk Olib, neYiHHA,
MOKONIOBAHHSA, OHIMiHHA Ta/abo cnabkicTh, 0COONMBO B CTYNHAX i Horax abo KMCTAX i pykax. Skuio ue
cTanocs, NPUNKHHITE MPUHOM po3urHY MOKCHIOKCAlMHY 11 iHdy3iii Ta HeraliHo NOBIIOMTE CBOTO JliKaps,
abu 3ano0irTM po3BUTKY MOTEHLIHHO HE3BOPOTHOrO CTaHy.

« V Bac MOXKYTb BUHMKHYTH NpoOsieMU 3 TNCHUXIYHUM 3/0pPOB’SIM HaBiTh MiJ 4ac MNEPLIOro MpUHOMY
XiHOJIOHOBHX aHTHOIOTHKIB, 30KpeMa po3uuHy MOKCH(IokcauuHy s iHdysid. Y ayxe piakicHuX
BMManKkax jenpecis a6o npoGneMH 3 MCHXIYHAM 3/10POB’AM MPU3BOAMIN IO CYTUMAANBHHX AYMOK |
CaMOTOLIKO/UKEHHS, HaNpUKiaa cnpobu camoryGersa (amB. posain 4. «Moocausi nobiuni peakyiiy). Y pasi
PO3BUTKY TAKMX peaKiiiii JiKyBaHHS MOKCH(IOKCALIMHOM, PO3UMHOM JUlst iH(y3iii HEOOXIAHO NMPUITUHUTH.

« V Bac MOxe pO3BMHYTHCS aiapest nia yac abo nicns npuitomy aHTHOIOTHKIB, BKJIIOYAIOYH PO3YHH
mokcudiokcauuny ans indysiit. Skio aiapes crae TsKKoI0 abo TPUBANIOIO, a0 BH NMOMIYaETe y CTyJIi KPOB
abo cnm3, ciifl HeraHo NPUIMHHTH BUKOPUCTaHHS PO3UMHY MOKCH(IOKCalMHy Juisl iHdy3ii Ta 3BepHyTHCS
no nikaps. Y uill cutyauii He ciif npuiiMat Jiku, SKi 3ynuHAIOTE a00 YNOBUILHIOIOTH BUIOPOKHEHHS
KHINCYHHKA.

« Pigko MokyTh BHHMKaTH 6iib i mabpsik y cyriofax, a Takox 3anajieHHs abo po3puB CyXoxkuib. Bam
PHM3MK MiABHLLYETHCS, SKIWO BH NiTHi (noHaa 60 pokiB), nepeHeciu TPaHCTUIAHTALLIIO OpraHiB, y Bac €
npobJieMH 3 HUpKamiu abo SKIIO BW JIIKYyETeCh KOPTHKOCTEpOifamu. 3anajieHts Ta pO3PHBU CYXOMKHIb
MO3KYTb BUHMKHYTH MIPOTArOM NepLinx 48 roant JikyBaHHs | HaBiTh J10 KiJIbKOX MIiCALLIB MIC/s NPUTTHHEHHS
3acToCcyBaHHs po3uuHy MokcuduiokcaunHy ans indysiiinoi Tepanii. [lpu nosasi nepuux osHak 6onto abo
3ananeHHs CyXo:Kuans (Hanpuknaj, y WMKONOTU, 3an’scti, JikTi, niedi abo Ko/ini) NPUIUHITE NPUHOM
posuuny MokcudnokcauuHy ans iHQy3ii, 3BepHITECS 10 JliKaps Ta 3HEPYXOMTE XBOPOOIHMBY MiNISHKY.
VHuukaiite Oyab-aKoT HenoTpibHOT (Pi3HuHOT aKTHBHOCTI, OCKiNbKM L€ MOXKe 30IIbIIMTH PU3HK PO3PUBY
CYXOKHIISA,

+ SIKIO BM NALiEHT MOXMJIOrO BIKY | MaeTe mpodJeMu 3 HUpKaMu, noadaiiTe Npo A0CTATHE CHOKUBAHHA
PiIMHH, OCKINBKH 3HEBOIHEHHA MOKe 30IMbIINTH PH3UK HHPKOBOT HEAOCTATHOCTI.

+ SIkmo mia wac 3acTocyBaHHs po3uuHy MOKcH(IOKcalHy ans iHgysii y sac noripuyerses 3ip abo y Bac
BHHUKJIM [HLII MOpYLIEHHs 30py, HeraiHo 3BepHiTbes A0 odranbmosora (aue. posainu 2. «Kepyeanns
asmomobinem ma inwumu mexanizmamu» ta 4. « Mooicnusi nobiuni pearxyiin).

+ DTOPXiHONOHOBI AHTHOIOTHKM MOXKYTh BHK/IWKATH [MiJABMIUIEHHS PiBHS LYKPY B KPOBi BHILE HOPMH
(rinepriikemis) ab0 3HWIKEHHS PiBHS IyKpY B KPOBi HMiK4e HOPMHM (Finmorsiikemis), mo MOTEHLIHHO MOXE
NPU3BECTH A0 BTPATH CBIAOMOCTI (rimorniikemiuna koma) y BaXKMX BWnazkax (aue. posain 4 «Mooicnugi
nobiuni peaxyiiy). SIKIO BA CTPayKIAETe HA 1yKPOBUIi iabeT, cilijl peTebHO KOHTPOJIOBATH PIBEHB LIYKpY B
KPOBI.

« XiHONMOHOBI aHTHGIOTMKM MOKYTh 3pOOMTHM Bauly LiKipy Oifblll YYTAHBOIO 10 COHSYHOro abo
yabTpadioneroporo csitna. Chix yHukaTH TpuBajoro mepeOyBaHHS NiJd COHAYHAMH TIPOMEHAMH abo
CHJIBHOIO COHAYHOIO CBIT/a, @ TAKOXK HE BUKOPUCTOBYBATH conspii abo Oyab-aky iHwy Yd-nammy nia yac
BHKOPHCTAHHS PO34YHHY MOKCH(IOKCAUMHY Ans iHy3ii.

+ Icaye obmeskeHMH [OCBIJ 3aCTOCYBaHHS [OCIIJIOBHOIO BHYTPIIIHLOBEHHOIO/ MEPOPaNbHOrO pO3YHHY
MOKCH(IIOKCAUMHY sl iH(y3iii st iKyBaHHs rocniTanbHoi indekuii 1eredis (1HeBMOHiN).

+ EdekTHBHiCTb po3uuny Mokcudrokcauuny ans iHQysili npu niKyBaHHI BakKHX OMIKiB,, HbeKuii
rAMGOKMX TKaHWH Ta inQexuiii aiaGeTuunoi cronu mpw octeomieniti (inekuii kicTkoBoro  Mo3ky) He
BCTAHOBJICHA. L Fs %Y
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IIpoaonrosani, inBaniansyoui ta norenuiiino HeBIABOPOTHI cepiiozni mobiuui peaxuii
DTOPXIHOMNOHOBI/XIHONOHOBI anThdaKTepianbii npenapatu, BKIIOYAIOUM PO3UHH MOKCH(IOKCALMHY /15
iHdysii, Gynn nos’s3ani 3 ayKe PIAKICHUMU, arte cepHO3ZHUMM MOGIUHUMK e(pekTamu, aeski 3 HuX Gynu
TpuBanumu (TpuBanu Micausmu aGo pokamM), NPUIBOAMAM 10 iHBANiAHOCTI aGo Oynu nortenuiiito
HeBiBopoTHiMU. Cloau BXOASTH 60Mi B CYXOJKMIIAX, M'43aX 1 CyrnoGax BEepXHiX i HWKHIX KiHUiBOK,
TPYAHOLLI Npy X0AbLGI, HeHOPMabHi BiUyTTS, Taki sik TMOLLHITYBAHHA, ITOKOJIIOBAHHS, JIOCKOTAHHS, OHIMiHHS
abo neuinHa (napectesis), ceHcopHi posnau, BKIOYAIOYH MOPYIIEHHsA 30py, CMaKy Ta HIOXY, i CiIyXy,
JICTIPECIs, MOTipLIeH s naM’aTi, CHILHA BTOMA | CepiiosHi posanm cHy.

SIKo y Bac BUHUKIHM Gyb-sKi 3 UMX NOGiYHHX eekTiB micns npuiiomy posumny MOKCH(JIOKCALIUHY 1151
iHy3iit, 3BepHiTLCH 110 nikaps Gesnocepeabo nepen NPOJIOBKEHHAM JliKyBaHHs. Bu Ta Bam nikap
[pUiMeTe pillieHHs 010 MPONOBIKEHHS JTiKyBaHHS, BPaXOBYIOUH TaKOK aHTHOIOTHK iHLIOrO Kiiacy.

Jitn Ta nigitkn
Lleii npenapar ne mMoskHa npusHAuaTH AiTAM Ta NiLTiTKaM BIKOM 710 18 pokiB, ockinbku edekTHBHiCTH Ta
Oesrnieka ans wiel BiKopoi FPYNW HEe BCTAHOBJIEH] (JIMB. po3Ain «ITporunoxasanns»).

Inwi nikapewki 3aco6u Ta Mokenduiokeannn, posunn Aast indys3iii
[losinomre ceoro nikaps aGo dapmaiesra, skio Bu MpUiiMaEcTe, HEUIONABHO NpHiManun abo Mmoskere
npuiMaTh Oyab-aKi iHwWi niku, KpimM po3unHy MOKCH(IOKCAUMHY s iHy3iii.

Js indysiitnoro posunny MOKCH(IOKCALIHHY 3BEPHITS yBary HacTymHe:

* JIKILO BM BUKOPHCTOBYETE PO3UMH MOKCH(oKecaunHy st indy3iii Ta inwi siku, ki BIIMBAIOTS Ha
cepue, icHye MiABMLICHHIT PU3MK 3MiHM cepueBoro putmy. Tomy we BuKOpHCTOBYiiTe po3umH
MOKCH(IIOKCAUMHY 15t iHQy3ilt pa3om 3 TakMMH JiKapCbKUMH 3acoBamu: npenaparu, 1o Hajexarhb
AO IPyNH aHTHAPUTMIYHMX 3aco6iB (HanNpukIaz, XiniguH, FAPOXiHIAMH, Au3oMipamin, amiogapoH,
coranon, poderunun, iGyTunua), HeliponenTuku (Hanpuknan,  (eHorinesiaziy, CeHJITIp,
FQJIONEpUAOI,  CyNbTONPHA), TPUUMKIIUHI  AHTHAENPECAHTH, JesKi NPOTUMIKPOOHI  3acobu
(Hanipuknaj, caksinasip, crnapdokcar, BHYTPILUHbOBEHHUH  €PUTPOMIUMH, meHTaMiauH,
NPOTUMAJISPIKHI Npenapat, 3okpema ranodanTpun), Aeski anTMricTaminni 3acobu (Hanpuknan,
TepeHaInH, acTeMi3oi, Mi30NacTHR) Ta iHwi Jikapebki 3aco6u (merinpinin, inaidgenin Tomo).

* By noBuHHI NOBIZOMHUTH Nikaps, KO B MpuiMaeTe iHLWi JikK, SKi MOKYTH 3HU3HTH piBeHb Kaiio
B KpOBI (Hanpukian, Aeski Aiyperuku, aeski NMPOHOCHI Ta KIi3MH [Benuki 1o3u] a6o
KkopTHkocTepoinu [nporusananbhi 3acobu], amporepuunn B) aGo CIPHYHHAIOTE YMOBIIbHEHHS
WBHKOCTI CepUESHTTS, OCKiNbKH BOHM TAKOXK MOKYTb 3GifbILINTH PH3HK CEpHO3HUX MOpYLIEHb
CEPUEBOTO PUTMY Mi/l HaC BUKOPHCTAHHS PO3YHHY MOKCH(IOKCALMHY Ulsi iHy3iit.

e Jlkuio BM HA AaHUil MOMeEHT NpHIMAETe NepopanbHi aHTHKOAryIaHTH (nanpuknan, rappapun), ua
iHdopmaLis Mosxe 3HaL06HTHCS JTikapio ans KOHTPOJIIO Yacy 3ropTaHHs KPOBi.

Moxkcundaokcauun, posunn gis indysiii, i BxRuBanus ki Ta Hanois
Ha nito posunny MokeHpaokcaunny ast indysiit ve Bnnueae Pka, BIIIOYaIOYM MOJIOYHI MPOAYKTH.

Barirnicts, roxysaunst rpyamo ta ¢epTabnicTn

He BukopucroByiite posunn MOKCH(oKkeaunHy uis indysiit, ko By BaritHi a6o rojlyere rpyylio.

Axwo By Barithi aGo roayere rpymio, Aymaere, o Mmoxkere OyTu BariTHi aGo niamyere 3aBariTHITH,
3BEPHITHCA 3a MOPAIoIO 10 CBOTO Jlikaps a6o (papmauesTa, nepur Hisk BAKOPHCTOBYBATH LiCH npernapar.
Jocnikents na TBapuHAX He BKA3yloTh Ha Te, 110 3aCTOCYBaHHA LLOrO MNpenapary MOTipLIMThL Bally
(hepTHIBHICTS.

Kepysauns aBromo6inem Ta inmuvn mexanizyamu

Posunn mokcudnokcaunny ans indysiii Moske BHKIMKATH 3anamMOpOYCHHsA abo ros0BOKpPY KiHHS, panToBy
KOpOTKO44CHa BTpaty 30py abo HENpUTOMHICTL Ha KOPOTKHI Nepiof. SIKUIO BM 3a3HaTH TAKOO BIJIMBY, He
KepyiTe aBToMoGineM Ta He Kepyiite iHLWHMH MexaHizMaMu. ' >




Moxcndaokeannu, po3unn aas indysiii, MicTHTL HaTpiii
[Ipenapar mictuts 678.6 mr (npubnuzno 29.52 mmons) Harpito Ha onaHy nosy. Lle cnin Bpaxoryeatu
naiieHTam, ki nepedyBaloTh Ha JUETI 3 KOHTPOILOBAHUM BMICTOM HATPIlO.

3. Cnocid 3acTocyBauus

Posunn MokcudnokcaunHy s iHQY3iid 3aBKAM HajacTb Bam Jlikap abo MeAWYHMIA MpaLliBHUK.
Pexomenpopana no3a /uisi JOPOCIIMX CTAHOBUTH OJIMH (JJIaKOH pa3 Ha 100y.

MokeudiokcalmH, po3uuH i iH(Y3iil, npusHaveHHil 18 BHYTPIlIHBOBEHHOro BBeAeHHA. Bawr nikap
MOBHHEH NepeKoHaThes, o iH Y318 BBOANTLCS 3 NOCTIHHUM MOTOKOM NMPOTAroM 60 XBUITHH.

IMauieHTam NiTHLOrO BiKy, MalliEHTaM 3 HU3bLKOIO Macolo Tina abo nauieHTaM 3 HUPKOBMMM mpobnemaMu
KOpeKLis /1034 He noTpidHa.

TpuasticTb JlikyBaHHS PO34YMHOM MOKcHdaoKcauuHy aas iHQy3ild BM3Havae Jikap. Y JesKHMX BHNajaKax
Aikap Mo)Ke pOo3oYaTH JIiKyBaHHS PO3YHHOM MOKcH(UIOKCAlUWHy ans iHdy3iH, a NoTiM MpPOJOBKUTH
JiKyBaHHSA TabneTkaMu MOKCH(IIOKCALIMHY.

TpuBanicTk JiKyBaHHS 3a7€KUTh BiJl THUMY iHQEKUIT Ta TOro, HacCKiIbkK A00pe BU pearyere Ha JIiKyBaHHS,
ajle peKOMeH/10BaHa TPUBAJIICTh 3aCTOCYBAHHA HACTYTHA:

- Herocnitanbha indexuis nereHis (nHeBMoHis) — 7-14 nHiB.

BinpluicTs  mauiedTiB 3 MHEBMOHICI0  NEpeBOAATLCA HA  NepopajibHe  JIKYBaHHS  TabieTkamu
MOKCH(I0KCALIMHY NPOTATOM 4 JIHIB.

-Indexuil wkipu Ta M’ sKUX TKaHUH — 7-21 J1eHb.

JUia  nmauieHTiB i3 YCKJAQHEHHMH IH(EeKUisMH IUKIpH Ta IWKIPHAX CTPYKTYp CEpeiHs TPHUBAICTh
BHYTPiLUHBOBEHHOTO JIiKyBaHHSA CTaHOBHTb NMpHONNM3HO 6 AHIB, a cepe/Hs 3arajlbHa TPUBAIICTh JIIKYBaHHS
(indyzia 3 nopanviinuM npuiioMom Tabnerok) — 13 auis.

BasxuBo, 100 BM 3aBepLIMAM Kype JIKYBaHHS, HABITh AKUIO Yepe3 KiflbKa AHIB BHM MOYyBa€Tecs Kpalle.
SIKIIO BM TMPUIHUHWTE BMKOPHCTOBYBATH lieH npemapar 3aHaaTo paHo, Bawa iHdekuis moxke He OyTH
IOBHICTIO BUITiKYBaHa, iH(eKLlis Mo)ke NoBepHyTHCs abo Balll CTaH MOJKE MOTiPUIMTHCA, @ TAKOXK Y BaC MOXKE
BHHUKHYTH PE3UCTEHTHICTh 10 aHTHOIOTHKA.

He cnia nepeBuiyBaTH pekoMenioBaly o3y Ta TpUBAJicTb JikyBauHs (aus. posain 2. «Ilo nompibuo
SHAMU Neped GEeOCHHAM PO3YUHY MOKCUDIOKCAyuHy ona ingysiin, « Ocobausocmi 3acmocysants i 3axoou
besnexuy).

Slkmo By orpumanu Ginbuie po3unny Mokceudaorcannny aas indysiv, iz cain

K10 BU cTypOOBaHi THM, LILO BM OTPUMAaNH 3aHaaTo Garato po3uuHy MOKCH(IIOKCALHHY 1 iH(Yy3Il,
HeraiHO 3BepHITLCS A0 JliKaps.

SIKII0 BH NponycTHJIN 103y po3unny MokcHdiokeaunny aas indysiii

Slkuwo BU cTYpGOBaHi THM, L0 BH MOMIM MPOMYCTATH 03y PO3UMHY MOKCHIOKCAUMHY s iHOY3IT,
HeraiHo 3BEepHIThCA /10 JiKaps.

SIKII0 BH NPHIHHHJIN BHKOPHCTAHHS PO3UHHY MOKcH(IORcanuuy aas indysii

Skuo JiKyBaHHs LM ripenapaTom Gy/1e NPUITMHEHO 3aHAATO PaHo, Balla iHdekiis Moke He OyTH MOBHICTIO
BuiikyBaHa. [lpokoHcynbTyiiTecs 3 nikapem, SKIO BH OaxaeTe MPUNMHUTH JIIKYBaHHA PO3YMHOM
mokcudokcauuHy ans iHdysiit abo Tabnerkamu MokcHdNIOKCALMHY 10 3aKiHUEHHS KypCY JIIKYBaHHS.

SIKIIO Y Bac BUHMKIM JOJATKOBI 3alWTaHHA 100 3aCTOCYBAaHHS LIOrO TpEnapary, 3BepHiThCA IO CBOTO
nikaps, GapManeBTa Y4 MeICeCTpPH.

4. Moxausi noGiuni peaxuil AT e e
SIk 1 Bei Jlikapebki 3aco0M, Liei npenapaT Moske BUKIMKATH 1o0iuHi edeKTH, Xxo4a BOHH BHHHKAIOTH He y
BCIX. ' 7 :
[lix wac nikyBaHHs po3uMHOM MOKcHGIOKcaunny s iHQy3ii cnocrepiraincs HacTyNHI mobiuHi edekTH. -
Yacrora MOKIHBMX MOOIMHHX €QEKTIB, HABEACHHX HHIJKYE, BU3HA4ACTLCA 3a JIOMOMOTOI0 HaC'_l"yll':I_HO'l"_fj
O —— P et}




Hacro: moske Bpaxaru 10 1 3 10 ocib

Heuacto: moxe Bpaskatu 1o 13 100 oci6

Pinko: moace Bpakath 1o 13 1000 oci6

Hyze pinko: Moxe Bpakath 10 13 10 000 oci6
HeBiloM0: HEMOKIMBO OLIIHKTH 3a HAABHUMU AAHUMH

Indexuii
Yacro: ingekuii, cnpuunneni pesuctenTHMu GakTepismu abo rpuGkamu, HanpuKIajl, IHpeKLii MopoKHUHH
pota Ta nixeu, eukinkani Candida.

Kpos i nimparuuna cucrema

HeuacTo: HM3bKa KijbKiCTb €PUTPOLMTIB, HU3bKA KiILKICTh NEUKOLMTIB, HU3bKA KiNBbKICTh CrELiabHUX
OLIMX KpOB’AHUX Tiewb (HelTpodinis), 3HMKeHHs aG0 36iTbIIEHHS CreLianbHUX KITITHH KPOBi, HEOOXiTHHX
JUISl 3TOPTaHHA KPOBI, 30iMbLISHHS Crieliani3oBaHuX NelikoUUTIB (€03MHODINIB), 3HWKEHHS 3ropTaHHs KpOBI.
Jly’e piaKko: NiJBULICHHS 3ropTaHiis KPOBi, 3HauHe 3HWIKEHHS OCOGIMBUX JEHKOLMTIB (arpanysiouuTo3),
3HHIKEHHS KITBKOCTI €PUTPOLMTIB i IEHKOUMTIB | TpOMGOUMTIB (MaHLKTONEHIs).

Anepriuni peakuii

Heuacro: anepriuni peaxuii.

Jlyxe pinko: Baxka, panToBa remepajiizoBaHa ajlepriuHa peakilis, B TOMy UMCHi y)Ke PiZKo LIOK, IO
3arpojKye XKUTTIO (HaNpUKIa/, yTPYAHEHHS AUXAHHSA, MaldiHHI apTepialbHOrO TUCKY, NPUCKOPEHHI MyIbe),
HaOpsAK (BKJIIOYAIOUH NOTEHUIHHO HeGesneunuit 15 JUTTS HaGPAK AUXATbHHX LIUISXIB).

Enpoxpunna cucrema
Hysxe pifiko: CHHAPOM, MOB’S3aHKi i3 MOPyLIEHHIM BUBECHHSA BOIH Ta HU3LKHM pisnem natpiio (SIADH).

3MiHH B pe3syJabTaTax JabopaTopHUX J0CTi/IKeHb

Heuacto: niaBuiuents pisHs niniais (kupis) y Kpoei.

PiaKo: miaBuuEeH s PiBHS UYKpY B KPOBI, MiABMLLEHHS PiBHSA CEYOBOI KHC/IOTH B KPOBI.

JlyrKe pinKko: 3HHIKEHHS PiBHS LYKPY B KPOBI, BTpaTa CBiIOMOCTI uepes piske 3HMKEHHSA PIBHS LIYKpPY B KPOBi
(rinornikemiuna koma).

Peakuii 3 6oky nenxiku

HeuacTo: 3aHeNOKOEHHA, HECMOKI/30y IKeHHS.

Piako: emouitina necraGinbHicTsb, Aenpecis (y ayske piaKiCHUX BHMaakax NPH3BOJANTL 10 CAMOYIIKOKEHHS,
HanpHKIaz, Cyiunaanbhi aymku/iymku a6o cnpobu camory6eTsa), rallonMHaLii.

Jly’ke piaKo: BixuyTTs BincToponeHoCTi (BiuyTTs «He B c06i»), GoxkeBis (NOTeHUiHHO MIPU3BOJUTE J10
CaMOMNOUIKO/UKEHHS, HaNPUKIIa/, cyiunaanbHi AyMKH/yMku abo cnpobu camory6ersa).

Hepgosa cucrema

YacTo: ronosHuit 6inb, 3anamopoueHHs.

Hewacro: Binuyrrs nokosmoBanus (LUnuabkH Ta rosku) Ta/abo oHiMiHHA, 3MiHH cMmaky (y ayske piiKicHHUX
BHIA/IKaX BTpaTa CMaKy), CrAyTaHICTb CBIAOMOCTI Ta Ae3opieHTauis, npobGaemMu 3i cHOM (NepeBaskKHO
©e3coHHs), TPEeMTIHHS, BIUYTTS 3anamMopoyeHHs (Kpy KiHHA a6o MajiHHs), COHINBICTS.

Pigko: nopywenns uyTauBoCTi WIKipH, 3MiHM HIOXY (BKJIIOYAIOYH BTPATy HIOXY), HEHOPMaJIbHI CHH,
HOpYLUCHHs PIBHOBArH Ta MOraHa KOOpAHHaLlis (Yepe3 3a1iaMopoUeHHs ), CyI0MH, NOPYLIeHHS KOHLIEHTpaLii,
MOPYUIEHHS MOBH, HacTkoBa abo 1oBHa BTpaTa nam’sri, MPoGIeMH MOB’S3aHi 3 HEPBOBOIO CHCTEMOIO, 'ram
SIK OUIb, MeYiHHA, NOKOMIOBAHHS, OHiMiHHS Ta/abo cnalbKicThb y KiHLIBKAX. '

HysKe pifko: MiABUILECHHS Yy TAHBOCTI WIKipPH.




3ip
HeuacTo: nopyuiens 30py, B TOMY YHCIi IBOCTOPOHHE, i HEHITKICTh 30py.
Jyske piako: KopoTKoUacHa BTpaTa 30py.

Cayx:
Pinko: a3Bin/uym y Byxax, NopylIeHHs CIyXy, BKIIOHal04u ryXoTy (3a3suuaii 000poTHi).

Cepuena cucrema (aus. posain 2. 1o norpibHo 3HaTH nepea BBEJEHHSIM PO3UMHY MOKCH(IOKCALIMHY IS
iHy3iit)

HacTo: 3miHa cepuesoro purmy (EKI') y nauieHTiB i3 HU3bKHM PiBHEM Kallilo B KPOBI.

Hewacro: 3mina cepuesoro putmy (EKID), npuckopene cepueGMTTA, HeperyispHe Ta TpPHCKOpEHe
cepuebUTTA, Cepiio3Hi NOpyLIeHHS CEPLEBOro PUTMY, CTEHOKAap/is.

Piiko: aHOManbHuii NPUCKOPEHHI CEPLEBHIA PUTM, HEIIPUTOMHICTD.

Jy:e piaKo: MopyuIeHHs CepLeBOr0 PUTMY, HEperyjspHe CepueOMTTS, L0 3arpokKye KHTTIO, 3yINWHKA
cepuleOHTTS.

Cyaunua cucremMa
HewacTo: po3mupeHns KpOBOHOCHHX CYZHH.
Pinko: BUCOKHMI KPOB’ AHHIT THCK, HU3bKHI KPOB’ SHHIT THCK.

Juxanbna cucrema
HeuacTo: yTpyiHeHHs! AUXaHHS, B TOMY YMC/Ti | aCTMATHYHI CTAHH,

HInynKoBO-KHINKOBHIT TPAKT

Yacro: HyaoTa, 6moeanns, 6ink y WIYHKY Ta XKHBOTI, aiapes.

Heuacro: 3HMIKEHHS aneTHTY | YaCTOTH CIIOMKHBAHHSA 1K, 3yTTA | 3aKpern, po3naa poOoTH LUTYHKY (po3ian
TpaB/ICHHA/TIeYis), 3aNaNeHHs UUTYHKY, MiJBHLLIEHHS CleliajlbHOro TpaBHOro hepMeHTy B KpOBi (aminasm).
Piako: yTpyaHeHHs KOBTaHHS, 3araleHHs] pPOTOBOT MOPOXHWHH, BaskKa Jiapes, 110 MiCTUTh KPOB Ta/abo ciu3
(komiT, NOB’A3aHWI 3 NMPUHOMOM aHTHOIOTHKIB, BKJIIOYAIOYH TNCEBIOMeMOpPAHO3HUI KOJIT), fKi B JyXKe
PIAKICHUX BUNAJKaX MOXKYTb NEPEPOCTH B YCKJIAJHEHHS, 1110 CTAHOBJIATE 3arpo3y AJIs UTTS.

IMeuinka

Yacro: miiBULIEHHS piBHA crielianbHoro epmeHTy nevinku B Kpori (TpaHcaMiHas).

Heuacro: nopyuenns GyHkUiT neviHky (BKIIOYAIOHUH MiABUIIECHHS CMELiaTbHOTO (pepMeHTy Ne4viHKH B KPOBi
(JIAIY)), nizpuuienHs GinipyOiHy B KpOBI, MiABHLIEHHS piBHS CreuialbHOro ()épMEHTY Te4YiHKH B KpPOBi
(ramma-rayraminTpancdepasu ta/abo nysxHol ocdarazm).

Pinko: sxoBTsHUUS (MOXKOBTIHHS OinkiB oueit abo wikipu), 3anajeHHs NeviHKu.

Hy»xe pinko: OnuckaBuyHe 3anajenHs INe4YiHKH, sKe MOTeHUIMHO MOXKe mnpu3BecTH 10 Hebe3rnevHoi s
JKUTTA MEHIHKOBOI HEJIOCTATHOCTI (BKJTFOUAIOUH BHMAAKH 3 JICTAJILHUM HACITIJIKOM ).

Ixipa

Heuacro: cBepOi, BUCHIL, KPONUB’ AHKA, CYXIiCTb LWIKipH.

Jy:ke pijko: 3ananeHHs KPOBOHOCHUX CYAMH (O3HAKaMW MO)KYTh OyTH YepBOHI MJIAMH Ha LIKipi, 3a3BUYaii

Ha romiikax, abo Taki peakuil, sk 6inb y cyrnobax) (aysxe piakichi noGiuni edexrn).

Cepiio3Hi BUCHNaHHs Ha wWKipi, Bkaovatoun cuuapom Crisenca-/KOHCOHA Ta TOKCHYHUIA emmiaepMaibHUMA

Hekponis. BoHU MOXYTh BHITISJAATH SIK UEPBOHYBATI MIAMM, CXOKi Ha MilleHi, abo KpyrJIi IUISMH, 4acTo 3

ueHTpanbHuMu OyabOalukamMu Ha TyayOi, AYLIEHHAM LWKipH, BUPa3KaMH poTa, ropna, Hoca, cTaTeBux

opradiB Ta ouei, TAKOXK M MOXKe MepelyBaTH rapadyka Ta rpurnonogioHi CHMITOMH (Ilyx{e pl,uKicm ﬂoﬁmm

eekTu , noreHuiiHo HebeaneuHi as IKUTTS). i :
YacToTa HeBigOMa: MOWIKMPEHWI YepBOHUH, NYLLATHH BUCUN 3 ropOKaMU M LIKIPOKO 'tia ﬁynhGamKaMH u.lo

CYNPOBOJUKYEThCS JIMXOMAHKOIO Ha MOYaTKy JiKyBaHH:A (roctpuii |euepmnsoaauun e aHTcMB.TQBHIdH
NyCTYNbO3). ¥




M’s3n i cyriiodn

Heuacro: Ginb y cyrnobax, 6inb y M s3ax.

Pinko: Gink i HaGpsKk CyXOsKHIb (TEHAMHIT), M’ A30BI Cy0MH, NOCMHKYBAHHs M 431B, M 430Ba cl1a0KicTh.
Hyie piako: po3pus CyXOumMIIA, 3ananeHHa cyrnobis, puriasicts m’s3is, MOTIpUIEHHS CUMNTOMIB MiacTeHii
rpa,ic.

Hesizomo: M’a3oBa cmabkicts, uyrnmsicts aGo Giib, OCOGJMBO SIKIO OJHOYACHO BH BiuyBaeTe
HE3AYAAHHA, MAETe BHCOKY Temmneparypy abo rtemuy cedy. Bonu MOKyTh OyTH BUKJIMKAHI aHOMAJbLHHM
po3naaoM M’a3iB, AKkuH Moke Gyt HeGesneuHum s JKHTTS | NPU3BECTH A0 npo6GaeM 3 HApKaMu (cTaH,
AKUH HasuBaeTbes pabiomionis).

Hupxn

Heuacto: 3ueBoaHenHs

Pinko: nopyuwennst (yHKuUii HHPOK (BKITIOYAIOUH 36isbLUCHHS pe3yJIbTaTiB creuiajibHuX J1a6opaTopHUX
AOCIIKEHb HUPOK, TAKHX SIK CEYOBMHA Ta KPeaTHHIH), HHPKOBA HEOCTATHICTD.

3aranbui noGivuni peaxuii

Heuacro: noraune camonouytrs (nepeakno crnabkicts a6o BTOMa), 6oni, Taki sk Ginb y cnumi, rpyasx,
YEePEBHIH MNOPOKHUHI Ta KiHUIBKAX, NITIHBICTb.

Pinko: HaGpsk (pyk, nir, mwmKonoTok, ry6, pora, ropna).

Micue indys3ii
Yacro: 6ine abo 3ananenns B micui in’exkuii,
HeuacTo: 3ananexus senu.

Y nauientis, ki oTpUMyYBanK BHYTPilIHBOBEHIE NiKYBAHHS, YacTile CIocTepiraiues Taki CHMITOMM:
HacTo: MiABMLUEHHA PiBHA creLiabHOrO (DEPMEHTY MeviHKH B KpoBI (ramma-rityTamintpancdepasu)
Heuacro: anomanbumii npuckopenuii cepuesuii PUTM, HHU3bKWI apTepianbHuil THCK, HaOpsku (pyk, Hir,
LMKOJIOTOK, ry0, poTa, ropna), Baxkka jAiapest 3 BMicTOM KpoBi Ta/a6o cu3y (KONiT, MoB’s3aHUH 3 NpUiOMOM
aHTHOIOTHKIB), SKHH y Ayke PilKiCHMX BHMazkax Move NEPEPOCTH B YCKIAJHEHHS, L0 3arpoXKylOTh
KHTTIO, CYJOMH, raniouunauii, nopymens ¢QyHkuii Hupok (BKIIOHAIOYH 36iNblLICHHS pe3ynbTaTiB
crielianbHUX 1abopaTopHUX AOCHIKEHb HUPOK, TAKHX SK CEYOBHHA Ta KpeaTHHIH), HUPKOBA HEJIOCTATHICTb.
Kpim Toro, Gynn nysxe piakicHi BUNagku HacTynHUX MoGiuHMX e(exTiB, Mpo siki MoBifOMIANOCH Michs
JIKYBaHHS iHIWIMMH XiHOJIOHOBUMH aHTWUGIOTHKAMH, SKi TAKOK MOIIH BUHHKHYTH i 4ac JIKYBaHHS
Moxkeudnokcauunom, pozuntnom ans indysiit, 400 Mr/250 mur: nigBULEHHS YepertHoro THCKY (CHMOTOMH
BKJIFOYAIOTh IOJIOBHHIA Oisib, MpoGeMH i3 30pom, B TOMy uHMCHIi HeUiTKiCTb 30py, «cimi» [UIAMH, JBOIHHS B
Ouax, BTparta 30py), NiABMLUEHHS PIiBHA HATPIIO B KPOBi, MiABMUIEHHS PiBHS KalbLilo B KPOBi, 0COONMHBHIA
THIT 3HWKEHHS KIJIbKOCTI epHTPOLMTIB (reMOiTHYHA aHeMis), MiABHLLeHa YYTIIMBICTH LIKIPH 0 COHSYHOTO
abo ynvTpadionetosoro cpitia.

Hysxe piakicHi BUnaaku Tpusanux (1o micsauis a6o pokiB) abo crifiknx noGiunux peakuiii Ha npenapar,
TAKHX I 3ananeta CyXoxKuib, po3pHB CyXoxkuis, 6uib y cyrnobax, 6inb y KiHUiBKaX, yTpyHeHHs NpH
XOZli, HEHOPMailbHi BIAMYTTS, Taki BIAYYTTS AK WMNIB Ta rONOK, MOKOMIOBAHHS, JIOCKOTAHHA, MEYiHHI,
oHiMiHHS abo Ginb (Heliponaris), aenpecia, BToma, pomaan CHY, MOTipWeHHS Nam’dTi, a TAK0XK MOpyIIEeHHs
CIyXy, 30py, CMaKy Ta HIOXy Oy/IH 0B a3aHi 3 NPUIHOMOM XiHOJIOHOBMX Ta (hTOPXiHOIOHOBHX aHTHﬁlOTHKlB
Y ACAKHX BHIA/IKaX, HE3aNIEKHO Bijl ICHYIOUMX (DAKTOPIB PU3HKY. v SR
[osinomnenns npo noGiuni peakitii: S Pk FE
® ¥ pasi BuHHKHEHH: Gyab-siknX noGiuHux peakiliii 3BEPHITBCH A0 Jikaps abo _(f}apmauen'ra. Cronu’
BXOAATH Oyab-siki MOXKIWBI NoGiuni edexTH, He 3a3HaueHi B Liii iu(:‘rpyhui'f.' Bu Takox mowxere | |
NoBiIOMIIATH Npo noGiuni edekTn GesnocepeHbo Yepes HaLIOHANbHY CHCTeMY BBITHOCTI, Haseﬂ.euy o
B Jlopatky V. Y ; e




o [lloBigomasioun npo noGiuni eekTH, BH MOKETE JOMNOMOITH HaaTH Gijlblle inopmauii npo
Gesnexy ubOro npenapary.

5. 30epiranus

He BuxopucroByiite ueit npenapar nicns sakinuenns TEPMIHY TMPUIATHOCTI, 3a3HAYEHOTO HAa eTHKETL
(nakoHa Ta Ha KapTOHHiH KOpoOLi. TepMiH MPUIATHOCTI BIMHOCHTLCH 10 OCTAHHBONO JIHS BKa3aHOTrO
MicsL.

He oxonomxyiite Ta e 3amoposkyiire, 36epiraiite drakon Y 30BHILIHIH KapTOHHiH ynakoBui ans 3axucty
BiJl CBIT/IA.

BukopucrosysaTy Binpasy nicis nepuoro BIAKPUTTS Ta/abo po3peneHHs.

Le#t mpenapat npusHaueHmi inLe A1 OXHOPA30BOTO BUKOPHCTAHHS. Byab-akuii HeBukopucTanuii po3unn
CIiJL yTHIIIZYBaTH.

[lpu Hu3bkMX TemnepaTypax 36epiranus Moxe BHHHKATH ocaj, KMl 3HOBY PO3YMHAETBCS MPH KiIMHATHIiH
TeMIeparypi.

He BukopucToByiite ueil mpemapar, sKIO BH moMmiTHIM Oyab-siki BuUAMMI uacTkM aGo AKWO PO3UHH
KaJTaMyTHHH.

He Bukupaiite npenapar y criuki Boau um noGyTosi Biaxoam. 3anuraiite cBOro dapmauesra, sk
YTHIII3yBaTH Niku, AKi BM Ginbie He BukopucToyete. Lli 3axomm JIONOMOXKYTh 3aXMCTHTH HABKOJIMILIHE
cepesloBHllle.

6. Bumict ynakoBku Ta inma indopmanis
Moxkendaokeamnn, posunn st indysiii, micrurs HACTYITHE:

e Jliroua peyoBuHa — MokcHdnokcaunn. Kosken (nakon mictuts 400 Mr mokcubOKcaLHHY (v
BULJIAAI riapoxnopuay). 1 ma mictuts 1,745 mn MOKCH(IIOKCALIMH TiIPOXIOpHTY.

e JlonomixkHi pevoBHHH: cyabdaT HaTpio Ge3BOAHMI, HATpIIO aLeTaT TPHriApaT, KUCJIOTA OLTOBA,
neoasHa (Juia kopurysanus pH), Bopa ans in’exuiit (auB. posnin «Mokcugpnoxcayun, posyun ons
inghysiil, micmume nampiiiy).

Ak Burasnae Mokenduiokeaunu, posunu aus indysiii, Ta BMicT ynakopku.

Posuun mokcudnokcaunny ans indysiii sense co6oio MPO30pHi PO34MH KOBTOro Kombopy 3 pH 4,4-4,6,
BUIbHHI BiJl BUIMMHX PEUOBHH, 3 0CMONSIBHICTIO 270-320 MOCM/KT.

Posunn ans indysiit mokendaoxcauuny 400 mr/250 m dacyerbes y Ginuit drakon 3 MOJIETHIICHY HU3BKOT
winbHocti (LDPE) emuictio 250 mn, sikuii npuaarhuii ais (hapmaneBTHYHKX PO34MHIB. YIIAKOBKH MicCTATH
1, 10 abo 20 ¢axonis.

He Bci po3mipu ynakoBok MoxyTh OyTh npusHaveni s npoaaxy.

Baacuuk peecrpaniiinoro pacsizuenus ta BHPOOHHK

(BIOCEP C.A. [TAPEHTEPAJI COJIIOLLIHC IHIACTPI)

VIOSER S.A. PARENTERAL SOLUTIONS INDUSTRY

9-it kM HauioHansHoi noporu Tpukana-Jlapuca, Takciapx Tpukana, 42100, I"peuis

Ieit npenapar GyJi0 3apecerposano & kpaini-yuacunui EEA nin macrynunm naiivenysanusm:

Mata neperasity Tekery inerpykuii
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3ATAJIbHA XAPAKTEPUTHKA JIIKAPCHKOI'O 3ACOBY
L. JIIKAPCbKUI 3ACIB
Mokcudoxcaunn BIOCEP 400 mr/250 wma, pO3uMH Ans iHdys3ii

2. SIKICHUH I KIIBKICHUIM CKJIAJ

1 dnakon 06’ emom 250 mir mictiuts 400 Mr MoKcH(prokeatny (y Gopmi FAPOXIOPHAY).

1 M micTuts 1,745 Mr MOKCH(IOKCALIMHY MiAPOXIIOPHLY.

Jlonomixcui peuosnnm 3 Binomoro aiero: 250 M po3unHy st iHy3iH MicTHTE 678, 6 Mr (29,52 MMOJIb)
HaTpito.

[loBHuii cnucok nonomisnux peyosun npejcrasieHuii y posaini 6.1.

3. JIKAPCBKA ®OPMA

Posunn ans indysiii

IIposopnii sxoBTHIT posunn, pH 4,4-4.,6, He MicTUTL BUAMMMX YACTOK,
OcmonsinbHicTs: 270-320 MOcMm/kr.,

4. KJITHIYHI JIAHI

4.1 Tepanesrnuni nokazanns

Moxendnokeatn 400 Mr/250 mMa nokasanmii ais JKyBaIIs:

- Herocniitansnoi nuesmonit (HIT);

- Yexnaanenux indexuiii wkipm i niAwKipHoi knitkosunn (VILLIIK).

Moxkengnokcaimu eukopucrosyiors y BUMAZKY, AKULO BBAXKAETLCS HENPUIHHATHUM BUKOPHUCTOBYBATH
antudakTepianbhi 3acobu, ski 3a3Buyaii PCKOMEHAYIOTb /U1 MEPBUHHOIO JIIKYBaHHS BKA3aHHUX
iHpeKuii.

Heobxinno  spaxosymartu Oiuifini  HaCTAHOBM  CTOCOBHO  HaNe:KHOIO 3aCTOCYBaHHs
aHTuOaKTepianbHUX 3acobik.

4.2 lozyBauns i crnocio npuiiomy

JlozyBamns

Pekomennosana wouenna indysiiina n03a - 400 mr.
[licast nepsunnoro euyrpimHpoBeHHOrO NIKyBaHHS MOXe NPOBOIMTHCS NepopanbHUii  npuiom
MOKcHnokcaluHy B 103i 400 mr y Tabnerkax.

[Tin wac kninivkux nocnimxens Ginbuicts nauienTis NCPEHLIIO Ha NMepOpasibHY TEParilo yIposoBk
4 qmis (HIT) ta 6 anis (VI [IITK). Pexomengosanumii Nepiofl NiKyBaHHS BHYTPIIIHBOBEHHHMM |
nepopanbHuM cnocobom exnanac 7-14 nuis s HIT i 7-21 ana YILITIK.

Huprosa/neuinkosa nedocmamuicme

Kopurysanus nosysanns me e neoGximim Cepel NMAUIEHTIB 3 MOMIpHOIO aB0 TIKKOIO HHUPKOBOIO
anchyHkuieio abo A8 XpoHiYHMX nauienTis Ha Aianisi, To6TO, Ha remozianisi a6o 6esnepepBHOMY
amOynaTopHomy NEpUTOHEaNLHOMY Aianisi (auB. posain 5.2 ans Ginbur getanbHoOL indopmaii).
Hanux cTocoBHO naiienTip 3 MOPYIIEHOIO NEYIHKOBOIO (hyHKIi€I0 (HB. po3in 4.3) HeJOCTATHEO.
Inwi cneyiansui nonynsyii nayicumie

Kopurysatus no3u ans nroaeii noxmioro BIKy a60 XBOPHX 3 HH3BKOIO MacOIO Tija He BUMaraeThbcsl.
3acmocysanna dimam

Moxkengnokcaunn  nporunoxazaumii s miteii  ta  nigmitkis. EQextuBhicts i Gesmexa
MOKcH(pIOKCatmmy Ans AiTel i NiniTkiB He BCTAHOBNCH] (auB. po3ain 4.3).

Cnocib npuiiomy

Hns BuyTpimnboBeHHOrO 3acTocyBanHa; moctiiina indysist nporsirom 60 xBuinu (amB. Takox
posain 4.4).

SIKIIO IbOTO BUMATratOTH MEAMYHI MoKasaHHsi, indy3ifiHNIl po3urH MosKe BBOIMTHCS uepe3 T-noniGuy
TPYOKY, pasom 3 iHmumu NOEAHYBAHUMH IHQY3IHHUMH po3unHaMu (uB. PO3AIN 6,607 0 €47 i S,

4.3 Ilporunokazanus /
- Haamipua uyrausicts no MOKCH(IOKCALMHY, IHIMX XiHOIOHIB Ta OyAb-sKkuX iHmmx AOTOMIKHUX |
KOMMOHEHTIB, BKa3aHUX y po3aifi 6.1: fgal=" S
- Bariruicts i rogysanns rpyaLio (MB. po3ain 4.6); eanAs BURG /V//
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- [auientu monojui 18 pokis;
- [Mauientn, axi B anamHesi MaloTh 3axBopIOBaHHS/ NOpyHeHHs y poboTi 3B 430K, 110 TOB’SI3aHO 3
NPUHOMOM XIHOJIOHIB;

Ak nig yac NOKMHIYHKX, Tak i NPOTATOM KINiHIYHMX AOCTiIKCHS CIOCTEPIraan 3MiHH Y
cepuesiii enexktpodisionorii nicis npuiiomy MOKCH(IOKCALMHY, 1O BUPAKANOCS Yepe3 MOA0BKEHHS
QT. 3 mipkypanb Gesneku nikapebkoro 3ac00y, MOKCHGIOKCAIMH NPOTHNOKA3aHMii HACTYIHUM
natieHram:

- Bpomkene abo nabyre nogosucenns QT:

- Ilopywenus 06miny enexrponitie, 30kpema nia yac HEKOPHUIOBAaHOT rinokamiemir;

- Kniniuno 3nauywa Gpaankapais;

- Kniniuno 3naunma cepuesa negocraTnicTs 3i 3HnKenolo (pakuiero BUKHY NIBOTO LITYHOUKA;
- CumniTomMaTHuHA apuUT™Mis B aHamHesi,

Moxkcudiokcauni He pekoMenyeThes BHKOPUCTOBYBATH pasoM 3 IHIIMMH Mpenapatamu, siKi
MoAOBXKYIOTh iHTepBan QT (ams. posuin 4.5). V¥ 38°A3Ky 3 OOMEIKCHOIO KINBKICTIO AaHMX,
MOKCH(}IOKCAIIMH TaKOXK MPOTUIIOKA3AHO 1151 TIALIEHTIR 3 MOPYLICHOIO HUPKOBOIO yHKLieo (1Kana
Yaiinna-ITro C) ta ana nauientie 3 nigguienon Tpancaminasoro > 5fold ULN.

4.4 OcobmuBocTi 3acTocyBaiist i 3ax0an Ge3neK

Bukopucranns mokendrokcaumny neobxino YHUKATH JUIS NALIEHTIB, AKi B aHaMHE31 Manu cepiioaHi
noGiuHi peakuii Ha 3aco00M, MO MIiCTSTH XIHONOHM i propxinononu (aus. posnin 4.8). Jlikysauus
MOKCH(IOKCAIMHOM JUIsl TAKMX MALIEHTIB iHiLIIOEThCS JTHILE Y pasi BiACYTHOCTI afabTepHATHBHHX
BapIaHTIB MicJisi peTesbHOro ananisy «KOPUCTB/PU3NKY (1UB. po3ain 4.3).

OkpimM 1aHWX npo KOpHCTL MiKyBalHs MOKCH(IOKCALMHOM, OCOBIMBO Y  BMNAAKY HETSKKMX
iHexwiit, Takox Mae GyTH HasBHa indopmaris 11010 nonepeakeHs i 3axois 6esneku.

Iposiorrosani. inBanian3yioui Ta noteHLiiino HeRiaBOPOTHI cepitosni nobivni peakuif

Cepen nauieurie, siki oTpumyBanu xinosnonu | (propxinononu, nosigomssnocs npo ayxe piaki
BHIIAIKH TIDOJIOHIOBAHKX (sKI TPHUBAIOTHL MicsusiMKM abo pokami), IHBANAM3YIOYMX | MOTEHLiHHO
HEBIZABOPOTHUX MOGIuHMX peaKuliii, Hezanexno Bix BIKy nauieHTie ta axropis pusuky. [Tpu Oynb-
AKHX MICPINKX 03HAKAX | cumnTomax noGiunnx peakuiit npuiiom MOKcHpIoKkcalnHy TpeGa HeraitHo
MPUIHHKUTH, | NallieHTaM HeoGXiaHO 3BepHyTHES 110 JTiKaps, AKuit NPU3HAYMB NPUIOM Mpenapary.

Honorsxcenns iurepsany QTc i norenuifiimx r1itignnx CTaHIB. BUKIUKAHUX [10JIOBIKEHHAM
inrepeany QTc

byno BusBieHo, 1o mokeudnokcaumn noaosxye intepsan QTc Ha enekrpokapaiorpami y geskux
nauieHtis. Ammityza nogosskenns QT moxe 3pOCTaTH Pa3oM 3 MiJABMILIEHOIO KOHLUEHTPALErO
MNasMu y 3B°S3KY 3i LIBUKOIO BHYTPIIHBOBEHHOIO inQysiero. Tomy TpuanicTs nposeaeHHs iHy3iT
HE Mac NepeBHLILYBaTH PeKOMEH10BaHi 60 XBUHH, SIK | WOACHHY BHYTPilIHbOBEHHY 103y Y 400 Mr.
binbi petansha indopmanis Hagana nuskue Ta v posainax 4.3 i4.5.

JlikyBanus  Mokcudaokcamiom  1HeobxXiaHo MPUNHHKUTH, SKILO MiJl 4Yac TAaKoro JiKyBaHHs
NPOABAAIOTLCA O3HAKM abO CHMNTOMH, sKi MOXYTh OyTH noB’s3ani i3 CEPLIEBOKD apUTMIEIO,
HE3aJIeXKHO BiJl TOro, un Gyau Bouu BusteneHi na EKT. Moxkengaokeatmn 1eobxiano 3 o6epesxHicTio
NpUAMATH MallieHTam 30 CXWABHICTIO 10 cepueBHx apuUTMIH (HanpukKmag, 3 rocTpoio imemicro
MIOKap/1a), OCKiNbKK iCHYE BUCOKMI] PH3HK PO3BUTKY apuTMil 1u1yHOuKiB (B ToMy umcni torsade de
pointes) i synunku cepus. Mokcudnokcauun 3 0BepeKHICTIO 3aCTOCOBYIOTh Cepe/l NaLieHTiB, SKi
NPUAMAIOTH MpenapaT, WO MOKYTh 3HWKYBATH piBeHb Kanilo (AMB. Takok posminu 4.3 i 4.5).
Mokcendnokcaunn 3 obepesxnictio 3aCTOCOBYIOTH Cepejl MALli€HTIB, SIKi NPUHMAIOTH: npenaparu,
MOB’A13aHI 3 KIIHIYHO 3HAUYIIL010 Opaamkapaicio(ams. Takox posain 4.3). XKinku i nioau TIOXHJIOro
BIKY MOXYThb GyTH Ginbl uyTnusumu 1o edexris Big npenaparis, 1o nosoky1oth QTc, Takux sk
MOKCH{IOKCALIH, TOMY HeoOXiaHa ocobiiuBa yBaxHicTh. / '




Linepuyrnusicrs/ anepriugi peakiit
[osizomnsnocs Mpo rinepuyTInBicTs i anepriuni peakuii, Bukiukaui (dropxiHononamu. B TOMY YHCI
I MOKCHDIIOKCaUHHOM, nicis NEpLIoro npuiiomy. AnadinakTuuni peakuii MoxyTh nepeiith Y LUOK,
IO 3arpoxcye KHUTTIO, HaBiITHL nicis fepuworo npuiiomy. V pasi kniniunmx MPOsBIB  roOCTpPOf
FINepYyTIUBOCT MPUIMHUTH  NpHitom MOKCH(pIOKCauuHy | nouaty BIUNOBiNHE  JTiKyBaHHS
(Hanpuknaz, nikypanus LIOKY).

Tsokki 3axBoproBanns neyinin

[oinomnsnocs Npo BUNAAKK QyabMiHanTHOrO FeNnaTuTy, BUKIMKAHOTO MOKCH(IOKCALMHOM, 1110
TTPU3BOZIMIIO JI0 Me4iHKOBOT HexOCTATHOCT] (BKJIOYAIOuM feTanbui BHMaaKu) (auB. pospin 4.8).
[MauienTtam PEKOMCHAYETCS MpOKOHCYALTYBaTHES 3 NIKAPEM Mepest MpoioBIKe HHIM NIKYBaHHs
MOKCH(IOKCAMHOM, SIKILO O3HAKH | CUMNTOMHU (hynbEMiHAHTHOTO FeNATUTY PO3BMBAKOTLCS HACTLIBLKH
LIBHIIKO, 1O 3°ABNAETBCS ACTEHIf, OB’ 13aHa 3 KOBTYXOIO, TEMHOIO CEYCI0, CXHIIBHICTIO 110 KpPOBOTEY
Ta ne4iHKoBoIO enliehanonaTicio,

Y pasi o3nak MOPYLICHHSI MEe4iHKOBOT (yHK i} PEKOMEHIIYETBLCSA NPOBOANTH NMEYiHKOBMI KOHTPOJIbL Ta
aHamsu,

Tsixki no6iuni peakui 3 Ooky mikipu

loBinomnsnocs npo Tsicki noGiuni peakii 3 6oxy wkip (TTIPBLLI), Bukaukani MOKCHIOKCaHHOM,
TaKi AK TOKCHYHMI] eniiepmManbHuii Hekponis (TEH: Takosx Binomuii six cnnapom Jlaena), cunapom
Crisenca-/xoncona (CCIN), a Takox FOCTpUH  renepanizoBanuii exsanremaTosHui] MyCTYyNb03
(I'TEIT), wo MOXYTb 3arpoKyBaTH KHTTIO | Oyru dartanshuumu (qus. po3ain 4.8). Ha momenr
MIPH3HAYCHHS JIIKYBAHHA NALEHTH MAIOTH OytH nonepemxeni NPO MpOSIBH i CUMNTOMH TSSKKMX
WKIPHUX peakiiii i 3a HUuMK mae BIAOYBATHCS MUITLHMIY MOHITOpHHT, V pasi nposisis i CUMIITOMIB, 0
BKasyloTh Ha Taky peakuiio, Heraiino NPUITMHUTH  NipHitom MOKcHOKCcannHy | PO3rISHYTH
AJIbTCPHATHBHI 3ac00K nikyBanHs. Skuo Yy nauienra possunynacs Cepio3Ha peakuis, Taka sk CCnh,
TEH aGo ITEI, y 3B'S3KY 3 BHKOPHMCTaHHSM MokcHpokcaunny, nikysanus Hum me mae OyTu
BIZAHOB/IEHE Y MOJIHOMY pasi.

Mauientn, cxuibni jjo Hanazis

Bimomo, wo XiHononu MONKYTL BHKAMKATH nanmaan. 3 oGepeskuicTio NMPpHU3HA4aI0Th MnauicHTam 3
nopywennsm LIHC a6o y pasi assrocti inumx (axropis pusmky, 1o MONKYTb BUKITMKATH Hanam,
abo y pasi Hu3bKorO nopory 1o Hananis. ¥ pasi vananis MPUITUHHUTH IKYBaHHs MOKCH(IOKCALHHOM
I BIKHTH Bignosiannx 3aX0/1iB.

Iepudepuuna ueiiponaris
[ToBinomasnocss npo pumanku cencopnol abo cencomoTopHoi nosliHeliponarii, sika neperikae B
napecresito, rinecresiio, ausectesiio abo cnabkicTs, cepen nauieHTis, siki NPUAMaNK XiHOJ0HM abo
¢ropxiHononu, [Mauienram, sxi NPOXOANTH  NiKyBaHHS MOKCH(poKkealmHom, peKoMeHayeThes
iHpopmyBaTH cBoro NiKaps Nepes npoaoBiKeHHsIM MKYBAHHS, AKILO BHHMKAIOTH Tai CUMIITOMH
HeHponarii, sk Ginp, MeYiHuA, A3BIH y ByXax, OHiMiHHg KiHUiBOK aGo ciabkicTb, aas Toro, aGu
TNONepenTH PO3BUTOK NOTEHUiiHO HEBIZBOPOTHOrO CTaHy (aus. posnin 4.8).

[euxivni peaxiiil

He6axani neuxiuni peakuit MoxyTh BUHUKHYTH HABITH nicis nepuuoro Npuiiomy XiHonoHis, B Tomy
yueni i MokcHprokcaunny, Y AYKE pPiAKHX BHNajzkax ACTpecHBHI 260 NCUXOTHuYHI cTanu
fporpecysanu 10 cyiunaanbHux JIYMOK | CaMONOUIKONKEHE, TAKUX SIK HaMip BHUUHUTH camorybcTBo
(auB. po3ain 4.8). ¥ pasi po3BUTKyY y natienrta takux PeaKUIH, NPUNHHITH Npuiiom MOKCH(IIOKCaLMHy
I BXHTH  BiANOBigHHX 3axoliB.  Pexomennyerscs NOTpUMYBaTHCS obeperxkHoCTi,  AKINo
MOKCH(]IIOKCAMH Npu3HavaeThes MAUIEHTaM 3 NCUXOTHUHHMM craHammn aGo naui_cHTaM,'-.._gKi B
aHaMHe3i MaloTh neuxiaTpuyHi 3aXBOpIOBaHII, ol - }

Hiapes. suknykana AHTUOIOTHKAMM, BKIIOYAIOUH KoNiT e o

Hoginomnanocs NpO BUNAAKK jiapel, BUKIuKkaHo] aHrubiotnkamu (JIBA), ta KOJITY, BUKIMKAHOTO
aHTubioTuKaMu (KBA), mo exmouano neegromMemOpaHo3Hmii - kosrit Ta jiapero, BHK/THKAHY




Clostridium difficile, i ue 6yno nos’szaue 3 MPUHOMOM aHTHGIOTHKIB MHMPOKOTO CMEKTPY, B TOMY
HHMCITT | MOKCH(MOKCALIMHOM; TaKi CHMITOMM OXOMOIOTE AK NIerKy Alapero, Tak i gparaabHuH KoJiT.
Tomy Basknngo 3 ysaroio crasuties 10 Takoro AlarHosy cepea nauieHTis, ki NEPEHOCATD CepiiO3HY
Aiapero nig yac abo nicas BHKOpHCTaHHA Mokcuduokcaumnny. SIKuwo ouikyiotses a6o MIATBEPIKEH]
HBA uu KBA, noroune NIKYBaHHS aHTMOAKTEPiabHUMMK 3acobamu, BKIIOUYAIOYHN MOKCH(]JIIOKCAIIUH,
HEOOXI/IHO NPUITMHUTY | HeraiiHo BKUTH BI/UMOBIZHUX TepaneBTHUHUX 3ax0/iB. Takos BJKMBAIOTh
BIAMOBIAHMX  3aXojie  indexiifinoro KOHTPOMO JUIA - 3HWIKEHIS pu3ukiB nepesaui  iHdekuir.
[penaparu, mo NPHTHIYYIOTE NEPHCTANBTUKY, TPOTUNOKA3AaH] NAILIEHTAM 3 CepHo3HOIO Mliapeeto.

[Mauientn 3 TaxK010 MiacTeHicwo
Pekomenayerses 3 obepekHicTiO 3aCTOCOBYBATH MOKCH(JIOKCAUMH AN NMALICHTIE 3 TSHKKOIO
MiacTeHi€lo, OCKinbKku MOXKYTb 3arOCTPUTHCS CUMNITOMM,

Tenaunnit i pospus 38’530k

Tenpunit i pospus 38’230k (30kpema, ane He obMeKyOUHCH, YPKCHHS axiJlIOBOTO CyXOXKMILIS),
IHOZI IBOCTOPOHHIH, MOYMe BHHUKATH sk MiHiMyM npotsarom 48 roamm micns NoYaTKy JiKyBaHHS
XIHOJIOHaMH | GTopXiHononamu: Takosk MOBIAOMASIOCS NPO TaKi BUNAAKM HABITH Micis JEKINBKOX
MICALIB micns npununenns nikyBaHus. Pusnk TCHAMHITY i PO3pHBY 3B’A30K MiABUILYETHCS cepen
NAUICIHTIB MOXHUJIOro BIKY, Cepel nailicHTip 3 YPOKCHHAM HUPOK, 3 TPaHCMIAHTOBAHUMH LIJTUMH
OpraHaMH i Takos cepe/l NalienTis, ki fapanenbHO NpUHMAIOTh KOPTHKOCTEPOTIH. Tomy HeobxigHo
YHHKATH O/IHOYACHOTO NPHHOMY KOPTHKOCTepOiziE.

Ilpn  nepumx  nposax TeHAMHITY (Bomoui  Habpskwu, 3anajenns) NpUNUHATH  NpuHiiom
MOKCH(IIOKCALUMHY | PO3IASHYTH  MOMKIHBICTS A/IbTCPHATUBHUX  3aco0ip  nmikyBanus. HanaTtu
BIINOBIHE NiKYBaHHS s XBOPHX KiHUIBOK (iMoGinizawis TOIO). ¥V pa3si nposBiB TeHAMHONATIT He
BHUKOPHCTOBYBATH KOPTHKOCTEPOTAH.

IMauienty 3 nopymennam dyukiji HUPOK

Hanientn  noxunoro BIKy i3 3axBopiopaHHsM HHUPOK  MaioTh 3 obepesxnicTio  npuitmaTy
MOKCH(IIOKCAlMH, AKIO BOHM He MOXYTb YTPUMYBATH HOPMANbHUil piBeHb NpUHOMY piaKHu,
OCKIJIBKH 3HEBOTHEHHST OpraniaMy MiZBHIILYC PUIUK HUPKOBOT HEOCTATHOCT].

Hopyiuenns 3opy
Akwmo BinGysaetbes nopyuenus 30py abo Oyae-ski edexty Ha oui, Heraiino 3BEPHYTHCS 10 OKYyJlicTa
(auB. posainu 4.7 i 4.8).

Hucrnikemis

Ak iy Bunaakax 3 ycima inmmm ropxinononamu, nosigomasnocs NPO NOpyUICHHS PIBHA MIIIOKO3M
B KPOBI, INO Takok BKIOYAIO rinornikemito i rinepruikemiro, BUKJIMKAHE MpHiioMOM
Mokendnokcanmuy. Cepet naientis, siki MPOXOANN NiKYBAHHA MOKCHDIOKCALMHOM, HCTTiKeMis
TparuIsinacs B OCHOBHOMY B MALi€HTIB MOXHIOIO BiKy 3 nmiaGetom, ski napanensHo npuiManu
NepopabHi rinoriikeMivyxi 3acobu (Hanpuknan, cybdoninceuoButy) aGo incyain. s NaLieHTiB 3
AiabeToM pekoMeHayeThes MPOBOJAMTH MOHITOPUHT 33 PiBHEM IIIOKO3M Y KpoBi (auB. po3nin 4.8).

[Ipodinakruka peakuiii hotouyrinsocti

byno Bussneno, mo xinononu MOYXYTE MiABHILYBATH (JOTOYYTAUBICTS y nauienris. ITpote B pamkax
AocaiKkeHs Gyno MPOAEMOHCTPOBAHO, 110 MOKCH(IOKCALIMH Hece MeHLI] PH3HKH OO0 BHHUKHEHHS
orouyrnusocti. Ilpore nauientam Mg wac JliKyBaHHs MOKCH(DIOKCALUMHOM peKOMeHIYETheS
yHukatu pii YO-punpomimosans aGo TPHBAOro Ta/abo IHTEHCHBHOIO COHAYHOrO CBITNA.

[Mauiertu 3 gedinurom r10K030-6-hocdaT-neriaporeHazu _
[auienrn, ki y ciMeliHoMy anamHesi wmaioth ARTYaNbHUA  fediunt - rrioko30-6-pocdat
ACTIIPOreHas , € CXMIbLHUMH A0 TeMOJITHYHUX peakitiii nig uac NiKYBaH1sn XiHONOHAMM. Tomy s
TaKuX NMaLEHTIB CNijt 3 oBepesxnicTio 3aCTOCOBYBATH MOKCH(pIOKCALHH., Niz: 1)




Hauienty i3 sananeunsm nepiaprepiaibHoT TKanuu
Moxkeudnokcaumn, PO34MH Ans indysiit, npuznavenuii nuwe AU BHYTPILIHLOBEHHOIO BBEACHHS.
Cain ynukatu BHYTPILIHBOAPTEPianLHOrO BBE/CHHS, OCKINLKH IMi/1 4ac 10K HIYHUX AOCIKEHD Gy 0
BWABJICHO 3anaseHns nepuaprepianbHol TKaHHHM iy BBCACHHA Npenapaty BKa3aHUM LIJISIXOM.

Hauienrn 3 ocobausumu VILIIIC
Kniniuna edexrusnicts nicng BHYTPIllIHbOBEHHOIO npuiomy MOKCHpIOKCaLmHy s JIKYBaHHSs
TSOKKHX OTKOBHX iHexwill, dacumry Ta piabernunoi crony 3 ocTeomieniTom He Gyna BeTanoBeHa.

Hauienrn na natpiesiii nicri
[Ipenapat micturs 678,6 Mr (npu6nusno 29,52 mmons) HaTpilo Ha ojHY Aosy. Li nani maiors
BpaxoByBaTHCs nauicHTamu, ki nepeGyBaioTh Ha HaTpiesiii nieri.

Brpyuauns y Giosoriuni recty
JlikyBanus MOKCH(IIOKCALIMHOM MO3Ke BRTMBATH H1a NMpOBeNeHNA GionoriuHoro Tecty 3 KYJIBTYpPOIO
Mycobacterium SPp., MpPUrHiYyIoYK MikoBakTepiansHuii picT, Mo cnpuunnse TMCeB/10-HeraTuBHi
PE3YJIbTaTH y 3paskax, BigiGpanux y nauienTis, ki npuiimaioTs MOKCH(poKkcaumn,

HauienTy 3 indekuiamu, Cnpu4rHeHUMu MP3C
Mokxkcudaokcauun ne PCKOMEHIOBAHNH ana niKkyBaHHs iHdekuii, criputinneaumn MP3C. V pasi
04iKyBaHOT aGo niaATBepIKeHOT inekuii, Bukankanof MP3C, posnouaru TIKYBaHHA BiANOBiAHMMY
aHTdakTepianbHUMK Npenaparamu (auB. pospin 5.1).

3acTocyBanus gitam
Y 3B43Ky 3 no6iuHuMM BiMBaMy Ha Xpsiuli cepen MOOAHX TBapuH (1B, posnin 5.3), BUKOPHCTaHHS
MOKCHDIIOKCalHy aiTsam i nignitiam Monoawe 18 pokie npotunokasano (1B, posain 4.3).

4.5 Baaemopnist 3 inmmmn JKAPCHLKUME 3ac0B6amu Ta inmi popmu B3aemonii

Bsaemonis 3 imummu nikapeniumu 3acobamu

AZMTHBHUH BIUIMB HA MOJOBKeHHS inrepsany QT 3 Boky MOKCH(IOKCALMHY Ta iHIINX MKapChbKHUX
3ac00iB, AKi MOKYTH nonorxysati intepsan QTc, He MOKHa BUKMOuaTH. Lle mosxke MiIBUILYBATH
PH3HK apuT™ii wnyHoukis, TOMY umueni i torsade de pointes. Tomy onmouachmii npuiiom
MOKCH(JIOKCAUNHY 3 OtHUM i3 HacTynHux 3acobiB npoTUnokazauuii (muB. poszin 4.3):

- @HTH-APUTMIYHUMHU 3acoBamu knacy A (Xinigumnmu, MAPOXiHiANHM, AM30Mipamiau Too);

- AHTH-aPUTMIYHUMU 3aco6amu iknacy M1 (amiopapon, conaron, noerinin, i6yTinix TOLLO);

= AHTUNCUXOTHYHUMMU 3acobamu (benoTiazunm, MiMO3MA, cepTHHO, ranonepunon, cynsronpin
TOLLO);

= TPHLUMKJYHUMK aHTHACTIPECUBHUMH 3acobamu;

- IEBHUMM aHTUMIKPOBHUMH 3ac06amu (caxsinagip, ca npdnokcauum, epuTpoMiumH IV, NIEHTaMiauH,
AHTUMANAPIiiHI 3aco6u, 30Kpema ranoanTpin);

- ICBHUMM aHTUrICTAMIHHUMM 3ac06ami (Tepdenanin, actemizon, MI30/1aCTiH);

- IHIMMK 3aco6amu (umncanpin, sinuamin IV, Oenpuain, andemanin).

Moxkcudiokcatmn cnin 3aCTOCOBYBATH 3 0BepexkHicTIO cepes MAU€EHTIB, AKi NPHiiMAIOTH npenapar,
L0 MOXKYTb 3HWIKYBATH piBeHs Kaijo (neTnesuii Ta Tiazuanii iypeTHKH, Nocabimorodi 3acoby Ta
disionoriuni connopi PO34HHK [BHCOKI 103M)], KopTHKocTepoinn, amodrepuimn B) a6o 3acobu, aki
OB’ A3aHi 3 KJTiHIuYHO 3Hauyuoto Opannkapiero.

[Ticns nosroproro ALO3YBAHHS Cepejl 310poBHX J106poBoNIBLIB MOKcHpIIOKCaLH MiABHINYBAB Cpnax
AIFOKCHHY NpUGAIN3HO Ha 30%, ne BnauBaroun na NOWLY MijJl KPHBOIO Ta piens OCTaToyHOT aii. ns
BUKOPHCTaHHS AirokcHHy 0coBiupi 3aCTEPCICHH He BuMaratoTses, [Tin uac J0CIKe Hb, BUKOHAHMX
Ha J100poBOMBIIX 3 jiaGeroMm. OAHOYACHHH nepopanbHuii npuiom MOKeH(IoKeauny pasom 3
riGeHKIaMinoM BuknuKas SHWKCHHS nipubansno wa 21% nikogoj nnasmMoBol KoHueHTpauii'
rinibenxnaminy. Moennanns MOKCH]oKcamny i rnibenknaminy TEOPETHYHO MOKE BUKIHKATH JErKy
i nepexinHy rinepraikewmiro. Ilpore Buasneni apmakokiHeTHuni 3ming ang raiGeHKaminy, He



BUKIIMKANH 3MiH (hapMaKkoiMHaMiyHix NOKa3HUKIB (PiBEHB MNIOKO3H Y KpoBi, incynin). Tomy skommnx
KJHHIYHO 3HAUYILMX B3aeMONiH Mibi MOKCH(IIOKCaLUHOM | rniGeHKknamizom ne criocrepiranocs,.

Iminuy MIH

[osinomnsnocs npo BEIIMKY KiJIbKICTH BUNaakie. sk ACMOHCTPYBANM [ABUIIEHHS NepopanbHOL
AHTHKOAryNsHTHOT AiT cepes NalienTIB, ki npuiimManu aHtubaxrepiansHi 3aco0H, ocobauBo e
CTOCYETBCA XiHONOHIB, MaKpoIi i, TETPALUKIIHIB, KOTpUMOKcasony i jescnx uedanocnopunie. Jo
dakropis PH3UKY BisiHOCSTE IHQeK1iinI Ta 3ananbuj YMOBH, BiK Ta 3aransuuii ctan natiesra. 3a 1ux
O0CTaBMH BaXKO OLIHMTH, Yl cama iHdekuis, yn NKYBaHHS 3MOrIH CIPHYMHUTH nopymenns MIH
(MizkHapoaHoro IHeKCy HOopManisauif). Ionepemkysanbhi 3axonn MOJATAIOTE y Ginbll yacTomy
MOHiTopunry MIH. 3a HeoGxiarocTi KOPHIYIOTb 103yBaHHs 1715 nepopanboro aHTHKOAryJisiHTa.

Kniniuni nocnigmxenns MPOACMOHCTPYBaIM BiICYTHICTL B3aemouii micns OHOUYACHOTO mpuiiomy
MokcHpokcauuny 3 HaCTYNMHUMHU  3acobamu: paHiTHMH, npodeHeuns,  opansHUMK
KOHTpalienTusamu, 106aBkamu KabLiio, NApeHTEpaNbHUM MOpdiHoM, Teo(ininomM, LUHKIIOCOPHHOM
abo iTpakonazosom.

Hocnimkenns in vitro 3 (pepmenTamu moscbkoro uruToxpomy P45() MATBEPUKYIOTh i nauHi. 3
YPaXYBaAHHAM UUX pe3ynbTatie, meTabosiuna B3aemoAis 3 epmenTamu nuToXpomy P450
ManoimoBipHa.

B3aemogis 3 xapuosumu NPOJIYKTAMU
Mokxkeudnokcaunn ne mae KAIHIYHO 3Hauyof B3aEMOJIIT 3 XapuoBUMH NPOAYKTaMM, B TOMY YyMcHi i 3
MOJIOYHHMH,

4.6 eprusbnicrs, Baritaicrs i JlaKkTauis

Barirtnicts ;

Besneka 3acrocygaims MOKCH(OKcanty nin wac sarithoeri s JIIOAMHU He JocuiKyBanacs.
Hocnimxkenns na TBAPHHAX JIeMOHCTPYBanu PENPOAYKTHBHY TOKCHUHicTh (nuB. posmin 5.3).
[Morenuitinuit pusuk ans NOANHK Hesigomuit. V 38’s3ky 3 CKCNCPUMEHTAILHUM PH3HKOM YpaskeHHsI
¢ropxinononamu kosinnoro XpAlua y MOJIONMX TBAPHH i 3BOPOTHHMX NOWKOMKEHb CyrnobiB, mio
criocrepiranues y  nmite, ski OTpUMYBaIH  TOPXiHONOHH, MOKCH(DIIOKCAUMH HE MOBHHEH
BHKOPHCTOBYBATHCS Cepejl BariTHUX IKiHOK (auB. po3zin 4.3).

LoayBanus rpyanio

Hani cTocoBHO *iHoKk 3 naKTauicio abo kinok, ski FORYIOTE Tpymmio, BiacyTHi. Jlani gokniniunmx
AOCHIKEHD MOKa3YIOTh, 1110 Maja KiNIbKicTh MOKCH(IOKCauuHy notpanse Y Mosioko. ¥V 3B’s13Ky 3
BIACYTHICTIO janmx s MOAMHK | y 3B’s3ky 3 CKCTICPUMEHTANILHUM  PU3HKOM  ypaskeHHs
(ropxinononamu koninmoro XpAlua y MONOAMX TBAPHH, rofyBaHHS FPYJULIO NPOTHUMOKa3aHe Tij1 yac
JiKYBaHHs MokcHpokcauunom (aun posuin 4.3).

DeprunsHicTs

Hocnimkenns Ha TBapHHAX HE ICMOHCTPYIOTh JKOIHOTO nopyuetHs Geprunsuocti (aus. posain 5.3).

4.7 Biuue na sgatuicrs KEpYBaTH i BAKOPHCTOBYRATH MalHny

Hocnimkenns woso BILTHBY MOKCH(IOKCaUNHY Ha 3aaTHICTE KEPYBATH i BUKOPHCTOBYBATH MalIHHMU
He nposoaunues. [Npote ¢ropxinononn, s TOMY 4HCHi | MOKcH(IIOKCaLHH, MOJKYTb CNIPUMHHATH
NOTIPIICHHS 31aTHOCTI nawjenTa KEpyBaTH Y1 BUKOPHCTOBYBATH Mallinhy uepes peakuii 3 6oky [JHC
(Hanpuknaz, sanamopoueris, FOCTPa Y1 KOPOTKOYaCHa BTpata 30py, aus, pozzin 4.8) abo rocrpy un
KOpOTKO9acHy BTpaTy cBigomocTi (cunKkona, ame. posain 4.8). Tlauienram peKOMeHayeThCs
NOAMBHUTHCA, SIK BOHH MOXKYTh pearyBati Ha npuitom MOKCH(IIOKCalny nepes KepyBaHHAM
MalInHoIO.,



4.8 Hebazxani edexrn
[o6iyni peaxuii,

nmicnspeecTpauiin
BHYTPILIHBOBEHHHM
[BB/nepopan bHO] Ta

Oxpim nynoru ta Aiapei, yci noGiuni peaxuii crnocTepiranucs i3

Y KoxHiii rpyni 3a

Busnaueno HACTYNH

HX

AKi cnocrepiranucs nig
3BiTax

abo

qacTorolo, nobiuni peakuii Npe/IcTaBneHi
Y 4acToTy:

= 4acto (Bin > 1/100 o < 1/10)

- Heyacro (Big > 1/1000 no < 1/] 00)
- piaxo (Bizx > 1/10000 xo < 1/1000)
= Lyxe piako (< 1/] 0000)

- HEBIIOMO (He MOKHa OUIHWTH 3TiIHO 3 HASIBIHX JIaHKX)

Yac KIHIMHUX 0CTimKens

Aanst - mokcugiiokcaumuny 400 M,
nepopanibHuM
NepopasibHo), knacudikosano HaCTYMHUM yu

HIIXOM  (niMie

BHYTPIILHBOBEHHO,
HOM BIiJINOBIIHO /10 TXHBOT YaCTOTH:

AKUH  1oaeHHo

YacTOTO HMIKUe 3%,

I 11pO AKi NMoBigoMsIOCS y

npuiimMaBcs

NonepeMiHHO

MOPAAKY 3HUIKEHHS PIBHS TSKKOCTS.

[_—- FAAN DL
| CRARY BY
ML

1

HATIA

mamq;ikauia Yacro Heuacro Pinko Hy:xe pinko Hesizomo
33 cHCTeMamp
opraxis
MedDRA)
Indexuii  Ta Cynep-in(ekuii
3apameHHs uepes
PE3UCTEeHTHI
Oakrepii  a6o
rpHbKH,
Hanpukmnan,
OpanbHHii i
BariHanbHuii
KaHI1103
3axroporanus Anemis ITinBHineHHSA PiBHS
KPOBOHOCHOT Jlelikonenis nporpomGiny/
Ta HeiiTponenis 3mmkenus MIH
Jimbaruunoi TpombounTonenis ATPOHYITONHTO3
cucTem TpomGouuTenis Ianumnronenis
Eosunodinis
KpOBi
IMonos:xenus
npotpomOGiloBoro
qacy/Iliasuienns
MIH
’T’.axnopmaamm Anepriuni peakuii AHnadinakcis, y TOMY
iMmyHHof (uB. posnin4.4) | wucni LIOK, 1110 3arpoxkye
CHCTEMU KUTTIO (1L4B. po3ain 4.4)
Anepriunnii  HaGpsx/
Halpsx Kainke (B TOMY
YHCIIi, MOTEHLii{HO
HeOe3Neynuii g KuTTsa
HaOpsAK roprami, sus.
po3ain 4.4)
Eunoxpunni Cunnpom HeaneksatHoi
3aXBOPIOBaHHS cexpeuii
AHTHAlYpeTHYHOrO
ropmony (CHCAT)
Mopywenus Finepninigemis Finepriikemis I
merabonizmy i Finepypukemis
XapuyBaHHs
Meunxiarpuyni TpusoxnicTs Emouiiina Henepconanizaiiis -
nopyuweHns * TeuxomoTopha HectabinsuicTs Heuxotmuni peaknif (y
rinepakTHBHICTE/ Henpecia ~ (y AYAE | Ayiwe piakux sBunagkax
30y e HHA pinknx BHOAAKAX | NepexoanTh y



T ]nepexonmb Y | CamMoMnowKomKeH S,
CaMOMOIIKOIAKE HHS, Taki K cyiumaanbHi
Taki 9K cyiumaansi Aymku - abo  cnpobu
Aymkn - abo  cnpo6u cyiunay, aus. posgin
cyiuuty. mus.  posmin 4.4)
4.4)
Famounnauiy
Henipiii
Mopywenns Fonosuuii 6inp IMap- i ansactesis | Tinecresiy linepcresis
HepBOBOT 3anamopouenus Mopywennus Iopywenns 3anaxis (B
cHeTeMu® cmaky (B Tomy | Tomy Yueni aHocmis)
4HCH — areB3is, y | AnoManHi e
nyxe piakux | IMopywerns
BHITaaKax) KOoopaWHauii (B Tomy
Cnnyranicts  Ta YHCIT NOpYILIeHHS XOJIH,
AesopicHTauis ocobnuso yepes
Iopywenns cny 3amaMopoYCHHs)
(B ocHoBHOMY - Hanaau, 8 tomy uwucni
Gesconns) eninenTHyxi (aus.
Tpemop posain 4.4)
Bepruro [Topymienns ysaru
Connngicrs Topyweiins mosu
AMHesis
[lepudpepiiina
Helponaris i
noniveiiponaris
Mopywenus IMopyuenns 30py, Koporkouacua BTpaTa
30py* B TOMY  yucni 30py (ocobauBo mix yac
annionis Ta peakuiii 3 Goky I[HC,
posmute Bauenns AuB. po3ntinu 4.4 i 4,7)
(ocobnuBo nix yac
peakuiii 3 Goky
LIHC, aus. posain
4.4)
3axBopioBanus M3BiH y Byxax
BYXa i Bymnoro Mopywenns cnyxy, g
npoxoay* TOMY  4MCHi  riayxorta
(3a3Buuaii 380poTHi)
Cepuesi Tonorsxenns IMonoswenns QT | Taxiapurmis uitynoukis | Hecnewndiuna apurmis
3axBopwBanus | QT cepen | (auB. posnin4.4) | Cunkone (roctpa i | Torsade de Pointes (aue.
nauiexHTiB 3 | Hacre cepue6urrs KkOpoTkouacka  Brpara | posain 4.4)
rinepkaniemicro Taxikapain ceifomocti) 3ynunka cepus  (mus.
(muB.  posninu | Murorusa po3zin 4.4)
4.3i4.4) (hibpunsauis
CreHokaptis
Cynunni Baszoannarauis lineprensia Backynit
3aXBOpIOBAHHS linorensis
Pozmaan 3amuwka (B Tomy
opramis YHCAT CTaH acTMm)
AHXAHHS,
FPYAHOT KJTITKH
Ta
cepeaocTinus
Posnanu 3 6oxy | Hynora Ioripwenus Hucaris
HIKT Bmopanns aneTury i | Cromarur
Hlnynkouit Ta | smkenns Konir, BUKIHKaHHii
abaominanbHuis npuiomy i aHTHOIOTHKAMH (B ToMy
6inp 3axpen YHCTi
Hiapes Hucnencis neesomMemMOpaHHuii
Bsayrra KOMT, y nyke pinknx

Facrpur

BHNAnkax Moyke HecTH




[Tinenmenns

YCKNanHeHns,

aminaszu 3arpoXKyBaTH  KHTTIO,
AUB. po3iin 4.4)
Mopywenns 3 IinBumenus Teuinkogi HKosrannus DynuMiHaHTHUI
00KY neuinkn i TpaHcMinazy nopyuienns (8 | Fenatut (s OCHOBHOMY | renmarur, AKNI
KOBYHHX TOMY e XOJIECTATHUHHIT) NoTeH1iiHo
nLsAxing NiABHLIE HHS JIAN) NPH3BOAUTE 1o
[insuwens NeviHKoBoi
GinipyGiny HELOCTAaTHOCTI, sKa
MMinBuwenns Moke 3arpoKyBaTH
rama-rayramin- KUTTIO (B TOMY wyueni
Tpancgepaszu dbataneni Bunanky, aus.
Iinsuienns po3nin 4.4)
ankanin
(pocdaTazn y
KpoBi
3axsopioBanus Caepbinx [ Bynbo3sui wkipui | Toctpuii
WKipy i Bucunu PeakWii, Ak  cuumpom reHepasizoBanuii
niaukipuof Kponus’siixa Crisenca-JlxoHcona CK3aHTEMATO3HHIi
KJITKOBHHH Cyxa wkipa abo TOKCHYHHI | nmycTynb03
enifepmaisHuii (I'TEIT)
HEKpoi3 (Moxe
3arpoXkyBaTH  JKUTTIO,
AMB. po3jiin 4.4)
3axBoproBauns ApTtnapris Tenauuir (aus. posain Pospus  38’s30x  (qus. Pabnominios
OMopHo- Mianris 4.4) posain 4.4)
PyXoBoro Cynomu m’sa3is ApTpur
anapary i Ckopouenns m’s3is Purinnicts M’ s3ip
CIOAYYHOT Cnabkicts y M’s3ax 3arocTpenns cumnTomig
TKAHHHU* TSKKOT MmiacTenii (aus,
posnin 4.4) N
3axBopioBanns 3nesoanenus [Mopyuwenns bynkuif
HHPOK Ta HUPOK (B TOMy wumicsi
CeYOBHBIAHHX niasuierns ACK 1a
ULIsIXiB KpeaTuHiHy)
Hupkosa wenocrarnicts
(auB. posnin 4.4)
3aranbwui Peakuii y micui | Morane Habpsiku
posaaau Ta | iH eKuif Ta | camonouyrrs (B
pearuit y micui | ingysir OCHOBHOMY
BBeJeHHs* acTeHis abo
BTOMa)
Bonwosi Biguyrrs
(B TOMyY 4nci i

Yy cnuwi, rpyasx,

vepesi Ta
KiHuiBKax)

[Tit
(Tpom6o-)dretir
Y Micli ingysii

Oynu now’szani 3 NPUHOMOM XiHOMOHIB Ta ¢ropxinononip Y AesKH

i, CHY Ta MopyLuIeHHsIM CyXy

HasABHUX (pakTopin PH3UKY (amB.po3nin 4.4).

o

» 30pYy, CMaKy Ta 3anaxy) i i
X BUIaJIKax, He3alexkHO Bin



Hactynni neGasxani edexTu MaroTh Ginpiy BHCOKY wactoty B [V niarpyni NALIEHTIB, He3anexto Bin
HAABHOCTI yu BigcyTHoCT] AOATKOBOT OpanbHoT Tepanii:

Yacro : ningumenuii piBeHs rama-rayramin-tpatcdepasu

Heuacro: Taxiapurmis WYHOUKiB, rinoTensig, Habpsku, KosiTy, BUKJIHKaHI aHTUGioTHKAM Y (B TOMY
YucIi feesaomemGpannnii konir, Y AYHKe PIIKHX BUNAaLKaX Mosie HECTH ycknaanenns, 3arpoKyBaTu
KUTTIO, JUB. poapin 4.4), Hanaam, Y TOMy uueni eninentuypy; (auB. posnuin 4.4), ranoumHan;i,
YPAXKEHHs HUpOK (B TOMY umeni ninBumenns ACK Ta KpeaTuHiny), nupkopa HenocrarhieTs (posain
4.4).

ITpo mysxe piakicui Bunanku HAaCTYNHUX nobiynpx eextiB nosinomusiy nicns nikyBanug IHIIMMK
dbropxiononamu, g TaKOMK  MOMKYTh BUHHUKHYTH nig yac NiKyBanHs MOKCHproKcamyonm:
MIBHILEHHS BHYTpilUHBOYepenHoro THCKY  (BKJIO4aioyy NCEBAONYXIIMHY  ronoBHOMO MO3KYy),
rinepHatpiemis, rinepkanbuicmis, FEMOJTITHYHA anemis, peakuii porouyrnupocr (mB. posnin 4.4),

Ilorinomaenus npo ni 03pioBani nobiyui peakyii
oginomnenns PO MiA03proBani no6iyyj peaxuii nicas peecTpauii nikapeskoro 3acoly e Baknmemmiy,
e nosponsie MPONOBIKYBATH MOHITOpHHIT CIBBIAHOICHHS «KOPHCTL/PU3HK» cToCOBHO NKapeEKOro
3aco0y. Meanunux NPaLiBHUKIB npocsTs MOBIIOMASTH npo Oynb-ski ninospiosan; nobiuni peaxuii
H€pes Hauionankny CHUCTeMY 3BiTHOCTI, Hapeneny B Jloparky V.

4.9 epenosypanmns

[icns Bunaakoeoro nepenosyeanng ne PEKOMEHAYEThCS BykuBaTH Creundiunnx kouTpsaxozip, v
pasi nepenosysanmus Clij nposectTH CHMATOMaTHYHe NikyBanms, Heo6xinno MPOBOAHMTH MOHITOPUHT
EKT uepes MOXKIUBICTE MONOBIKEHNS iHTepBany QT. Oanouacue SACTOCYBAaHHA aKTMBOBaHOrO
BYina 3 nepopansroro a0 BHYTpilIHLOBeHION ALO30I0 MOKCH(0KCatmHy B 400 MI' 3HM3UTE
CHCTEMHY nocTynHicTh fpenapary Ginbi Hix Ha 80% a6o 20 % Bianosigno.

3acrocysanng AKTUBOBAHOIO Byrinns pa MOYaTKy BCMOKTYBaHHA Moske OyTH kopuchum gng
3anobiranns Haamiproro 36iNbIICHHS cHeTeMHOT ait MOKCH(nokcaumny y sunankax Nepe03yBaHHs
NepopansHuM LsIXOM.

5. PAPMAKOJIOT I4III BIACTHBOCTI
5.1 Papmakoannamivni BJIACTHBOCTI
DapmakorepanesTiuna rpyna: anrubakrepianui XiHONIOHH, dropxitononn, kox ATX: JOIMA 14

Mexaniam nit

Moxkcudnokcaiun NpUrHivye 6akrepiansui Tonoizomepasu Thny I (IHK-ripasy ta TOMnoi3oMepasy
IV), sixi HeoOXiani s penikalyit, TPaHCKpUNUIT Ta BiHOBNCHNS OakrepiansHof JIHK.

DapmakokineTnurie/da MaKoAMHaMiYHe cniBBigHOmeH S
DTOpXiHONOHK BGHBaIOTE Gaxrepii 3aneskno BIZ KOHLEHTpauif, Dapmakoaunamiuni AOCHiKeHHS
¢ropxinonouie Ha Moznensx iHdekuiii ua TBapHHAX | B OCHimKeHHSX Ha JIOJIAIX MOKa3yIoTh, 1o
OCHOBHUM BH3HAuamLHUM takropom edextBHOCT] € CHIBBIAHOIE HHS MK 24/MTI.

Mexanism €3HCTEHTHOCT]
——=AdHISM DE3UCTEHTHOCT]

CrifikicTs o (bropxitononis mose BHHUKHYTH uepes MyTauii IHK-ripasu ta Tonoizomepasu IV, Inmi
MEXaHI3MH  MOXYTh BKmIOYaTH HaIMipHY  ekcnipeciio eokcHnx  Hacocis, HENPOHMKHICT |
onocepeaxosanumii 6inkom saxyer HHK-ripasu. Criy OYiKyBaTH NEPEXPECHY PE3UCTEHTHICTD Mixc
MOKCH(IOKCALMHOM Ta iHMMK dropxiHononamu, Ha AKTHBHICTE MOKcinokcaunny e BrusaroTs,
MEXaHi3mu pesncTenTHoCTi, cneungivni no aHTHOaKTepianbHux 3acobip IHLINX Knacip,

KOHTQOIIBHi TOYKH

Kniniaui MJI1 4 KOHTPOJILHI TOYKH AHCKOBOT andysii ans MOKcH(0KCaumny (0] .01.2012):

/;%; A




Staphylococcus spp.

S. pneumoniae

CrpuiHsITAMBICTE

|

Pesucrenthicrs
> 1 mr/n

<21 Mm

> 0,5 mr/n

<22 MM

<0,5 mr/n
= 18 MM
<0,5 mr/n
> 25 MM
<0,5 mr/n

Streptococcus rpyn A, B, C, G

H. influenzae

M. catarrhalis

> 1 mr/n
<15 mm
>

0,5 mr/n
<25 Mm
s s R

> 0,5 mr/n

3HAYECHHS*

> 23 MM <23 MM

Enterobacteriaccae <0,5 mr/n > 1 mr/n
IZZOMM <17 mMm

Hesunocneungiyni KOHTpONIbHI | < 0,5 mr/n > 1 Mmr/n

% Herunocneuudivni KOHTPOJILHI

cneundiunux oprauismip, Bouny NpH3HAYeH] NHIIe
MEKY ANS NEBHOTO Buuy, i
BH3HAYNTH Kpurepif IHTepnpeTaLiii,

3HaYCHHA OynM Bu3Hayewi
d)apmaKOKiHeTHqHHx/(bapma1c0ﬂl4namiqnnx JaHux |

HC MOJKHA BHKOPHUCTOBYBATH 3 BUAAMH, 11 AKHX e noTpi6Ho

B OCHOBHOMY Ha OCHOBI
HC 3anexate Bin aueTpubyiiy MAI nns
JNst BUIB, SKUM He Oyn0 BH3HaueHo MEeBHY

MikpoGionoriuna yyrnusicrs
Howmpenicrs HabyTol pesucTenTHOCT]
3anexarn Big wacy

MOue

3MiHIOBaTHCS B reorpaivHomMy  BigHOIeHH]
VI OKPEMHUX BUAIB, ToMy Gaskama inopmatis po Micuesy PE3UCTEHTHICTS,

Ta

0coG/IHBO Npu nikyBauHi TAAKKHX iHbekuilt, V pasi HeobXinHocTi cnin 3BCPHYTHCS 32 MOPanoo 10

haxisus, sxwo micuesa MOLWIMNPEHICTh PE3UCTEHTHOCT]

€ Takow, [0 3AaCTOCYBAaHHS npenapary

NpUHAHMHI JU1s Aesakux BHAIB iHdekwuiii e nig NHTAHHSIM,

3a3suuail uyTiuei puan

AepobHi rpam-nosutisn MIKPOOPraHi3mu
Staphylococcus aureus* +

Streptococcus agalactiae (rpynu B)
I'pyna Streptococcus milleri*
Streptococcus prneumoniae*
Streptococecus pPyogenes* (rpynu A)

thermophilus)

Ipyna Streptococeus viridans (S. viridans, S. mutans,

(S. anginosus, S. constellatus and S, intermedius)

S. mitis, S sanguinis, S. salivarius, S

AepobHi rpam-Heratuey MIKPOOpraHizmu
Acinetobacter baumanii

Haemophilus influenzae*

Legionella pne umophila

Moraxella (Branhamella) catarrhalis*

AHaepobHj MIKPOOpPranismu

Prevotellg spp.

«Inwi» mikpoopranizmu
Chlamydophila (C hlamydia) preumoniae*
Coxiella burnetii

Mycoplasma preumoniae

Aepobui [PaM-TO3UTHBHI MiKPOOpPraHi3mMu
Enterococcus faecalis*
EI?(GF'(JC()CCHS (J’(.’C-"Hf??*

Buan, pas sienx nabyra pesucrenruicrn Mozke Gyt npobiaemoro

Aepobni rpamM-HeraTupHi Mi:cgoograHiaMH

Enterobacter cloacae*




(Eschen’chia coli* #

Klebsiella oxytoca

Klebsiella pneumoniac* #

Proteus mirabilis*

AHaepobui Mikpoopramismu

Bacteroides fragilis*

Criiiki 3a cBoero HPHPOJ1010 MiKpoopranizmu

AepobHi rpam-HeraTipyi MIKpOOpraHizmu

Pseudomonas aeruginosa

*AKTHBHICTb 33210BiNbHO TMPOACMOHCTPOBAHA Y KIIHIYHUX 1OCIIMKEHHSIX.
+Meruumninopesucrenthi S, aureus MatoTb BUCOKY HMOBIpHIicTB cTiitkocTi 10 (ropxinononis,
Iosinomasinocs npo piBeHb pesucTenTHOCTI > 50% A0 MokcidokcauMHy s eTiiikoro 10
MeTHLMAiny S. aureus.

#Ltamu, mo Npoaykyioth ESBL., 3a3Buuaii takox criiiki no dropxinononis. |

5.2 ®apmakoxkinernuni BJIACTHBOCT]

AGcopuisi Ta GionocTynnicTs

Ilicna  oanopasosof BHYTPILLIHBOBEHHOT indysii 400 mr NpOTAroM | roAMHM MakcumaibHa
KOHUEHTpalis y nnasmi kposi npubnusuo y 4,1 mr/n CTIOCTEPIranocs HanpHKiHLj iHQysii, mo
BiJINOBi/1ae CCPEAHBOMY 30inblUeHHIO PUGAN3HO Ha 26% MOPIBHAHO 3 THM, w0 CHOCTEpIraeThes
nicns  nepopanbioro npuitomy (3,1 mr/n). 3nauvenns AUC npubnnsno 'y 39 mreroa/n micns
BHYTPILIHEOBEHHOIO BBEACHHS JMlIle TPOXH BHILLe, HIX TMiCAs nepopanbHOro npuioMy (35mreroa/n)
BIZANOBIAHO 110 aGcomoTHOT GiopocrynnocTi npubausio 91%,

Bixcyrhs norpe6a Y KOpWryBaHHI a03u MOKCH(pIOKCAUMHY Ji1st BHYTPILIHEOBEHHOIO BBE/IEHHS
3a51e’KHO Bin BiKy a6o crari.

DapmakokineTuka € Ninifinoio s mianasoui 50-1200 mr OAHOPA30BOT NMepopanbHOT 103H, 10 600 M
OAHOPA30BOT BHYTPILIHLOBEHHOT 1031 Ta 10 600 Mr otuu pas na 100y npotsrom 10 auis.

Posnoninenns

Moxkeugsokcaumn  wemako po3noAingerses y No3acyiuHHI  mpocTopu. PiBHOBAKHMi] 00’ em
posnoainy (Vss) cranopurs npuGansno 2 n/kr. Jlocnimkenns in Vitro ta ex vivo NPOAEMOHCTPYBaH
3B’I3YBAHHA 3 Ginkamu npudanszHo na 40-42% Hesanexno BIl KOHLeHTpali npenapary.
Moxkendaokealiii B ocho BHOMY 3B’S3Y€ThCS 3 CHPOBATKOBHM ansOyMiHOM,

Hocaruyti makcumanbhi KOHUEHTpauii 5.4 mr/kr i 20,7 mr/n (cepenne F'COMETPUYHE) Y ClIM30BIIi
obosonwi  Gponxis Ta pinnHi  enitenianshoi 06onoHku BIAMOBIAHO uepes 2,2 romunm micns
NEPOpaILHOrO Npuiiomy.

Binnosiauuii nix KOHUCHTPALLIT B anbBeonsphux Makpoarax ctaHoBuB 56,7 mr/kr. Yepes 10 rogun
MICAs BHYTPILIHBOBEHHOTO BBCACHHS KOHUCHTpauis pignuu y WKIpHUX Oynbbamkax craHOBMa
1,75 mr/n. B IHTepCTULANBHI pianHi npodins yacy Hese’si3aHol KOHUEHTpauil, noaibuuii ao
npodimo y niasmi, 3 Hess sanuMu NIKOBUMM KOHLEHTpaLisMy 1,0 mr/n (cepeane reoMeTpuyHe)
AOCATaeThCA NpudAN3HO uepes 1,8 rox mics BHYTPILUHLOBEHHOIO BBEJIEHHS [103H,

Biorpanchopmanis

Moxkcudaokcaumn NpoxoanTs OioTpancdopmariio 11 (azu i BuBOAMTECH HUpKamu (npubamnsHo 40%)
| JKOBYHNMH/heKkanbHuM (npubauzno 60%) wasxavu Y He3MIHEHOMY BMIIsAi, a Takos Y BUrnaai
cynboenonyyens (M) i PmoKypoHiny (M2). M1 i M2 ¢ exnnumu merabonitamMu, gxi MaloTe
SHAUCHHA U1 OIMHK, 00uaBa Mikpo6ionoriumo HEaKTHBHI,

Y KniHigHUX 1ocike HHsX hazu I Ta in vitro ue crocTepiranocst MmetaGoniynmx hapmakokineTHuHux
B3aEMOJLIM 3 iHIIMMHU npenaparamu, ski niaasaraiors biorpancdopmaii I dhasm sa y4acTio QepmeHTin
twmroxpomy P450. BincyTni o3nakm okuciioro meTabouismy, '




Bugejeniis

Moxkeudnokcaunn supoauses 3 N1a3MHU i3 cepesiHiM TepmMinabHimM nepiojiom HaniBBUBEICHHS, 1110
CKnazae npubnuzno 12 roaun. Cepenniii ouesunnii saransuii KJipeHe nicais npuiiomy 103u 400 mr
KOJIMBAETHCA BIA 179 no 246 ma/xs. Ticnsg BHYTPILIHBOBEHHOT i1dhy3iT 400 mr BMAIEHHS He3MiHeHOoro
Npenapary i3 ce4ero cTaHoBHIO npudansHo 22 %, a 3 kanom — npubinsto 26 %. Binnoenens J1034
(He3minennx fpenapatis i MetabomiTis) cranoBmo npudnusuo 98 % nicns BHYTPILLIHBOBEHHO O
BBEACHHA npenapaty. Hupkogwmii KJIPEHC CTaHOBHMB npubnuzno 24-53 MI/XB, WO CBiguuTH 1npo
HacTKoBY TyOy ispHy peabcopbuito fipenapary 3 Hupok. OaHouache 3aCTOCYBaHHS MokcHpokcauuny
3 paHiTHAWHOM aGo npodeHe oM He 3minIoBato HHUPKOBHI KipeHe BUXIAHOrO npenapary.

Hopywenns gynryir HUPOK
Gapmakokineriui BIIACTUBOCTI MOKCHpIoKCaumny ictoTio He BIAPI3HAIOTECA y nanientis 3
NOPYWEHHAM QyHKLIT HUpOK (BKTIOYaIOYH KilipeHe Kpeatuniny > 20 mn/xe/1,73 M2). [Ipu 3umxenni
dynkuii Hupok KOHUEHTpauis meraGonity M2 (rmokypoHiny) 30ublIyeThes 0 2.5 pazie (3
KJlipeHcoM Kpeatutiny < 30 ma/xe/1,73 M?).

Ilopywenns DYuKYIT nevinku

Ha ocnogi bapmakokinernunnx AOCIIKEHb, NPOBEAEHNX AoTenep y nauieHTis i3 nevinkogoio
HenocTaTHicTIO (A, B 32 Yaiingom IT10), HeMomMBO BH3HAYWTH, uu € sakics BiaminnocTi NOpIBHSHO
31 3710pOBUMH A06POBONLLSIMH, Mopywenns Gynkuii nevinkn Oy110 MoB’a3aH0 3 BuwMM BrTMBOM MI
Y nnasmi, Toai K Bnaus BUXiHOrO npenapary 6yno nopiBHsHiMM 3 BIUIMBOM Y 3710pOoBHX
A00posonsuie. Jlocix KniHiYnoro sacrocysanus MOKCH]OKCaUMHY nawienram 3 NOPYILIEHHAM
byHkuit nevinku HepocTaTHi,

5.3 Mokaiwiuni gani 3 besnexn

Y 3Buualinnux n0cnimkensnx I3 NOBTOPHUMHK 103amu MOKCH(IOKCALUMH BHUABUB FeMaToJIOrivyHy Ta
TNEYIHKOBY TOKCHYHICTD Y TPH3YHIB Ta HerpusyHis. TokcHunmii Brme Ha LIHC cnocrepiranu Y Masil.
i epexrn punnkann micng MPUAOMY BHCOKMX 1103 MOKCH(pOKecauuny ado micnsg TPHBANOro
NiKyBaHHs.

Y cobak Bucoki nepopanki 1031 (> 60 mMr/kr), o MIPU3BEHN 10 KOHLEHTpauii B masmi > 20 mr/m,
BUKJIMKANIK  3MiHy CJICKTpOpeTHHOrpaMK Ta B OKpeMuX  Bunajakax atpodiio ciTkipku. Iicns
BHYTPILUHBOBEHHOI'O BBEAE HHS PE3YJIbTAaTH, 110 BKA3YIOThL Ha CHCTeM HY TOKCHYHICTh, Oy HAHG i

Oakrepiit a6o knitun ccaBui. Y rectax in vivo ne OyJ10 BUsiBNEHO skonmmx 03HaK PEHOTOKCHYHOCTI,
HE3BAXKAIOUH Ha Te, 110 BUKOPHUCTOBYBANHCS ayske BHCOKi 103 MOKCH(I0KCauuny.

V' nocnimxenni CTUMYIOBAHHA NOYATKY JiKyBauHs Ha ypax MoOKCH(IIOKCaluH He OyB
KaHLEPOreHHMM,

In vitro mokeupaoxcarn BUABMB enekTpodisionoriuni sractusocet Cepust, siKi MOXKYTH BHKITHKATH
fotoBxeHHs inrepsany QT, HasiTs Y BHCOKMX KoHUeHTpauisx. [Ticns BHYTPILUHLOBEHHOrO BBEAE HHs
MOKcHpoKcaunny cobarcan (30 mr/kr Beepeno npoTarom 15, 30 aGo 60 XBMJIMH) CTymniHb
Tonosyxenns intepsany QT uirtko 3aneskap Bi/l WBMAKOCTI iHdy3ii, To6To iy KOpOTLINii yac iHysiT,
THM CHIIbHIILE TNOMOBKEHHS inTepBany QT. Ipu Beenenni posu 30 MI/KT npotsrom 60 XBHIHK

Penpoaykrusni AOCTIUKEHHS, NpoBeaeH] na tlypax, Kponukax i masnax, BKA3YIOTh Ha Te, 1o
BizOyBaeThCs nepeHeceHHs MOKeudokcaumy vepes nnauenty. Jlocnijukenns na wypax (/) Ta
Maenax (B/B) ne BUSBMAM 03114k Teparoreiniocti ato noripiuenns deprunsrocti nicas BBE/ICHHS
Mokeupokcaumnny. Jlemo MijBKIIEeHa yacToTa Baj PO3BUTKY Xpebuis i peGep cnocrepiranacg y
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TIOAIB Kponukis, aje JIMIIE npu 3actocysanHi no3m (20 mr/kr BHYTPILUHBOBEHHO), sika Oyna
NOB’A3aHa 3 TSHIKKOIO TOKCHYHICTIO s matepi. Binsnauanoes 30inbIIeH S YacToTyH aboprie y magn i
KPOMUKIB NPK TepanesTiyix KOHUCHTpaLiax ans nnasmuy KpOBI Jlioaumm,

Bigomo, mo XIHOJIOHH, BKII0YaIOYY MOKCHIOKCALMN, BUKAHKAIOTE YPAKCHHSA XPAULIB OCHOBHNX
AlapTpo3Hux CYrnobis y mosoqux TBApUH.

6. PAPMAIEBTHY] XAPAKTEPUCTHKH
6.1 IMepetix ronomisimy peuosnn

Cynsdar HaTpio Ge3romii

Hatpiio anerar TpHriapaT

Kucnora orrropa, AONTHA (U1 KOpuryBanus pH)
Bona ans in’exuji

6.2 Hecymicnicrr,

3 MOKcHprokecaumiom, PO3TTHHOM Ans iH]y3ii, Hecymichi HaCTynHi posymmnp:

Xnopua Harpiio 10% ago 20%

Bikap6onar HaTpiio 4,2% i 8.4%

[penapar ne 3MILYIOTH 3 iHmuMu 3aco0aMHu, 3a BUHSTKOM THX, IO BKasaHi y posuini 6.6.

6.3 Tepmin n pHaaTHOCTI
3 pokn.
[penapar BUKOPHCTOBYIOTH Binpasy nicns BIIKPUTTS Ta/abo PO3BeaeHHS.

6.4 Cnenianbni suvorn a0 30epiranus
He oxonomxysary i pe 3aMOpOXKyBaTH, (hiaxon 30epiratu y 30Buimmii Tapi as 3axXMCTy Bij mif

6.5 Cxuan i Bmicr evnocri
Moxcudmoxcauuﬂ, POSYHH Juts i1Qy3ilt, 400 Mr/250 Mo dacyrors y 6ini raxonn HoMiHATEHEM
00’eMom 250 mr 3 HOJeTHIIEnY HU3BKO] WJIBHOCTI (LDPE), npugatnoro s (apmanerTiunor
Ipoxykuii. IMakysanus mictirs 1, 10 a6o 20 ¢axonis. He yci KOHTEHHEPH NpusHaveni g
npoJaxy.

6.6 Ocobausi 3axoan Oesnexn npu YTHMIBaNi Ta inmny cnocobax noBoaKkenns 3 npenaparom
Lle#t npenapar npusnavenuii JIHLIC 113 OHOPA30BOro BHKOpUCTaHHA. Byab-skuii HEBUKOpHUCTAHUI]
PO3YHH c1igy yTunisypary.

Buseneno, njo HaCTynHi cynyrhi iHy3iT cymicni 3 MOKCH(]IOKCaUMHOM, PO34MHOM 11a iHy3iii, 400
M

Boaa nns IH €Ki,

Hatpito xnopuy 0,9%,

Harpiio XJIOpUZ OAHOMONSpHA,

I'nmoko3a 5%/ 10%/40%,

Kennit 20%,

Posuun Pinrepa,

Posuun nakrary narpiro (Poszyun l"aprmana, posuny Pinrepa JlaKkTary).

Pozuup MOKcHokcaumuny nng iH}ys3iit ne cnin BBOAMTH OZHOYACHO 3 [HmIMMK NKapCbKUMu
3acobamu,

He BUKOpUCTOBYiiTE, s1K11[0 € BHUIMMI yacTku abo sikigo PO3YHH KanamyTHui,

Ipu uuzbkmnx Temnepatypax s6epiranns mosie BUNajaTh ocan, sxwuii 3oy PO3YMHATECS npy
KIMHaTHiji Temreparypi.

Tomy e PEKOMenayeTbes oxonomkysary aGo 3aMOPOXKYBaTH po3umH; dhakon 30epiraiors y
3OBHIWNIN Tapi qng 3axXMeTy Bia AT cBiTha, '




7. BTIACHUK PECCTPAIIITHOTO CBIIOIITBA

BIOCEP C.A. [TAPEH

TEPAJI COJIIOLLIHC I[HIACTPI

9-ii kM Haujonansnoj Aoporu Tpukana-Jlapuca, Taxciapx Tpukana, 42100, I'pe

8. HOMEP PE€CTPAIIIHOIO CBIJIOIITBA

Ipuceoioerses nanjor

9. IATA IIEPILIO] p
llpucsoroerses namion

IEHHM peryasTopHum OpPTaHOM OKpemoT KpaiHw.

EE€ECTPALII/IIOBTOPHO] PEECTPALLIT
ILHUM perynsTopHmm OPraHoM OKpemoT KkpaiHu.

10. JATA [EPETJISI Y

IpucBoroerses nawjon

AILHUM perynstopumum OPraHOM OKpeMOTi KpaiHu,
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Package leaflet: Information for the user

Moxifloxacin VIOSER 400mg/250ml Solution for infusion
For use in adults.
Moxifloxacin

Read all of this leaflet carefully before you start using this medicine beeause i contains
important information for you,

= Keep this leaflet. You may need (o read it again,

* If' you have anv further questions, ask your doctar. pharmacist or nurse,

* This medicine has been preseribed for you only. Do not Pass it on 1o others, Tt may harm them,
even if their signs of illness are the same as yours,

= If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible
side eftects not listed in this leaflot, See section 4.

What is in this leaflet

1. What Moxifloxacin Solution for infusion is und what it is used for

2. What you need to know before you are administered Moxifloxacin Solution for infusion
3. How to use Moxifloxacin Selution for infusion

4. Possible side effects

3. How to store Moxifloxacin Solution for infusion

6. Contents of the pack and other information

1. What Moxifloxacin Solution for infusion is and what it is used for

Moxifloxacin Solution for infusion contains the active subsiance moxitloxacin, which belongs
10 4 group of antibiotics called fluoroquinoloncs. Moxiflaxacin Solution for infusion works by
killing bacteria that cause infections if they are caused by bacteria that are susceptible to mox-

Moxifloxacin Solution for infusion is used in adults for treating the following bacterial infec-
tions:

= Infection of the lungs (pncumonia) acquired outside the hospital

* Infections of the skin and soft tissue

2. What you need to know before You are administered Moxifloxacin Solution for
infusion
Contact your doctor if' you are not sure if you belong 1o a patient group described below,

2 not use Moxifloxacin Solution for infusion
1 you are allergic to the active substance moxifloxacin, any ather quinolone antibiotics or any
of the other ingredients of this medicine (listed in section 6).

* Ifyou are pregnam or breast-feeding,

* If you are under 18 vears of age,

* It you have a history of tendon discase or disorder which was related 10 treatment with
quinolone antibiorics (sec sections Warnings and precautions and 4 Possible side efficts).

* If you were born with or have had any condition with abnormal heart rhythm (seen on ECG,
cleetrical recording of the heart), have salt imbalance in the blood (especially Tow levels of
potassium or magnesium in the blood). havea very slow heart rhythm (called ‘bradycardia"),
have a weak heart (heart failure), have a history of abrormal heart thythms, or vou are taking
other medicines that result in abnormal ECG changes (see section Orher medicines andMoxi-
floxacin Solution for infusion).

This is because Moxifloxacin Solution for infusion can cause changes on the ECG, that is 5
prelongation of the QT-interval i.e. delayed condoction of electrical signals.

* Ifyou have a severe liver disease or liver enzymes (transaminases) that are higher than 5 times
the upper niormal limit,

Warnings and Precautions

Talk to your doctor before Moxifloxacin Solution for infusion is administered for the

first time

* Moxifloxacin Solution for infusion can chunge vour heart's ECG, especially il you are female
or if you are elderly. If you are currently king any medicine that decreases your blood
potassium levels, consuit your doctor before Moxifioxacin Solution for infusion is adminis-
tered (see also section Do ot use Moxifloxacin Solution for infusion and Other medicines
and Moxifloxacin Solution for infusion),

* If you suffer from epilepsy or a condition which makes you likely to have convulsions, rell
vour doctor before Moxifloxacin Solution for infusion is administered.

* If you have or have ever had any mental health problems, consult your doctor before Moxi-
floxacin Solution for infusion is administered,

* IF you suffer from myasthenia gravis using Moxifloxacin Solution for infusion may worsen
the symptoms of your discase. [f you think you are affected consulr yaur dactor immediately.
Ifyou or any member of your family have glucose~6-phosphate dehydrogenase deficien ey (a
“are hereditary disease), inform your doctor. who will advise whether Maoxifloxacin Solution
for infusion is suitable for you.

* Maoxifloxacin Solution for infusion should be given intravenously (in the vein) anly. and should
not be administered into an artery.

When using Moxifloxacin Solution lor infusion

* If you experience palpitations or irregular heary beat during the period of treatmen, you
should inform vour doctor immediarely. He/she may wish to perform an ECG to measure your
heart rhythm.

* The risk of heart problems may increase with increase of the dose and the speed of the per-
fusicon into your vein,

* There is a rare chance that You may experience a severe, sudden allergic resction (sn ana-
phylaetic reaction/shock) even with the first dose, with symptoms that may include lightness
in the chest, feeling dizzy, feeling sick or faint, or experience dizziness on standing. If this
happens, treatment with Moxifloxacin solution for infusion has to be discontinued imme-
diately.

* Moxifloxacin Solution for infusion may cause a rapid and severe inflammiation of the
liver which could lead 1o lite-threatening fiver failure ( including fatal cases, see section 4. Pos-
sible side effects). Please contet your doctor before you continue the treatment if you suddenly
start to feel unwell or potice yellowing of the whites of the cyes, dark urine, itching of the skin,
@ tendeney to bleed or disturhances of thought or wakefulness,

* If you develop & skin reaction or blistering and/or pecling of the skin and/or mucosal re-
actions (see section 4. Possible vide effects) coniaer yonr doctor immediately before vou con-
tinue the treatmen,

* Quinolone anlibiotics, including Moxifloxacin Solution for infusion, wy cause convulsions.
If this happens, treatmenr with Moxifloxacin Solution for infusion has to be discontinued,

* You may experience symy of nerved 2e (neuropathy) such as pain, bumning, lingling,
numbness andior weakness especially in the feet and legs or hands and arms. If this happens,
i]ll:ﬂl’m your doctor immediately prior to contmuing treatment with Moxifloxacin Solution for
mntusion,

* You may experience mental health problems even when taking quinolone antibiotics, inclug-
ing Maxifloxacin Solution for mfusion. for the first e, In very rare cases depression or mengal
health problems have Jed 1o suicidal thoughts and scltinjurious behaviour such as suicide at-
tempts (see seetion 4. Possibie side effects). 1 you develop sich clions, treatment with Mox-
ifloxacin Solution for infi

n has to be discantinued.
* You may develop diarrhoes whilst taking, or after taking, antibjotics including Moxifloxacin
Solution for infusion. 1f'this becomes severe or persistent or you notice that vour stoal contains

blood or mucus you should stop using Moxifloxacin Solution for infusion immediately and
consult your docror. In this situation. you should not take medicines that stop or slow down
bowel movement.

* Moxifloxacin Solution for infusion may canse pain and inflammation of your tendons, cven
within 48 hours of starting treatment and up to several months after discontinuing Moxifloxacin
Solution for infusion therapy. The risk of inflammation and rupture of tendons is increased if
you are elderly or if you are cutrently being treared with cortticosteraids. At the first sign of

any pain or infammation you should stop using Moxifloxacin Solution for infusion, rest the

attected limbis) and consult your doctor immediately, Avoid ANY UNnecessary exercise, as this
might increase the risk of a tendon rupture (see seetions 2. Do nol use Moxifloxacin Solution
for infusion and 4. Possible side effecrs).

* If you are elderly with existing kidney problems take care that your fluid mtake is sufficient
because dehydration may increase the risk of kidney failare,

* I vour evesight becomes impaired or if you have any other eye disturbances whilst using
Moxifloxacin solution for infusion, consull an eye specialist immediately (see sections 2. Dri-
ving and using machines and 4, Possible side efiects) =

* Fluoroquinolane antibiotics may cause disturbances in blood sugar, including both a decrease
in blood sugar below normal levels (hypoglycemia) and an increase in blood sugar above nor-
mul levels thyperglycemia), n patients treated with Moxifloxacin Selution for infusion, dis-
twrbances in blood sugar oceurred predominantly in elderly patients receiving concomitant
treatment with cral antidiabetic medicines that lower blond sugar (e.g. sulfonylurea) or with
insulin, If you suffer from diabetes, your bload sugar should be carefully monitored (see section
+. Possible side effects).

* Quinolone w tics may make your skin beconie more sensitive ta sunlight or UV ligh.
You should avoid prolonged exposure to sunlight or strong sunlight and should not use a sunbed
or any other UV lamp while using Moxifloxacin Solution for infusion.

* There is limiled experience on use of sequential imlravenoussoral Moxifloxacin Solution for
infusion for the rreatment of infection of the lungs (pnenmonia) acquired outside the hospital,

* The efficacy of Moxifloxacin Soluion for infusion in the treatment of severe bums, infections
of deep tissue and dizberic foot infections with osteamyelitis (infections of the bone marrow)
has not been established.

Children and adolescents

This medicine niust not he administered (o children and adolescents under the age ol 1% be-
cause cificacy and safety have not been established for this age group (see section Do not wse
Maoxifloxacin 4 Qg /2 30ind Solution Jor infusion).

Other medicines and Mauxifloxacin Solution for infusion
Tell vour doctor or pharmacist if you are taking, have reeently taken or might take any other
medicines besides Moxilloxacin Solution for infusion.

For Moxifloxacin Solution for infusion. be aware of the following:

* If you are using Moxifloxacin Solution for infusion and other 1 icines that i
heart there is an increased isk for altering your heart thythm. Therefare, do not use Moxi-
floxacin Solution for infusion together with the following medicines- Medicines that belong 1o
the group of anti-arrhiythmics (e.g. quinidine, hydroquinidine, disopyramide, amiodarone, so-
talol, doittilide, iburilide), antipsychotics {c.p. phenothiazines, pimozide, sertindole, haloperi-
dol, sultopride), wricyclic antidepressants, some antimicrobials (e.2. saquinavir. sparfloxacin,
intrevenous erythromyein, pentamiding, antimalarials particularly halofantrine), some antibis-
tamines (e.g. lerfenading, astemizole, mizolastine), and other medicines (e.g. cisapride, intra-
venous vincamine, bepridil and diphemanil),

* You must tell your doctor if you are taking othier medicines that can Jower your blood potassium
levels (e.g. some diuretics, soine laxatives and enemas [lurge doses] or corticosteroids [anti-
inflammatory drugs], amphotericin 13) or cause a slow heart rate because these can also increase
the risk of serious hearnt rhythm disturbances while using Moxifloxacin Solution for infusion

* If you are curremly taking oral anti-coagulants (e warfarin), it may be necessary for your
doctor to monitor your blood clotting times.

Moxifloxacin Solution for infusion with food and drink.
The effect of Moxifloxacin Solution for iufusion is not influenced by food including dairy
products.

Pregnancy, hreast-feeding and Tertility

Do not use Moxifloxacin Solution for infusion it YOu are pregnant or breast-feeding,

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a
baby, ask your doctor or pharmacist tor advice before using this medicine,

Animal studies do not indicate that your fenility will be impaired hy using this medicine.

Driving and using machines

Moxifloxacin Solution for infusion may make you feel dizzy or light-headed, you may experi-
cnce 4 sudiden. transient loss of vision. or you might faint for a short period, [f You are affected
in this way do not drive or operate machinery,

Maxitloxacin Solution for infusion contains sodium
This medicinal product contains 678.6 mp (approximately 29.52 mmol) sodium per dose. To
be taken into consideration by patients on a controlled sodium diet.

3. How to use Moxifloxacin Solution for infusion

Moxifloxacin Solution for infusion will always be piven to you by a doctor or healtheare pro-
fessional.

The recommended dose for adults is one botrle onee daily,

Moxifloxacin Solution for infusion is for intravenous use, Your doctor should ensure that the
infusion is given aty constant flow over 60 minutes,

No adivsiment of the dose is required in elderly patients, patients with a low bodyweight or in
patients with kidney problems,

Your doctor will decide on the duration of vour treatment with Moxifloxacin Solution for infu-
sion. In some cases your doctor may start vour reeatient with Moxifloxacin Solution for infir-
sion and then continue your treatment with Moxifloxacin tablets,

The duration of treatment depends upon the type of infection, and how well
treatment but the recommended durations of use are: :

~Infection of the lungs (pneumonia} acquired outside the hospital

. P
acnT tal d
.

Most putients with preumonia were switched to oral treatment
within 4 days,

“Infections of the skin and soft tissue 7 - 21 days

For patiears with complicated skin and skin structure infecti
Venous trenlient was approximately 6 davs and the averag
fusion followed by tablets) was 13 days,

It is impartant tha You complete the course of treatment, ev
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cured, the mfection may return or your condition may get worse, and you may also create a
bacterial resistance (o the antibiotic.,

The recommended dose and duration of treatment should not be exceeded (see section 2. Whar
you need 1o know befare You are adminisiered Moxiflovacin Solution for infision, Warnin a5
and precautions).

If you receive more Movifloxacin Solution for infusion than you should
IlM'you are concerned that You may have received 100 much Moxifloxacin Solution for infu-
sion, eontacl your doctor immediately,

If you miss a dose of Maoifloxacin Solution for infusion
I you are concerned that you may have missed a dose of Moxifloxacin Solution for infusion,
comtact your doctor immediately,

If you stop using Moxifloxacin Solution for infusion

It the treatment with this medicing is stopped 100 soon your infection may not he completely
cured. Consult your doctor if you wish to stop the treatment with Moxifloxacin Solution for
infusion or Moxifloxacin tablets before the end of the course of treatment.

If you have any further Questions on the use of this medicine, ask your doctor, pharmacist or
nurse.

4. Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody gers them,
The following side effects have been obscrved during treatment with Moxifloxacin Solution
for infusion. The frequency of possible side effects listed below is defined using the following
convention:

Common: may affect up to 1 in 10 people

Uncommon: may affect up to 1 in 100 people

Rare: may affect up to 1 in 1,000 people

Very rare: may atfect up to I in 10,000 people

Infections
Comimon: Infections caused by resisiant bacteria or fungi e.g. oral and vaginal

infections caused by Candida

AUood and Lymph System

ncommon: Low red blood cell count, low white bload cells count. low numbers of spe

cial white blood cells (neutrophils), decrease or increase of special blood
cells necessary for blood clotting, increased specialised white blood cells
(eosinophils), decreased blood clotting

Very rare: lncreased blood cloting, significant decrease of special white blood cells
(agranulocytosis)

Allergic Reactions

Uncommon: Allergic reaction

Rare; Severe, sudden gencralised allergic reaction inel, very rarely life-threatening

shack (c.g. difficulty in breathing, drop of blood pressure, fast pulse),
swelling (incl, potentially life-threatening swelling of the airway)

Changes in Laboratory Test Results

Uncommon: Increased blood lipids 1futs)

Rare: Inereased blood sugar, inereased blood usic acid
Very rare: Decreased blood sugar

Psychiatric Effects

Uncommon: Anxiety, restlessness/agitation

Rare: Emotional instability, depression (in very rare cases leading to self-harm,
such as suicidal ideations/thoughts, or suicide atteinpts), hallucination

Very rare: A fecling of self~detachment (not being yourself). insanity (potentially lead

ing 10 sclf-harm, such as suicidal ideations/thoughts, or suicide attempts)

Nervous System

Common: Heudache, dizziness

Uncommon; Tingling sensation (pins and needles) andfor numbness, changes in taste (in
very rare cases loss of asie), confusion and disorientation, sleep problems
(predominately s pl ), shaking, ion of dizziness (spinning or
falling over), sleepiness

Rare: Impairment of skin sensation, changes in smell {inel. loss of smell), abnor
mal dreams, balance disorder and poor co-ordination (due to dizziness). con
valsions, disturbed conceniration, impaired speech, pariial or total loss of
memory, troubles associated with the NEMVOUS system such as pain, burning,
tingling, numbness and/or weakness in extremitios

Very rare: Inerease of skin sensitiviry

Eye

Uncommon; Visual disturbances incl. double and blurred vigion

Very rare; Transient loss of vision

Ear

Rare: Ringing/noise in the ears, hearing impairment including deafness fusually

reversible)

Cardiac System (see section 2 What you need 1o fnow betore you wre administered Moxi-

floxacin Solution for infusion)

Common: Change of the heart thythim (ECG) in patients with low blood potassium level

Uncommon: Change of the heart rhythm (ECG ), palpitations, irregular and fast heart
beat, severe heart rhythm abnormalities, angina pectoris

Abnormal fast heart rhythm, fainting

Abnormal heart rhythms, life-threatening irregular heart beat, stopping of

heart bear

Rare:
Very rare:

Vascular System
Uncommon: Widening of blood vessels
are: High blood pressure. low blood pressure

Respiratory System r
Uncommon: Difficulty in breathing incl. asthmatic conditions.

Gastrointestinal System

Common: Nousea, vomiting, stomach and abdominal ache, diarrhoea

Unconmmon: Decreased appetite and food intake, wind and constipation. stomach upset
(indigcslion.-’heartbumj, inflammation of the stomach. increase of a special
digestive enzyme in the blood (amylase)

Rare: Difficulty in swallowing. inflammation of the mouth, severe diarrhoea con

taining blood and/or mucus (antibiotic associated colitis jnel. pseudomem
branous colitis), which in Very rare circumstances, may develop imto compli
cations that are life-threatening

Liver

Common: lnerease of a special liver enzyme in the blood (transaminases)

Uncommon: lmpaired liver function (incl. increase of a special liver enzyme in the blood
(LDH)), increase of bilirubin in the blood, increase of a special liver enzyme
in the blood (gamma-glutamivi-transferase and/or alkaline phosphatase)

Rare: Jaundice (vellowing of the whites of the eyes or skin), inflammation of the [iver

Very rare: Fulminant inflammation of the liver potentially leading o Tife-threatening
liver failure (incl. futal cases)

SKin
Uncommaon:
Very rare:

Itehing, rash, skin hives, dry skin

Alterations of the skin and mueous membranes (painful blisters in the
moutl/nose or at the penisivagina), potentially life-threatening (Stevens-
Jnimsm-Synch‘omc, toxic epidermal neeralysis)

Inflammation ol blood vessels (signs could be red spots on your skin, usn
ally on your lower legs or effects like Joint pain) (very rare side effect)

Muscular and Joint System

Uncommon: Joint pain, muscle pain

Rare: Pain and swelling of the tendons (tendonitis), muscle cramp, musele twilch
ing, muscle weakness

Very rare: Rupture of tendon, inflammation of Jjoints, muscle rigidity, worsening of the
symptoms of myasthenia gravis

Kidney

Uncommon: Dehydration

Rare: Kidney impairment (incl. increase in special kidney laboratory test results

like urea and creatinine), kidney failure

seneral Side Effeets

Uncommon: Feeling unwell ( predominantly weakness or tiredness), aches and pains such
48 back. chest. pelvic and extiemities pains. sweating
Rare: Swelling (of the hands, feet, ankles. lips, mouth, throat)

Infusion site
Common:

Pain or inflammation injection site
Uncommon:

Inflammation of a vein

The following symptoms have been observed mare frequently in patients treated intra-
venously:

Common: Increase of a special liver enzyme in the blood (gamma-glutamyl-trans

feruse)

Abnormal fust heart rhythm, low blood pressure, swelling (of the hands,
feet, ankles, lips, mouth, throat), severe diarthoea containing blood and/or
mucus (antibiotic associated colilis) which in Very rare circumstances, may
develop into complications that are life-th ing, convulsions, hallucina
tion, kiduey impairment {incl. increase in special kidney laboratory test re-
sults like urea and creatining). kidney failure, Furthermore, there have been
very rare cases of the following side effects reported following treatment
with other quinolone antibistics, which might possibly also oceur during
treatiment with Moxifloxacin 400mg /250ml Selution Tor infusion: in
creased blood sodium levels, increased blood caleium levels, a special type
of reduced red blood eell count (hawmuly:icanaemiu), muscle reactions with
muscle cell damage, increased sensitivity of the skin to sunlight or UV light,

Uncommaon:

Reporting of side effects

Ifyou getany side effects, talk 10 your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. By reporting side effects you can help provide more informa-
tion on the safety of this medicine,

5. How to stare Moxifloxacin Salution for infusion

Keep this medicine out of the sight and reach of children.

Do not use this medicine after the expiry date which is stated on the label of the bottle and on
the carton, The expiry date refers to the last day of that month,

Do not refrigerate or freeze, keep the bottle in the outer carton to protect from light.

Use immiediately after firse opening andor dilution.

This product is for single use only. Any unused solution should be discarded.

At cool storage temperatures precipitation may oceur, which will re-dissolve at room tempera-
ture.

Do not use this medicine if you notice any visible particulate muatter or if the solution is
cloudy.

Do not throw away any medicines via wastewater or lousehold waste, Ask your pharmacist
how to throw away medicines vou no longer use. These measures will help protect the envi-
ronment.

6. Contents of the pack and other information

What Moxilloxacin Selution for infusion contains

* The active substance is moxifloxacin, Each bottle contains 400 milligram moxifloxacin (as hy-
drochloride). 1 milliliter contains 1.745 milligram moxifloxacin hydrochloride,

* The other ingredients are sodium sulfate anhydrous, sodium acetate trihydrate, acetic acid (for
PH adjustiment), water for injections (see section Moxifloxacin Solution for infusion contains
sodinn)

What Moxifloxacin Solution for infusion looks like and contents of the pack
Maoxifloxacin Solution tor infusion is o clear yellow solution, with pH 4.4-4.6, free from visi-
ble matter with osmelality ranging from 270 = 320 mOsm/kg.

The solution for Infusion Maoxifloxacin 400mg/250ml is filled into & white Low Density Poly-
ethylene (LDPE) botile o 250 ml nominal cupacity suitable for pharmaceutical solutions.
Packs contain 1. 10 or 20 boules,

Not all pack sizes may be marketed.

This medicinal product is authorised in the Member States of the EEA under the follow-
ing names:

Moxifloxacin VIOSER 400mng/250ml

This leatter was lust revised in October 2017

il Marketing Authorisation I
VIOSER 5A VIOSER S.A. PARENTERA
T 9th km National Road Trik
Taxiarches, Trikaia,
42100, Greece
Tel: +30 24310 8344 e
Fax: +30 24310 agfsh it
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Dviio 0dny1dY Zpneng:
IMimpogopiss yia toy o

Moxifloxacin VIOSER 400mg/250mi
d1divpa yia éyyven
INa ypijon oe EVIAIKEG.
Moxifloxacin
Am]}dsrs TPOGEKTIKG 040K po To piiio 0dNYIDY ypiieng apy
APYIOETE VA YPNGIROTOIEITE aVTH TO QappuKo, 16Tt wep voppa-
VEL GNRavTIRES hnpogopics yia oag.
* Ovdddte avté 10 PiAo odnyidv ypiione. Towg ypewotei v 1o
SwPacete Eavi,
* Eav éyete nepatépo amopie, potiote Tov TaTpd, 10V Quppia-
KOmo16 1 Tov vocokopo GO,
* H ovvtayi) yia avté 1o PlppuKo yopnyibnke aroxisioTikg Yl
aug. Aev mpénet v Shoete To Péppaxo oe dAlouc, Mropei va
oV mpokaiice BLAPN, akdpa ka1 dtav o CUUTTONETE g
acBévelag toug eivan S1a pe ta S oug.
Eav napampiicete kanoia avembount evépyera, EVIUEPOTTE
TOV Y1aTpd, TOV appiakonold 1} TOV VOGOKG|H0 Gag. Autd Loy el
ka1 v kabe mbaw avemBoumm evépyeia mov dev avaQEpETaL
OT0 Tapov eviko odnyidy xPMong. Bhéne napaypago 4.
Ty zeprézer To mapév gviso 08N71OY:
1. T givon To Moxifloxacin Suikopa yia éyvon xa Tow givar ]
xpfion Tov
2. T mpénel va yvwpilete apv xpPnoporouioete To Moxifloxacin
Siddvpa yia £yyvon
3. Il va ypnopononjoete to Moxifloxacin &iéhopa yia £yyuon
4. Ibavég avem@oumtec EVEPTYEIES
5. g va puhicoere To Moxifloxacin Sidivpa Y éyyven
6. Iepieyopevo g Guokevaciog kat Ao TANPOYOpiEg

1. Treivar o Moxifloxacin Sakvpa yia fyyuen ko wora givar
n xp1ion Tov

To Moxifloxacin Swhwpa yia Eyyuon mepiéyer ) dpacTik) oveia
moxifloxacin, 1 onofa avijkel oe M opado avtifotikdy 7ov ovo-
palovrat pboprokvorévee. To Moxifloxacin Siidupa yia éyyuon
8pu kataoTpégoviag Baktipia nov npokaioty royudEeg edv avtic
TpoKakovvTaL amd Paxtipu gveicOnta o1 moxifloxacin,

H yprion tov Moxifloxacin Siidupa yia éyyuon eival Y eviAikeg
Y Bepaneia tov tapakirtm Bukmplaxdv howmEeoy:

Aoipnln tov vevpdvav (mvevpovia) artokmBsioa EKTOS VOGOKOLElOD
AodEeg Tov 8épuartoc kat Tov HOAUK®V popimy

2. Tvmpéner va yvopilere npy 7pnopomomjoste o Moxiflo-
xacin didhvpa yia £yyvon

ZupBovievteite Tov yiatpd oag av Sev eisaots oiyoupol 611 avijkete

oty komyopia ucBeviv mov nepryphperar napukdTo.

Mny ypnoipononioete To Moxifloxacin Sddopa i Erpven:

* Ze nepintoon aldepyiag om Spactik ovoia moxifloxacin, oe
Kamota 6Akn avtifaxtnpokn KIvoA6vn 1] o€ orotodnimote dhio
and Te GUOTUTIKG VTOD TOV papudxov (avapépovro amv
maphypago 6).

* Edv elote éyxvog 1) Onhalere

* Edv giote nhixiag ke tov 18 stdv

* Edv éyete iotopixd nafiiceng Tov tevévioy 1 duahertovpyia
nov oyetiletar pe m Bepaneia pe Kivorovec (P TOPRYPaPOVS
llpogidoronjoerc kar mpopvidles kat 4. Mifavés avemGounteg
evépyeteg).

* Edv éyete ex yeverie 1 siyate engavicel nafoloyikéc
KATAOTAGELS pe avipako kopdiakd puBpo (peivovral oto HKT,
NAEKTPIKT Kataypagn e Kapddg), emnpeacyéveg TIHEG TOV
@hatog 6710 aipa (1Waitepa YAUNLEG OVYKEVTPAOGELS Kahiov T
nayvnoiov oto aipa), Eyete tokhd opyo Kapdiakd pudud
(Bpodukapdia), &xete adbveyn Kapdid (xopdary avendprea),
EYETE 1OTOPIKG Stapuyig Tov kupdiakon pubuov 1 edv
Aapfévete @ha appaxa 1oV cuvTELODY Ge mabohoyixég
uetafoiéc Tov NAekTpoKapdioypag Hatog (BL. mapiypo-

90 Alda papuara xer Moxifloxacin Sédope yia Eyyuan). Avtd
ovpPaiver yiati to Moxifloxacin Siddvpa yia Eyyuon propei vo
npoxaiéoe perafolic oto nhektpokapdioyphonua,

OUYKEKPIIEVE TV ETKLVON Tov Sieotipatog QT, onkadn
emPpaduvon oty ayon HO™T® TV NAEKTPIKGY onéTov,

* Edv éyete coPap nratua) Tabnen M nranka Eviopa
(tpaveapmviceg) 5 POpég LYMAGTEPE aRd T avdOTAT
PUCLOROYIKG Opicy,

pozidoromieeic kar Tpopuiiiag

AncvOuvleite otov TWaTPd Gag TPy Gug ropnyoei To Moxiflo-
xacin didivpa ya &yyvon na TPOTI opa

* To Moxifloxacin LA Ve Eyyuom Hropel va petaBaler to
NAEKTPOKEpPSI0YpapNpa ™S Kapdidg cug, Wiaitepo sav eiote
yovaika | nisiopévoc. Av exi tov napovrog AapuPavers
KGO0 pappaKo To omoio pEw@vEaL Ta eningda kahiov oto
aipa, ovpPovievteite Tov Y1aTpd Gag Ipv Gog yopyndei to
Moxifloxacin iéhvpa yia Eyyvon (Bi. emione i
napaypiapove Myv xpnaoronjoers o Moxifloxacin daiopa
YW Eyyuon kaw e pépuasa ko Moxifloxacin Siihopa yi
£yyon).

* Eav vropépere anéd emnyio M e katdotaon tou umopsi va
oug TpoKaiécel aracpoic, EVIIHEPDOTE TOV YIUTPO Gog TP
ous xopnynbei to Moxifloxacin Suihupe Y Eyyoon.

* Edv éyete 1 eiyate moté kémow Yulatpika npofiipata
vyeiug, emkowvmviote pe Tov YIaTpd oug TPV Gag yopnynbei To
Moxifloxacin S1iivpa yio £yyoen.

* Edv naoyete and poacbiéveia gravis 1 ypiion tov
Moxifloxacin Siiiupa Lo Eyyuon propei va emdevéoet ta
GUUTTORATE TG Thdnoc oug. Eav vopitere 6t emnpedleote,
cvufovisureite UpEGOS TOV Y1aTpd oag.

* Edv eoeic 1y kémowo HEROS TG OIKOYEVELdC ouc £xel £hlenym g
aQudpoyovaac g 6-Pospopikig MNwkdlng (o ondvia
KAnpovokn xdbnon), EVIIUEPGGTE TOV Y1aTpd Tag, 0 omoiog
Oa oag ovpPoviéye katd 1660 10 Moxifloxacin Siéhopa e
£yyvon eivar Katédinho Yl E0ds.

* To Moxifloxacin S1éhvpa yia EYXVoN TpEREL va yopnysital
evBopLépa (o eréfa) pévo, kot ds o TPEMEL Var Yopnysitan
oe aptnpia.

Orav ypnoponoisire To Moxifloxacin dualopa yia £yyven

* Avaelavicite visOype raipdy 1 ukavévieTo Kapdraxd pub-
1o Katd ) Sdpreia g Bepansiog, ba mpénct v, CVNUEPOGTTE
apEGMS TOV Y1Tpd oac. Avtée/ punopet va anogasios ™m
Sevépyeia NAEKTpoKupdOYPUPinaTOC YIa Vit EXTIINOEL TOV
Kapdiakd pubud oo,

* O Kivéuvoeg kepdakdv smimhokdy Hropel va avéndei pe my

abEnan tng ddong kon g TaxbmTag m éyyuomc om Préfa.

Yrépye ina onda, nEpinTwon va oopfei o cofapii,

Sapviki ubhepyuc avtidpaon (avridpaon avapuiatiag/ cox)

OKOUQ KaL Ue TV TP Sdom, CLUTTOUATE TOL pumopei Ve

mepthapfiavovy opifipo o1o otijdoc, aicnpa {adng, aicOnua

aobévetag 1) Amofupiag, 1 opfostaticn Ladn. Edv ouppei
avtd, m Deponeio ps To Moxifloxacin Sraivpa yia £yyvon
mpénel va oTupaTiios apicme.

* To Moxifloxacin Srddvpa yia éyyoon umopei va
TPOKAALGEL TayEia Kal coflapn nratiy @reypovii mov Ba
umopotoe va odnyiost oe anetinuk yia m Lo NrATIKn
VETAPKELL (ovumephapBavouévoy Oavamedpav
nepitdoewy, i, taphypapo 4. Mbavic avem@ountec
evépyeiee). Topakaheiofe v EMIKOWOVI|GETE LE TOV Y1aTpd oug
TP ovveyioete ) Oepaneia, edv Expvikd apyicete va
awbidveste kakovyia 1 TAPATIPNOETE KITPIVIGHE TOV AgVKOD
HEPOVS TWV paTIdV, akobpa obpe, payovpa Tov dépparog, taon)
atoppayiag i Sietapuyés o oxéyn A mv eypiiyopon.

* Eav avartdiete dEppaTik avtidpaon 1 povokaieg Ka/

Seprotvdiopa Tov dépparog Kavh Plevvoyovikéc avridpi-

oeig (P nupdypago 4. MMbavéc avemBiunTee evépyelec),

EMKOWOVIGTE GHECWMS JLE TOV Y1aTpd oag TpIv cuveyioete )

Oepancio.

Ovavuifiotikég KWOLOVES, cupmepihapuBavopévou tou

Moxifloxacin Si6hvpa yia Eyyuaon, umopei va

TpokaALcovy eracpons. Eqv autd cupfet, n Bepancia pe to

Moxifloxacin Si6dvpa v éyyoom Oa npénet va Slaxomel”

* Mnopei va rapoveidoets SUNTTOHOT ]D.tiﬁqg&f‘r_'ﬁ "zi'p
(vevpordbeiag) 6rag mévo, kavoo, HUPHNKig6; 1t

10031060~
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oupPel, evnuepdots Tov yatpd Gag aUES®g TP Guveyicete
Bepomeia e o Moxifloxacin Suadupa yia dyyvom,

* Mrnopei va napovaidoete woatpika apofiipeta vysi-

g oxOpe Kt dtav Aaufivets avTPloTIKES KIvoRGvec yia PO

9opé cupmepiiapPavopévon Tov Moxifloxacin Sidhopa o

éyyvon. Te nodh OTAVIES TEPITTOGELL, 1) KataBiuym 1 yopatpucd

mpoPifpata vyeiag Exovv odnyioet oe QUTOKTOVIKES OKEWES Kat

CVTOTPAVUATIKT) GUUTEPIPOPE g UIOTEPES auToKTOViES (B

napypago 4. Ihbavéic avemuntes evipyeisd). Eav avanTiEete

TéTo1e avnidpacers, ) feparmeio He to Moxifloxacin Sihopa yio

£yyvon Ba npénet va Srxoned,

Mmopei va exdniofei Siappora kard ™ SidpKewa 1 petd

Mym avriotikéy, oupmepthapBavopévon ton Moxifloxacin

dudhopa yia éyyuon. Av 1o GOUTT@HGE Yivel ooBapd 1) EMUEVEL T

napampiicete aipo v Bhévvn oto kémpava Pa TPENEL Vit

Saxdyete apéong ) ZpPMen Tov Moxifloxacin Sukupa yia

£yvon kat va cupPovisvteite Tov Ywtpd oug. Le auti my

nepintwaon, de Ba npénel va hapfavere gappaxe mon OTUUATOUV

1 xabBvotepoiv Ty KIVI|TIKOTITA TOV EVTEpoU,

* To Moxifloxacin d1ikvpa yia £yyvom unopel va tpoxaé-

GELTOVO Ko heypoviy GTOVS TEVOVTES, aKbua Kat Eviig 48

POV HETE and T évapén e Bepaneiag kar péypt apKETONg

WVES petd T Staxom] Tne Bepaneiog pe Moxifloxacin Suéhopa

1t éyxvon. O kivéuvog QLEYHOVIS Kot pHENS TOV TEVOVTOV

elvar avEnpévos eav siote nNAKiwpévog 1) av Bpickeote o

Bepancia pe KOPTIKOGTEPOESN. Eta mpdhta oMuddia mévou 1M

QreyHovic Da mpémer v OTULOT|GETE TN 7prion Tou

Moxifloxacin S1éhvpa yio £yyvon, va Eexovplcere 1o

mpooPefinuévo péhog(-n) kot va ovpPovievteite apéowe Tov

Y1eTp6 cag. Atogiyete orowdirote KN emapaimm doknon,

kabdg outd pmopei va avdiost Tov kivdovo piEng tévovta (Bh.

napaypdgovg 2. Myy xpnaononjsete 1o Moxifloxacin S1édvue
yie Eyyvon xen 4. Ilifavéc avemBiutes evépyeiee),

Edv elote nhiopévor pe N8 vadpyov mpéPinpe ota ve-

@pa ppovricte dote va Slmproete pua enopkr Mym vypdv

81611 Abym g aguddtoang propsi va avénlei o Kivduvog

VEQPIKIG avendpKelac,

Av empeactei 1) 6paciy cag 1) av E£x£TE Kdmola &0 evoyinon

OTa pdTIe Kotd m Sidprein xpiong tov Moxifloxacin Sihupa

yia gygoon, oupBovksvteite fvav opBarpiatpo apdowg (A,

rapaypagoug 2. Odiymon kat FEPLONOC UnyovnuiTmy Kkat 4.

[Mbavég avemBbpuntec evEpyeteg)

Ta avriBotikg ™mg opddac twv pBoplokvokovav pmopei va

mpoxakicov Satapoyic oto ahKyapo tov aijaroc,

cvpepapfavopévng e Helwang Tov sakydpov oto aipe

KATO ano To Qua10koyIKd enineda (vroyAvkaipia) adhd ko

abgnon oto cakyupo tov aipatog mhve wrd Ta PUOLOAOYIKG

eninedo (vepyhukoupio). Te acBeveis mov Bepanevovrar e

Moxifloxacin Stahvpe yia £yyoom, ot Satapoyés oto chkyapo

ToU aipatog mapovaidlovio Kupiog og nlkimpévoug acleveig

mov Aapfavovy Tavtdypovn Bepaneia pe and OTOHATOS

avudafnnkd dpuaxa tov HELOVOLV T0 GhKyapO 610 aija

(.x. sovipovuioupia) 1 ue woovhivn. EGv ndoyete urnd

Swffim, 1o odryapo Tov aipatdg oag Ba mpénst va

napaxokovfeitar mpocektikd ([h. napaypugo 4. Mbavéc

avemBounteg evépyeiec).

* Ovavnfrotikés kivohdvee Hmopet ve kévouy to déppa oug
mo £vaichnTo 610 pg 1 OTIC VIEPLODEIG aKTiveg (UV), Oy
TPETEL V&L AROPEVYETE Ty rapatetapevn kbeon oo goc Tou
4100 1) o€ Suvatd gwe Tov HA0L kar dev Bu mpémer v xpnot-
pomoteite xpefdria pe Adymec TEQVNTON pavpiopatog 1) kémola
ahdn Adpma vrepidSouc axtvoPoliag katd m Sidpkea xpmong
tov Moxifloxacin Sidhupa yia £yyuon.

* Yrbpyet nepropiopévn epeipia yia m Sradoyki ypven
evbogriPiov / axd Tov otéparog Moxifloxacin Sidhupia Y
£yyxvon yie ) Oepansio roluwéng tov naveuudvoy (mvevpovia)
anokmbBeicag extog Tow vosokopsiov.

* H dpaoctikémra tov Moxifloxacin Siahopa yia fyyvon Sev éxel
tekunprobel yie ) Osporeic oe cofapd eykadpata, LomEeg
oV &v 10 Baber 16100 kat houdbEsi Siafntikod modion pe
ooteopveAitida (hopdEeg Tov Huehod Tev 0aTV),

Nadrd kor £gupor
Avté 10 phppaxo & Bu tpinet v xopnyeito o€ nondid ko sonfoug
nhiog kéto Tov 18 etdv, S16mt 1| UTOTEAEGHUTIKOTNTA Kut 1) ATl

Aewa Bev Exouy tekpmplobel o vt ™MV Nl opdda (BA. mo-
péypago Miyv xpneipononjoste ro Moxifloxacin 400mg /250ml 16
Aue yia Epyvan).

Adha pdppaxa kar Moxifloxacin otdivpa Y Eyvan
Eviuep@ote tov yiatpd 1 tov PAPUAKOTOW Gug eV naipvete, fxete
mpdceata Tapel 1 propel va napets hha QapUaKd EKTOC antd TO
Moxifloxacin Siéhopa yia £yyvon.

Zyenikd pe to Moxifloxacin Suidvpa i éyyoon, Exete VoYM Gog

T TUPAKETE:

* Edv ypnowonowcite Moxifloxacin Siihvpa v éyyvon ket
(hha 9apuake ov exnpedlovy Ty Ka did, vdpyel avEnpévog
Kivduvog petaBolic Tov kapdiaxon pubpod. Tuvendg, pm
xpnaionoteite to Moxifloxacin Siiupa yia éyyvon pali pe ta
TApOKaT® Qhppoaxa: Gdppaka o aMKOLY 6NV opdda Tav
avnioppuikdy (my. kindiv, vépoKIvIdivy, Susompapisn,
aodapévn, cotaidin, S0QeTABY, wrovTIALY), OVTLYVYOGIKG
(.. pawvobewaivec, mpolidn, ceprivedin, ChomEPIBOAT),
GOVATOTPIdN), TpIKUKAIKG avTikaTefiuTTiKd, Kémoly
avTkpoBlakd (.. oakovvafipn, onapproucivi, evéoprfiu
epubpopukivn, meviauudivy, avliehovoaoxd, Wiitepa n
ohopavtpivy), kdmola CVTUOTAUVIKG (7., TEpQEVadiv,
actelorn, plohaotivy), Kat e péapuaKe (3. campidn,
eviopréfa Pvkapuivn, HrERPIBIAN Ko vipepovian).

* B mpina va evuepdoete Tov Y1atpd oug sav Lapfdvete dhho
QaPHaKE IOV PTOpEL V. HEIGGOVY Ta ETiNES Y Kakiov oo aiua
(m.%. xdmowx Srovpnmikd, kdnow xabaptucd ko KibopoTa
[oymhdv Socewv] 1 KOPTIKOOTEPOEIST [uvnipheypovddn
pappara], apgotepikivn B) 1 va tpokedicovy apyd Kopdiuxd
puBuS S1611 auTd Ta Pappaka pmopel eriong va auéncouy Tov
Kivduvo coflapdv Siutapaydv Tou Kapdakod puBuo ket m

Siapxeia yprjomc Tov Moxifloxacin Swihvpa yia Eyyuon.

* Edv eni tov napévroc hapPivers 40 TOV GTOUATOS oVTIKTI-
Kd (.y. Papoapivn), propei va givar anapai™to o ylatpds cug
va eAEYEeL Tov xpdvo miEng Tou aijatds oag.

To Moxifloxacin Siaivpa £Y7U01] LE TPOOT KOl TOTH

H enidpaom tov Moxifloxacin Sidupio yia éyyuam dev emmpedaletal and

0 Qaynto cvunepthapfavopudvoy Tov YUAUKTOKOMIKGY RPOTovVTOV,

Kinen, Onhaeopic ka yovipdtnTa

Mnv gpnotonomoete o Moxifloxacin Sidvpa ya éyyvon ehv

&loTe £ykvog 1) Onhdlere.

Edw eiote £yxvog 1) Onhdlere, vouilete 6T pmopei va siote £ykvogn

oyedialete va anoktioeTe TaIdi, miote ™ cupPovin tou ywarpol

1| TOU PUPUAKOTOLO0 Gug TPV TAPETE (11T TO PlppaKo,

Mehéteg oe Lha Sev Seiyvouy 611 1 YOVIHOT TG Gag propei v £mn-

peaotel and ™ Ay autod Tov QupuaKon.

Odfymen ka yeipropée pnyavnpdtoy

To Moxifloxacin Siédupe yia £yyuon umopei va oug Kaver v oi-

obavleite {an 1 ehagppd KeQah, umopel va frbeete o aovidio,

TapodiKi) andiela dpaong 1) umopei va MmoBupoete ya HiKp

Sapre. Edv ennpenoteite HE TETO10 TPOTO Uy odnyeite 1 yEi-

Ceote umyavijpata,

To Moxifloxacin Suaivpa yio Eyyuen mepiiger vatpio

To guppaxevtiné avtd mwpoidy nepiExel 678,6 mg (mepimou

29,52 mmol) vatpion avé doam. Mpéner vo hapPavera VoY and

acleveig oe Simrta eheyydpevon vatpiou,

3. Ildg va ypnopomovioste To Moxifloxacin S1alvpa e Epyvon

To Moxifloxacin Siihvpa Y £yyvon ba mpénel mavia va Sivera
and yitpd A enayyeipatio vyeiog,

H ouvietdpevn 86om yia TOUC eVIMKES givan pio oréin pia popdt
TV Npépa.

To Moxifloxacin Sidvpa Y £yyuon eivor yia evBo@héPia xpion.
O yatpdc oog Ba npénet ve dcgalioer 611 eyydetar oe otabepod
pLOKS Eyyvons oe Siapreia 60 hentdv.

Aev omouteitar Tpocappom) 86amg Y Toug nlKiopévoug acleveic,
acbeveic pe yaunAd oopatikd Bépog 1 ot acbeveic pe pofiiuata
TV VEQPMYV.

O yiatpog oug Oa amopasice Yo ™ Sdpkeia g Oepaneiag GG e
Moxifloxacin Sidwpe yiae £yyoom. Ze pepixég MEPUITATELS 0.Y1UTPOS

oag unopel va Eexnijoet ) Bepaneia oag e ngciﬂo_i(;acin-é__ﬂﬁuq__

Vit £y) VoM Kat HETE va suveyioel ™ Oepomeia yzf\/lmglﬂogragtg&glﬁa
H déprera e Bepaneiag e€aptdtar and Toy om0 e 2olnoEng k
10 KOt 1000 Kookt aviamokpiveote om O?f;'a’;ra; Sl ol cuyioTh)

Hevee Sidpketeg ypriong eivar; i Le g

T B0
3 3 QPHT |HAOW X

waiend 1T
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-Aofpwén tov nvevpdvay (mvevpovia) aroktnBeicn £KTOG TOL Vo-
Gokopeion 7 - 14 nuépsc

Orneproabrepor aobeveic jic mvevpovia petéfnoay ot and tov 61o-
natog Oepomeia pe Moxifloxacin Sioxia uéoa o€ 4 nuépec.
-Aowadkeg tov dépuatog ke tov padaxdy Hopiwv 7 - 21 nuépeg
T toug aoBeveic pe EMTAEYHEVES AOIUGEEC TOV dépliatos kat Tov
deppatikdy Sopdv 1 péon Buiprera evopréfiag Oepanciog frav
mepimov 6 Nuépec kot o METOG OPOG NG GUVOIKNG Bepunciag (6y-
yuam axorovBoduevn omd Sioia) frav 13 Nuépec.

Eivon enpaviks va ohoxinpadvers tov khkho ¢ Bepaneiae, axdpa
Ko 0tav aofovdeite KOROTEPG [ETE 06 pepicéc nuépec. Fdv Sa-
KOWETE TN ¥priom Tou papudkon vopitepa, uropei n Aoiumén va pny
Bepunevtei Thipaoc, 1 Aoipwén propei va vrotpomdaoe 1 N Kard-
otao aog puropel va emdevabei, ko Hropei eniong va dnpiovpyni-
oete faxtnpiaky avroyi] oto avTIfloTIKG.

Ag Ba mpéneL va vepBaiverar OLVIGTGREVT SOaT Kau Sidipketa Thg
Bepaneiog (BA. nopaypago 2. Tt mpénei va yvwpilete mpiv ypneiuo-
noujgete to Moxifloxacin didivpa yia éyyoon, lpocidoronjoeic kar
apoguldleig).

Eav rapere peyarirepy 4661 Moxifloxacin SLahvpa yua Eyyuon
ané Ty Kavovua

Eav avnouyeite 6T propei va €xete MaPe meprocdtepo Moxifloxa-
cin Sidhvpa yio dyxoon, EMKOWOVIOTE e TOV Y10Tpd Gg apEcHg.
Edv Eeyaoste a 8661 Tov Moxifloxacin Suihvpa via Eyyven
Eé&v mvnovyeite 6m propei va napaieiyate e 6o Moxifloxacin
didhvpe yia Eyyvon, EMKOWVOVAGTE [LE TOV YaTpd oag apéone.
Eay stapaticete va ypnoiponocits o Moxifloxacin s1dlvpa
T éyyvon

Edv n Bepancia pe auté 1o QAPLLIKO STOpaToEL vopitepa, propei
va unv ohokinpwbei n Bepansia ™ Aoipméng oag. SupPovievteite
tov atpd oag ot wEpinTean TOU embopeite m Swakomn e Bepa-
neiog pe Moxifloxacin Suidwpa yia €yyvom 1 Moxifloxacin diokia
W 10 TEROE TG Bepanciog cuc,

Edv éyete nepioodrepeg EPOTAGEIS CYETIKG Le T %pilon autot Tou oap-
HdKov, pomote Tov yiatpd, Tov PAPHEKOTOLO 1) TOV VOGOKGHIO Grg.

4. MOavic avemOipnTeg evépyeieg

Oneg 6ha ta hppaka, 101 kut 0utd To 0appaKo propel va mpoka-
JEoer avemBiymreg evépyeiec, av kai Sev nopovolalovial og Ghoug
1oug avBpdroug,

O mapakdrm avemBbunteg evépyeiec éxouy rapampnlei katd ™
dudpkewa g Bepansiog e Moxifloxacin Sidvpa yia fyyuon. H ou-
womta v mbavay avembomTey evepyeidv mou avayphpovial
rapaxarm kabopiletal ypnoyono 1vTag Tov akdrovbo kavéve:

Zuyvéc: uropel va ennpedoouy éwc 1 ot 10 aropa
Oyprovgvee:  pmopei va empedoovy éwg 1 ata 100 aropu
Zrdwieg: Hropel va ennpedoovy éwg | ota 1.000 dropa

Hokd ordvies: propei va emnpedaovy £wg 1 ota 10.000 dropa
Aopdkag
Tuyvig: AoiEeig tpokad.odpevec and ovdektikd faxmipia
1 HOKNTEC Ty, oTopaTIRES Ko KOATIKEG howdEeig
npokaioveves and Candida

AlpomomTiké Kal Aep i sloTua

Opovyvie:  Xapnhog apiBuog tav epubpdv kuttapay, FapmAde
apiBpds Ty hevkdv kuttdpay, FAUNAGS apiBuog Tav
EBIKOV LEVKAY KUTTapWY Tou aiparog (ovdetepd-
Qra), peioon M aténon Tev ey KUTTApOV TOU
aipartog wov eivan arapaitnta yio v mEn Tov wi-
Hotog, abdnon v eildikdy Aeukdy KUTTAPWY TOV ai-
Hatog (Nacwogiia), peinon e miEng Tov aipatog

Mok ondviec: AvEnon mg miEng Tou aiputog, onpavTik ueiman
TV EBIKOV AEVKOY KUTTap®mY Tou aipatog (axok-
KIOKULTTOpanio)

Aldepyikéc avnidpacsg

Oy ouyvéc: Alhepyxn avtidpaon

Zndwvieg: Zofapi, wgvidia YEVIKEUPEVT alhepyik avtidpoon
cvprepriopfovoévon modd ordvia UREIANTIKOD
Y ™ Conj gok (m.y. Suokohia OV avanvor, pei-
@O MG apmplaKg tigong, ToureApia), oidnua
(cupmep. oduatoc Tov UEPAYWYOV SUVNTIRG artel-
Antikod yia ™ L)

Msraforic ot epyaotypraxa LUPpaTY

Optoupvés:  Adénom tov mdiov tov aipatoc (Aimm)

Iadvieg: AvEnon e YAukdlg oto aiug, adénon tov ovpr-
kob o&éog tov aipatog

oAb onévies: Meiwaon ™E TAUKOLS 670 aiua

Yopatpucés emdpaosig

Oxovgvés:  Avnouyia, veupoTTa / tepeym

Indviec: Zuvaisbnpanisg aotibe, katdOlwym (o mokd ond-
VIES TEPUTTOGELS 081yEl 08 EmiKivEuvn YL TOV EQUTO
OGUHTEPIPOPE, OMS HTOKTOVIKOL weacpoi/oxéyeg
1| andreipes avtoktoviag), nopaicticeg

[Tokb ondvies: AioOnua UROTPOSWROTOMOTIC (Ve PV &ivan Kéotog
0 EQUTOG TOV), TOPUPPOGTIVY] (duwntiké odnyei oe
emkivéuvn yia tov eavtd CUUTEPIPOPE, GG avTo-
Krovikol 18easiol/okiyel 1) andnelpeg GUTOKTOVIEE)

Nevpiké etempa

Zuyvéc: Kepulahyia, Lahn

Oyprovgvég:  AloBnua HupunKiaong (povdieopa) kv aipmdia, pe-
tafolic ot vevon (ot modn GTAVIEG TEPUTTOCEIS D~
ke mg yevong), oiyrwen xa OMOTPOCUVATOMGHAE,
apofiiipota otov Hmvo (Kupieg abmvic), Ipépovio, ai-
olnpa Laing (otpofitkioudc 7 ntdom), vmvnia
Awatapoyi mg aicbnong tou déppatog, petaPorég
otV doppnon (ovpmep. ardieiag 6oppnoNg), Tapd-
Eeva bvepa, Slatapay )¢ 100ppOmiag Kal avenup-
KTG ouygpovionds (Aoye me Ladne), omacuoi,
Satapayi T ovykévipoone, Satapoyn tov Adyov,
HEPU] 1 oAk andheis pwviumg, tpoPhijuata oy
Lopeva pe o veupikd olompa dnwg ndvog, Koo,
Huppmkiaon, apmdia ke advvapic ota drpa
ITokb emavieg: Avénon e evatolinaiog tov dépparog

Inavieg:

Ogpbaipic

Optovpvée:  Onixég Siatapayée, cupnep. Suhic kat Bokng dpaome
MoAd omévies: Mapodua undieia ¢ dpuong

Avti

Inavieg: Kodoviopoc / 86pupoc ota avtid, duoiertovpyia

NS aKONS ovunepthagBavopévie KOQwong (cuvi-
ticog AVUCTPEYILT)

Kapdroxé chompa (Pi. naplypapo 2. Ti npémer ve ywwpilere mpIv
Jpnoononjoete to Moxifloxacin Sidwpa yia £yyuon)
Metafoii otov kupdiokd pupé (Miexktpokapdio-
Ypagnue) oe aobeveic pe yapnié enineSo xakion
610 aiua
Merafori tov kapdiarxot pLOLOY (Mhextpokapdio-
Ypagnua), Toyunaipic, axavovieTon kot Yp1YOpOL
xapdiaxoi mapoi, cofupic Kapdlakéc diatapayéc
10V pulpoes, e 0ayym
Znavieg; TNabokoykd ypriyopn KepSeK] ovgvémre, MroBopia
MMoAb omévieg: Taboroyixoi Kapdiakoi pubpof, anethntikoi yie ™)
Con_akavoviotor kapdiaxol madpof, Sakom) Tov
kapdiaxod makpod

Zuyvéc:

Oyt ovyvée:

Ayyelaxd abotpa
Oxovypvig:  Awotord) tov apoedpov ayyeiov
Znavieg: Yymhi apmprakn wigon, FounAn apmpros zison

Avamvevetké odotnpa

Oxtougvés:  Avokolia GV avanvor] cuumep. aobuotikdy Ko-
TUCTATCWY

lastpevrepiké oliorpa

Zuyvég: Nuvrtie, éuetog, otopoyikd kot kotokd Ghyog, Siudp-

pola

Meiwon mg épeine ke ™G Ayng tpogric, aépia

Kat Svokodma, aveoTdToen Tou atopdyou (Su-

oneyia/ kaovpa), eAeyuovi tov GTopdYOV, aiénon

Tav eldkby eviijey ™me néyne oto aije (apuidon)

Avoxohia oty katdroan, QAeyHOVITTOY, oThRETOL

cofapn Sippowa wov TEPLEYEL AL

Oyt ouypvéc:

Zravieg:

dopefpavddoug koditdac),  onoid os wOM) gy’

VIEG TEpITTdGELS unopel va ECeMIBel ot EMTAOKEL

oV givar arednTikis yie OB, | b
AEANEY

o KU BREWITs,

(xokimida oyenilopevn pe avrtﬁi’qtjjtglbﬁlmcp. ﬁa{f-ﬁv

s




‘Hrap

Tuyvég: ADENoN TV EdIkdOY NTaTKdY eviiiOY 610 aipo

(Tpavoapviceg)

Moropayi e nraTikiic Aerroupyinc ( cuumep. ab-

Enang evég edikod MraTkod evivuon oro aipo

(LDH)), avénon mg yohepupivne oto aipa, -

Enen 1oV e1l8ikdv nroTikGY evlbpmy 610 aipa (-

GT ke ahkadhikn pooputaon)

Trtepog (xitpivicpa tov Aevkod HEPOVG TV HaTidV

"} Tov 8éppatog), preypovy oto Hrap

ITokd ondvieg: Kepavvopodioc PAeypovn ato Maap wov SuvTikg
odnyel oe anentiey yie ™ Lom NTUTIKT) GVERp-
Kew (ovpnep. Bavamedpov tepirtdoemy)

Oy ovyvig:

Zmbvieg:

Aéppa

Oyovpvig:  Kvnopoc, efavinua, Sepuatien kvidwon, Enpodeppin

[Tokd ondvies: Aldowdoeic tov Séppatog Kal Tov Phevvoyévev
(endduveg prixtaves oe otopa / o 1 oe ngog /
KOAT0), Suvntikd ametinTikég yia ) Lor (hvSpopo
Stevens-Johnson, tofikn EMBEPUIKY VEKPHADGT)
Dlheypoviy Tov aipogdpav ayyeiov (o1 EKONADOEIS
Hropel v efven kokkveg knhideg ato Séppa oug, ou-
viilog ota kathtepa onpeia Tov Toddv 4 emtd-
OEIC 6Tmg MOvog oTIc apbBpdoeig) (Tokd OTaVIEG
avemifopmreg evépyeiec)

Muiké shotnpa kKt cioTpe TOV aplpdosoy

Oxtovyvég:  Tlovog tov apBpdocemv, puikée novog

Zravie: [1évog ke oidnua Tov Tevévioy (tevovrinida), pui-
KEG Kpapmeg, pwikég ovondoelg, ik advvapic

Hokd ondvies: Pi&n tov teviviov, eheyuovi tov aplpwoewy,
HuiKn akepyia, emdeivoon Tev cuprtopdtoy mge
wacbiévewng gravis

Negpa
Oprovypvég:  Aguddrwon
Zmavieg: Bléfn tov veppdv (copmep. adinone tov eidikdy

EPYUOTIPLAK®Y GROTEAECUATOV TOV VEQPAY, OTmC
T oupit Ko N KXpeaTIviviy), VEQPIKT avVETGpKEL

Fevikég avemO0pnreg svépyeieg

Oxtovpvée:  AloBnua xaxovyiog (kupiwg advvapia M aictnua
Kovpuong), dhyn kat wovor dneg Thame, fdpaka,
TOVOL MVEAKTG ¥dpag Kot Grpwv, EQidpman

Zmavieg: Obnpa (twv xeprov, todidy, aotpuydiov, FEMGV,
OTOPATOS, Aapuyyon)

Inpsio &yyvong

Zoyveg: Tévog 1 pheypovn oto onueio fyyvome

Oxrovyvés:  dheypovi) phéfac

Ta napakdre cuprtdpate xovv tapampnBsi cuyvétepa ot ace-
veic pe eviopréPia Bepaneia:

Zuyvéc: AbEnom evoc e1dikot nratikod eviHion oo aipa (y-

G

Oyptovyvég:  Mabodoywd ypipyopn Kapdiakt cuyvoTTa, yapunhs
apmplaxn mieon, oibnue (tov yepidv, modidv,
aotpayahwy, yehidy, otéuatog, Aapuyya), goPupi
duippora mov TEPEXEL aipa Kavy Brévim (xohinda
oyenlopevn pe avufotikd) 1 onoia o Tohh OmAViEC
TEPUTOGELS popsi va ekehyfel o8 emumhokés ome
Annixég yua m Lo, onooiof, nupaistnoeg, fAdpn
TOV VEQPGVY (cupmepthapBavopévig avgnong Twv g1
SOV EpYUoTPIEKGY ANOTEAESUATOY TV VEQPOY
Onegm ovpia kot N kpeamvivi), vegpixi QVETGPKELD.
Emmiéov, &xovv vréper moki omdvies TEPUTTOOEIG
TV mapakatw avembiuntoy evepyeidy mov ggouv
avapepbei petd and Bepansia pe e avtifloticég
KWoAGvES o propei entiong va tapovsiastody katd
m didpketa g Bepameiag e Moxifloxacin 400mg
/250ml diidvpa yia Eyzoon: whEnon tev emrédoy
vatpiov oto aija, wdEnon tev emaiSov acfeotion
670 aipa, Evag Blaitepog THmoS pEivong Tou apilpod
v epvlpoxuttdpmv (apokvtikn avaipia), HviKég
AVTIBPAGELS [E KATAGTPOQT] PUiKGY KOTTdpmV, ai-
&non e evasnosiag Tov dépuatog oo P TOoV
NAov 1 oe vaepiddelg axtivee (UV).

Avagopa avemOvuntoy evepyeidy
Eav napampioete xdnowa avemBopnm evépyela, exmuepdote Tov
YITPO 1| TOV QUPPAKOTOG ouc. Avtd woyber kar yia kale mbavi
avembounm evépysia Tov dev avapépetal oto napév giiio odn-
Y16V xpiong. Mropeite enione va avapépete avembbpumtee evép-
ye1eg anevbeiag, otov

Efviké Opyaviopd Qapudkoy

Mecoveimv 284

GR-15562 Xorapyoe, Abrve

Tnh: +30 21 32040380/337

Do + 30 21 06549585

Iotétonog: hitp://www.eof gr

Mo g avagopis avemBiunTtmv evepyeidv propsite va Po-

nffcete 611 cVALOYN TEPIGGOTEPBY TANPOPOPLOV OYETIKA pE

TV aGQAALI TOV TAPOVTIOS PupidKoD,

5. g va guhdeaste To Moxifloxacin S1ddupa T Eyyvon
To pdappaxo ovtd npéner va uldcoston oe ugpn mov dev 1o PAs-
nowv Kat 8ev 1o @ldvouy Ta maibid.

Na i ypneiponoisite auté 1o @épuaKo HETE THY nuepopmvia Anéng
OV GVOPEPETAL TNV EMOTIHAVET| THE PLEANS Kot 670 KovTi, H nuepo-
Hnvia Angng siven 1 tekevtaia nuépa tov pive mov aVaPEPETUL EKEL

Mny wiyete 1| kataydyere. dukdosete m QLA oo efwTepikd
KOUTL Y10 Vet TPOCTATEDETAL amtd To Q.

Xpnowtononjote apéong petd to mpdto avorypa Kawn v apaioon.
AvT T0 TPOT6V elven o eQanaé xprion pévo. Kade Hn gpnoiponor-
n0év duihupa Bu mpénet va anoppintetal.

Ze ovvbhjkeg polaéng yaunhic Beppoxpaciag propei va Snuovp-
mMOet ihpa 1o onoio Ba enavadiaivbsi oe Oeppokpusio Swpatiov.
Na un gpnoionoieite avtd 1o Qéppako siv TUPUTPT)OETE OpaTh
cwpatida 1 av to Sddvpa eivar Bord,

Mnv netdre pappaxe oto vepd e anoy£TEVGNG 1| 6TO OIKLAKE
anoppippate. Poticts Tov guppakonod Oag Yt T0 TG Vo TETG-
&ete Ta pappaka mov Sev ypowonoite mo. Avtd Ta pétpa Ba
fonbioovy emv mpoctacia tov nepiBaiiovioc,

6. Iepreyxdpevo g ovekevaoiag kat Lowréc minpogopisg
Turepiéyger o Moxifloxacin S1Givpa yia £yyuon

H dpactikii ovoia eivar 1 moxifloxacin. Kade @A mepiéyer 400
mg moxifloxacin (wg hydrochloride). 1 ml nepiEyet 1,745 mg mo-
xifloxacin hydrochloride.

Ta 6Aka cuotatikd eivar avodpo Beuxd vatpio, Tpdpikd &b vi-
P10, 0§1K6 08D (yia pvButen Tov pH), V8wp yia evécua (Bh. mapa-
ypugo To Moxifloxacin iidvpa yia éyyvon mepiéyer VaTpIo)

Epgdvion rov Moxifloxacin 16hopa yia frven kat mepigydpeva
TNS GUOKEVaGTug

To Moxifloxacin Suihvpa yia éyyvon eivar éva Swpavig, kitpvo
Siéhvpia pe pH 4,4-4,6, ehedBepo and opati) UAN, HE OoPETIKOTTA
mov Kupaiveror petald 270 — 320 mOsnvkg.

To wddvpa yia éyyuon Moxifloxacin 400mg/250ml yepileran oe
Aevkn LN and rolvatfudévio yupniig mukvomtag (LDPE) ovo-
HooTikig yompntikétntag 250 mL, katdAinin yia PUPUAKEVTIKG
Sahbpate. Tuokevaoisg tov 1, 10 1 20 graidy.

Mropei va un xukkhogopotv dheg ot GUGKEVUGIEC.

AvTh T0 appakevTIKG TPOidy et eykpilsi ot Kpatn péin tov Ev-
pomrdikod Okovopkod Xdpov (EOX) pie 115 axérovdeg ovopacisg:
Moxifloxacin VIOSER 400mg/250ml

To mapdv @2do odnyidy xpriong avalzwpidnke T tedsutaia
Qopd oy OktdBpro 2017

KéTtoyog Aderiag Kvkhogopiog ko MNupuoksvaestiig
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BIOXEPAE BIOMHXANIA [TAPENTEPIKO
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SUMMARY OF PRODUCT CHARACTERISTICS

1. NAME OF THE MEDICINAL PRODUCT
Moxifloxacin VIOSER 400 mg/250 ml solution for infusion
2. QUALITATIVE AND QUANTITATIVE COMPOSITION

1 bottle of 250 m! contains 400 mg moxifloxacin (as hydrochloride).
I ml contains 1.745 mg moxifloxacin hydrochloride.

Excipient with known effect: 250 ml of solution for infusion contains 678.6 mg
(29.52 mmol) sodium.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM

Solution for infusion
Clear yellow solution, with pH 4.4-4.6, free from visible matter
Osmolality: 270 — 320 mOsm/kg

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Moxifloxacin 400 mg/250ml is indicated for the treatment of:

- Community acquired pneumonia (CAP)

- Complicated skin and skin structure infections (cSSSI)

Moxifloxacin should be used only when it is considered inappropriate to use
antibacterial agents that are commonly recommended for the initial treatment of these
infections.

Consideration should be given to official guidance on the appropriate use of
antibacterial agents.

4.2 Posology and method of administration

Posology

The recommended dose is 400 mg moxifloxacin, infused once daily.

Initial intravenous treatment may be followed by oral treatment with moxifloxacin
400 mg tablets, when clinically indicated.

In clinical studies most patients switched to oral therapy within 4 days (CAP) or 6
days (¢SSSI). The recommended total duration of intravenous and oral treatment is 7 - o
14 days for CAP and 7 - 21 days for ¢SSSI. SR

Renal/hepatic impairment




No adjustment of dosage is required in patients with mild to severely impaired renal
function or in patients on chronic dialysis i.e. haemodialysis and continuous
ambulatory peritoneal dialysis (see section 5.2 for more details).

There is insufficient data in patients with impaired liver function (see section 4.3).

Other special populations
No adjustment of dosage is required in the elderly and in patients with low
bodyweight.

Paediatric population

Moxifloxacin is contraindicated in children and growing adolescents. Efficacy and
safety of moxifloxacin in children and adolescents have not been established (see
section 4.3).

Method of administration
For intravenous use; constant infusion over 60 minutes (see also section 4.4),

If medically indicated the solution for infusion can be administered via a T-tube,
together with compatible infusion solutions (see section 6.6).

4.3 Contraindications

- Hypersensitivity to moxifloxacin, other quinolones or to any of the excipients listed
in section 6.1,

- Pregnancy and lactation (see section 4.6).

- Patients below 18 years of age.

- Patients with a history of tendon disease/disorder related to quinolone treatment.

Both in preclinical investigations and in humans, changes in cardijac
electrophysiology have been observed following exposure to moxifloxacin, in the
form of QT prolongation. For reasons of drug safety, moxifloxacin s therefore
contraindicated in patients with:

- Congenital or documented acquired QT prolongation

- Electrolyte disturbances, particularly in uncorrected hypokalaemia

- Clinically relevant bradycardia

- Clinically relevant heart failure with reduced left-ventricular ¢jection fraction
- Previous history of symptomatic arrhythmias

Moxifloxacin should not be used concurrently with other drugs that prolong the QT
interval (see also section 4.5).

Due to limited clinical data, moxifloxacin is also contraindicated in patients with
impaired liver function (Child Pugh C) and in patients with transaminases increase >
Sfold ULN.

4.4 Special warnings and precautions for use

The use of moxifloxacin should be avoided in patients who have experienced serious ;|
adverse reactions in the past when using quinolone or fluoroquinolone cont?ii_n-i_ng h
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products (see section 4.8). Treatment of these patients with moxifloxacin should only
be initiated in the absence of alternative treatment options and after careful
benefit/risk assessment (see also section 4.3).

Prolonged. disabling and potentiallv irreversible serious adverse drug reactions

Very rare cases of prolonged (continuing months or years), disabling and potentially

in patients receiving quinolones and fluoroquinolones irrespective of their age and
pre-existing risk factors. Moxifloxacin should be discontinued immediately at the first
signs or symptoms of any serious adverse reaction and patients should be advised to
contact their prescriber for advice,

Prolongation of QTc interval and potentially QTec-prolongation-related clinical
conditions

Moxifloxacin has been shown to prolong the QTc interval on the electrocardiogram in |
some patients. The magnitude of QT prolongation may increase with increasing
plasma concentrations due to rapid intravenous infusion. Therefore, the duration of

Treatment with moxifloxacin should be stopped if signs or symptoms that may be
associated with cardiac arrhythmia occur during treatment, with or without ECG
findings.

Moxifloxacin should be used with caution in patients with any condition pre-
disposing to cardiac arrhythmias (e.g. acute myocardial ischaemia) because they may
have an increased risk of developing ventricular arrhythmias (incl. torsade de pointes)
and cardiac arrest. See also sections 4.3 and 4.5.

Moxifloxacin should be used with caution in patients who are taking medications that
can reduce potassium levels. See also sections 4.3 and 4.5,

Moxifloxacin should be used with caution in patients who are taking medications
associated with clinically significant bradycardia. See also section 4.3.

Female patients and elderly patients may be more sensitive to the effects of QTec-
prolonging medications such as moxifloxacin and therefore special caution is

required.

Hypersensitivitv/alIcr,qic reactions




Hypersensitivity and allergic reactions have been reported for fluoroquinolones
including moxifloxacin after first administration. Anaphylactic reactions can progress
to a life-threatening shock, even after the first administration. In cases of clinical
manifestations of severe hypersensitivity reactions moxifloxacin should be
discontinued and suitable treatment (e.g. treatment for shock) initiated.

Severe liver disorders

Cases of fulminant hepatitis potentially leading to liver failure (including fatal cases)
have been reported with moxifloxacin (see section 4.8). Patients should be advised to
contact their doctor prior to continuing treatment if signs and symptoms of fulminant
hepatic disease develop such as rapidly developing asthenia associated with jaundice,
dark urine, bleeding tendency or hepatic encephalopathy.

Liver function tests/investigations should be performed in cases where indications of
liver dysfunction occur.

Severe cutaneous adverse reactions

Severe cutaneous adverse reactions (SCARs) including toxic epidermal necrolysis
(TEN: also known as Lyell's syndrome), Stevens Johnson syndrome (SJS) and Acute
Generalised Exanthematous Pustulosis (AGEP), which could be life-threatening or
fatal, have been reported with moxifloxacin (see section 4.8). At the time of
prescription, patients should be advised of the signs and symptoms of severe skin
reactions and be closely monitored. If signs and symptoms suggestive of these
reactions appear, moxifloxacin should be discontinued immediately, and an
alternative treatment should be considered. If the patient has developed a serious
reaction such as SJS, TEN or AGEP with the use of moxifloxacin, treatment with
moxifloxacin must not be restarted in this patient at any time.

Patients predisposed to seizures

Quinolones are known to trigger seizures. Use should be with caution in patients with
CNS disorders or in the presence of other risk factors which may predispose to
seizures or lower the seizure threshold. In case of seizures, treatment with
moxifloxacin should be discontinued and appropriate measures instituted.

Peripheral neuropathy

Cases of sensory or sensorimotor polyneuropathy resulting in paraesthesia,
hypaesthesia, dysesthesia, or weakness have been reported in patients receiving
quinolones and fluoroquinolones. Patients under treatment with moxifloxacin should
be advised to inform their doctor prior to continuing treatment if symptoms of
neuropathy such as pain, burning, tingling, numbness, or weakness develop in order to
prevent the development of potentially irreversible condition. (see section 4.8)

Psychiatric reactions

e —

Psychiatric reactions may occur even after the first administration of quinolanes; ;4 Ef w5
including moxifloxacin. In very rare cases depression or psychotic reactions have N

progressed to suicidal thoughts and self-injurious behaviour such as suicid}:- attempts .~ .
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(see section 4.8). In the event that the patient develops these reactions, moxifloxacin
should be discontinued and appropriate measures instituted. Caution is recommended
if moxifloxacin is to be used in psychotic patients or in patients with history of
psychiatric disease.

Antibiotic-associated diarrhoea incl. colitis

Antibiotic-associated diarrhoea (AAD) and antibiotic-associated colitis (AAC),
including pseudomembranous colitis and Clostridium difficile-associated diarrhoea,
has been reported in association with the use of broad spectrum antibiotics including
moxifloxacin and may range in severity from mild diarrhoea to fatal colitis.
Therefore it is important to consider this diagnosis in patients who develop serious
diarrhoea during or after the use of moxifloxacin. If AAD or AAC is suspected or
confirmed, ongoing treatment with antibacterial agents, including moxifloxacin,
should be discontinued and adequate therapeutic measures should be initiated
immediately. Furthermore, appropriate infection control measures should be
undertaken to reduce the risk of transmission. Drugs inhibiting peristalsis are
contraindicated in patients who develop serious diarrhoea.

Patients with myasthenia gravis

Moxifloxacin should be used with caution in patients with myasthenia gravis because
the symptoms can be exacerbated.

Tendinitis and tendon rupture

Tendinitis and tendon rupture (especially but not limited to Achilles tendon),
sometimes bilateral, may occur as early as within 48 hours of starting treatment with
quinolones and fluoroquinolones and have been reported to occur even up to several
months after discontinuation of treatment. The risk of tendinitis and tendon rupture is
increased in older patients, patients with renal impairment, patients with solid organ
transplants, and those treated concurrently with corticosteroids. Therefore,
concomitant use of corticosteroids should be avoided.

At the first sign of tendinitis (e.g. painful swelling, inflammation) the treatment with
moxifloxacin should be discontinued and alternative treatment should be considered.
The affected limb(s) should be appropriately treated (e.g. immobilisation).
Corticosteroids should not be used if signs of tendinopathy occur.

Patients with renal impairment

Elderly patients with renal disorders should use moxifloxacin with caution if they are
unable to maintain adequate fluid intake, because dehydration may increase the risk of
renal failure.

Vision disorders

If vision becomes impaired or any effects on the eyes are experienced, an eye
specialist should be consulted immediately (see sections 4.7 and 4.8).

Dysglycemia

i
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Prevention of photosensitivity reactions

Quinolones have been shown to cause photosensitivity reactions in patients. However,
studies have shown that moxifloxacin has a lower risk to induce photosensitivity.
Nevertheless patients should be advised to avoid exposure to either UV irradiation or

extensive and/or strong sunlight during treatment with moxifloxacin.

Patients with glucose-6-phosphate dehvdrogenase deficiency

Patients with a family history of or actual glucose-6-phosphate dehydrogenase
deficiency are prone to haemolytic reactions when treated with quinolones. Therefore,
moxifloxacin should be used with caution in these patients.

Peri-arterial tissue inflammation

Moxifloxacin solution for infusion is for intravenous administration only. Intra-
arterial administration should be avoided since preclinical studies demonstrated peri-
arterial tissue inflammation following infusion by this route.

Patients with special ¢SSS]

Clinical efficacy of intravenous moxifloxacin in the treatment of severe burn
infections, fasciitis and diabetic foot infections with osteomyelitis has not been
established.

Patients on sodium diet

This medicinal product contains 678.6 mg (approximately 29.52 mmol) sodium per
dose. To be taken into consideration by patients on a controlled sodium diet.

Interference with biological tests

Moxifloxacin therapy may interfere with the Mycobacterium Spp. culture test by
suppression of mycobacterial growth causing false negative results in samples taken
from patients currently receiving moxifloxacin.

Patients with MRSA infections

Moxifloxacin is not recommended for the treatment of MRSA infections. In case ofa
suspected or confirmed infection due to MRSA, treatment with an appropriate
antibacterial agent should be started (see section 5.1).

Paediatric population ;’r F8
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Due to adverse effects on the cartilage in juvenile animals (see section 5.3) the use of
moxifloxacin in children and adolescents < 18 years is contraindicated (see section
4.3).

4.5 Interaction with other medicinal products and other forms of interaction

Interactions with medicinal products

- anti-arrhythmics class 1A (e.g. quinidine, hydroquinidine, disopyramide)

- anti-arrhythmics class 1] (e.g. amiodarone, sotalol, dofetilide, ibutilide)

- antipsychotics (e.g. phenothiazines, pimozide, sertindole, haloperidol, sultopride)
- tricyclic antidepressive agents

- certain antimicrobial agents (saquinavir, sparfloxacin, erythromycin 1V,
pentamidine, antimalarials particularly halofantrine)

- certain antihistaminics (terfenadine, astemizole, mizolastine)

- others (cisapride, vincamine IV, bepridil, diphemanil).

Moxifloxacin should be used with caution in patients who are taking medication that
can reduce potassium levels (e.g. loop and thiazide-type diuretics, laxatives and

enemas [high doses], corticosteroids, amphotericin B) or medication that is associated
with clinically significant bradycardia.

In studies conducted in diabetic volunteers, concomitant administration of oral
moxifloxacin with glibenclamide resulted in a decrease of approximately 21% in the
peak plasma concentrations of glibenclamide. The combination of glibenclamide and
moxifloxacin could theoretically result in a mild and transient hyperglycaemia.
However, the observed pharmacokinetic changes for glibenclamide did not result in
changes of the pharmacodynamic parameters (blood glucose, insulin). Therefore no
clinically relevant interaction was observed between moxifloxacin and glibenclamide.

Changes in INR

A large number of cases showing an increase in oral anticoagulant activity have been

reported in patients receiving antibacterial agents, especially ﬂuoroquino!ones,f..-'
{
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macrolides, tetracyclines, cotrim oxazole and some cephalosporins. The infectious and
inflammatory conditions, age and general status of the patient appear to be risk
factors. Under these circumstances, it is difficult to evaluate whether the infection or
the treatment caused the INR (international normalised ratio) disorder, A
precautionary measure would be to more frequently monitor the INR. If necessary, the
oral anticoagulant dosage should be adjusted as appropriate.

Clinical studies have shown no interactions following concomitant administration of
moxifloxacin with: ranitidine, probenecid. oral contraceptives, calcium supplements,
morphine administered parenterally, theophylline, cyclosporine or itraconazole.

In vitro studies with human cytochrome P450 enzymes supported these findings.
Considering these results a metabolic interaction via cytochrome P450 enzymes is
unlikely.

Interaction with food

Moxifloxacin has no clinically relevant interaction with food including dairy
products,

4.6 Fertility, pregnancy and lactation

Pregnancz

the weight-bearing cartilage of immature animals and reversible joint injuries
described in children receiving some fluoroquinolones, moxifloxacin must not be
used in pregnant women (see section 4.3).

Breast-feeding

There is no data available in lactating or nursing women. Preclinical data indicate that
small amounts of moxifloxacin are secreted in milk. In the absence of human data and
due to the experimental risk of damage by fluoroquinolones to the weight-bearing
cartilage of immature animals, breast-feeding is contraindicated during moxifloxacin
therapy (see section 4.3).

Fertility
Animal studies do not indicate impairment of fertility (see section 3.3)

4.7 Effects on ability to drive and use machines

No studies on the effects of moxifloxacin on the ability to drive and use machines
have been performed. However, fluoroquinolones including moxifloxacin may result
in an impairment of the patient's ability to drive or operate machinery due to CNS
reactions (e.g. dizziness: acute, transient loss of vision, see section 4.8) or acute and
short lasting loss of consciousness (Syncope, see section 4.8). Patients should be
advised to see how they react to moxifloxacin before driving or operating machinery.

4.8 Undesirable effects
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Adverse reactions observed in clin
with moxifloxacin 400 mg daily
(intravenous only, sequential [IV/oral]

are listed below:

Apart from nausea and diarrh

below 3%.

Within each frequency grouping,
decreasing seriousness. Frequenci

- common (> 1/100 to < 1/10)
=uncommon (= 1/1,000 to < 1/] 00)
-rare (> 1/10,000 to < 1/1,000)

- very rare (< 1/10,000)

ical trials and derived from
administered b

- not known (cannot be estimated from the available data)

post-marketing rep

y the intravenous or oral route
and oral administration) sorted by frequencies

undesirable effects are presented in order of
es are defined as:

orts

oea all adverse reactions were observed at frequencies

System Organ (Common Uncommon Rare Very Rare Not known
Class
(MedDRA)
Infections and Superinfections
infestations due to resistant
bacteria or
fungi e.g. oral
and vaginal
candidiasis
Blood and Anaemia Prothrombin level
lymphatic Leucopenia(s) increased/ INR
system Neutropenia decreased
disorders Thrombocytopenia Agranulocytosis
Thrombocythemia
Blood eosinophilia Pancytopenia
Prothrombin time
prolonged/ INR
increased
Immune system Allergic reaction Anaphylaxis

disorders

(see section 4.4)

incl. very rarely
life-threatening
shock (see
section 4.4)

Allergic oedema/
angiooedema
(incl. laryngeal
oedema,
potentially life-
threatening, see
section 4.4)

Endocrine

Syndrome of

inappropriate

™
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disorders

antidiuretic
hormone secretion
(SIADH)

Psychomotor
hyperactivity/
agitation

Depression (in
Very rare cases
potentially
culminating in
self-injurious
behaviour, such
as suicidal
ideations/
thoughts, or
suicide attempts,
see section 4.4)

Hallucination

Delirium

Metabolism Hyperlipidemia Hyperglycemia Hypoglycemia

and nutrition

disorders Hyperuricemia Hypoglycaemic
coma

Psychiatric Anxiety reactions [Emotional Depersonalization

disorders* lability

Psychotic
reactions
(potentially
culminating in
self-injurious
behaviour, such
as suicidal
ideations/
thoughts, or
suicide attempts,
see section 4.4)

Nervous system [Headache
disorders*
Dizziness

Par- and
Dysaesthesia

Taste disorders
(incl. ageusia in

very rare cases)

Confusion and
disorientation

Sleep disorders
(predominantly
insomnia)
Tremor

Vertigo

Somnolence

Hypoaesthesia

Smell disorders
(incl. anosmia)

Abnormal
dreams

Disturbed
coordination
(incl. gait
disturbances,
esp. due to
dizziness or
vertigo)

Seizures incl.
grand mal
convulsions (see
section 4.4)

Disturbed
attention

Speech disorders

Hyperaesthesia




Amnesia
Peripheral
neuropathy and
polyneuropathy

(P

Eye disorders*

Visual
disturbances incl.
diplopia and
blurred vision
(especially in the

Transient loss of
vision (especially
in the course of
CNS reactions,
see sections 4.4

Increased amylase

course of CNS and 4.7)
reactions, see
section 4.4)
Ear and Tinnitus
labyrinth
disorders* Hearing
impairment incl.
deafness (usually
reversible)
Cardiac o1 QT prolongation  |Ventricular Unspecified
disorders prolongation in |(see section 4.4)  [tachyarrhythmias arrhythmias
patients with
hypokalaemia Palpitations Syncope (i.e., |Torsade de
(see sections acute and short  |Pointes (see
4.3 and 4.4) Tachycardia lasting loss of  [section 44)
consciousness)
Atrial fibrillation Cardiac arrest
(see section 4.4)
Angina pectoris
Vascular Vasodilatation Hypertension Vasculitis
disorders
Hypotension
Respiratory, Dyspnea
thoracic and (including
mediastinal asthmatic
disorders conditions)
Gastrointestinal[Nausea Decreased appetite Dysphagia
disorders and food intake
Vomiting Constipation Stomatitis
Gastrointestinal Dyspepsia Antibiotic-
and abdominal associated colitis
pains Flatulence (incl. pseudo-
membranous
Diarrhoea Gastritis colitis, in very

rare cases

associated with

life-threatening




see section 4.4)

complications,

disorders and
administration
site conditions*

L

infusion site

(predominantly
asthenia or
fatigue)

Painful conditions

Hepatobiliary [Increase in Hepatic Jaundice Fulminant
disorders transaminases |impairment (incl. hepatitis
LDH increase) Hepatitis potentially
(predominantly leading to life-
Increased bilirubin cholestatic) threatening liver
failure (incl. fatal
Increased gamma- cases, see section
glutamyl- 4.4)
transferase
Increase in blood
alkaline
phosphatase
Skin and Pruritus Bullous skin Acute
subcutaneous reactions like Generalised
tissue disorders Rash Stevens-Johnson Exanthematous
syndrome or Pustulosis
Urticaria toxic epidermal (AGEP)
necrolysis
Dry skin (potentially life-
threatening, see
section 4.4)
Musculoskeletal Arthralgia Tendonitis (see |Tendon ru pture  |Rhabdomyolysis
and connective section 4.4) (see section 4.4)
tissue Myalgia
disorders* Muscle cramp  |Arthritis
Muscle Muscle rigidity
twitching
Exacerbation of
Muscle symptoms of
weakness myasthenia gravis
(see section 4.4)
Renal and Dehydration Renal
urinary impairment (inc.
disorders increase in BUN
and creatinine)
Renal failure
(see section 4.4)
General Injection and |F eeling unwell Oedema




s
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(incl. pain in back,
chest, pelvic and
extremities)

Sweating
Infusion site
(thrombo-)
phlebitis

*Very rare cases of prolonged (up to months or years), disabling and potentially
irreversible serious drug reactions affecting several, sometimes multiple, system
organ classes and senses (including reactions such as tendonitis, tendon rupture,
arthralgia, pain in extremities, gait disturbance, neuropathies associated with
paraesthesia, depression, fatigue, memory impairment, sleep disorders, and
impairment of hearing, vision, taste and smell) have been reported in association with
the use of quinolones and f] uoroquinolones in some cases irrespective of pre-existing
risk factors (see Section 4.4).

The following undesirable effects have a higher frequency category in the subgroup of
IV treated patients with or without subsequent oral therapy:

Common: Increased gamma-glutamyl-transferase

Uncommon: Ventricular tachyarrhythmias, hypotension, oedema, antibiotic-
associated colitis (incl. pseudomembranous colitis, in very rare
cases associated with life-th reatening complications, see section
4.4), seizures incl. grand mal convulsions (see section 4.4),
hallucination, renal impairment (incl. increase in BUN and
creatinine), renal failure (see section 4.4)

There have been very rare cases of the following side effects reported following
treatment with other fluoroquinolones, which might possibly also occur during
treatment with moxifloxacin: increased intracranial pressure (including pseudotumor
cerebri), hypernatraemia, hypercalcaemia, haemolytic anaemia, photosensitivity
reactions (see section 4.4).

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is
important. It allows continued monitoring of the benefit/risk balance of the medicinal
product. Healthcare professionals are asked to report any suspected adverse reactions
via the national reporting system listed in Appendix V.,

4.9 Overdose

No specific countermeasures after accidental overdose are recommended. In the event
of overdose, symptomatic treatment should be implemented. ECG monitoring should
be undertaken, because of the possibility of QT interval prolongation. Concomitant
administration of charcoal with a dose of 400 mg oral or intravenous moxifloxacin
will reduce systemic availability of the drug by more than 80% or 20% respectively.
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The use of charcoal early during absorption may be useful to prevent excessive
increase in the systemic exposure to moxifloxacin in cases of oral overdose.

5. PHARMACOLOGICAL PROPERTIES
5.1 Pharmacodynamic properties

Pharmacotherapeutic group: Quinolone antibacterials, fluoroquinolones, ATC code:
JOIMA14

Mechanism of action

Moxifloxacin inhibits bacterial type Il topoisomerases (DNA gyrase and
topoisomerase 1V) that are required for bacterial DNA replication, transcription and
repair.

Pharmacokineticﬁnharmacodvnbamic relationship

Fluoroquinolones exhibit a concentration dependent killing of bacteria.
Pharmacodynamic studies of fluoroquinolones in animal infection models and in
human trials indicate that the primary determinant of efficacy is the AUC24/MIC ratio.

Mechanism of resistance

Resistance to fluoroquinolones can arise through mutations in DNA gyrase and
topoisomerase 1V, Other mechanisms may include over-expression of efflux pumps,
impermeability, and protein-mediated protection of DNA gyrase. Cross resistance
should be expected between moxifloxacin and other fluoroquinolones.

The activity of moxifloxacin is not affected by mechanisms of resistance that are
specific to antibacterial agents of other classes.

Breakpoints
EUCAST clinical MIC and disk diffusion breakpoints for moxifloxacin (01 .01.2012):

Organism Susceptible Resistant
Staphylococcus spp. <0.5 mg/l > 1 mg/l
> 24 mm <21 mm
S. pneumoniae <0.5 mg/l > 0.5 mg/l
> 22 mm <22 mm
Streptococcus Groups A, B, C, G <0.5 mg/l > 1 mg/l
2 18 mm <15 mm
H. influenzae <0.5 mg/l > 0.5 mg/l
225 mm <25 mm
M. catarrhalis <0.5 mg/l >0.5 mg/l
>23 mm <23 mm
Enterobacteriaceae <0.5 mg/l > 1 mg/l
>20 mm <17 mm
qr |AWO
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Non-species related breakpoints* < 0.5 mg/l > 1 mg/l 1

* Non-species related breakpoints have been determined mainly on the basis of
pharmacokineticfphannacodynamic data and are independent of MIC distributions of specific species.
They are for use only for species that have not been given a species-specific breakpoint and are not for use
with species where interpretative criteria remain to be determined.

Microbiological Susceptibility

The prevalence of acquired resistance may vary geographically and with time for
selected species and local information of resistance is desirable, particularly when
treating severe infections, As necessary, expert advice should be sought where the
local prevalence of resistance is such that utility of the agent in at least some types of
infections is questionable,

ammonly susceptible species

Aerobic Gram-positive micro-organisms
Staphylococcus aureus**

Streptococcus agalactiae (Group B)

Streptococcus milleri group* (S. anginosus, S. constellatus and S. intermedius)
Streptococcus pneumoniae*

Streptococcus pyogenes* (Group A)

Streptococcus viridans group (S. viridans, S. mutans, S mitis, S. sanguinis, S. salivarius, S, thermophilus)

Aerobic Gram-negative micro-organisms
Acinetobacter baumanii

Haemophilus influenzae*
Legionella pneumophila

Moraxella (Branhamella) catarrhalis*

Anaerobic micro-organisms

Prevotella spp.

“Other” micro-organisms
Chlamydophila (C hlamydia) preumoniae*

Coxiella burnetii

Mycoplasma pneumonige*

Species for which acquired resistance may be a problem

Aerobic Gram-positive micro-organisms
Enterococcus faecalis*

|Enterococcus faecium*




Aerobic Gram-negative micro-organisms T
Enterobacter cloacae*

Escherichia coli**
Klebsiella oxytoca
Klebsiella prneumoniae**

Proteus mirabilis*

Anaerobic micro-organisms

Bacteroides Jragilis*

Inherently resistant organisms

Aerobic Gram-negative micro-organisms

Pseudomonas aeruginosa

*Activity has been satisfactorily demonstrated in clinical studies.

*Methicillin resistant S aureus have a high probability of resistance to fluoroquinolones. Moxifloxacin
resistance rate of > 50% have been reported for methicillin resistant S. aureus.

#ESBL-producin g strains are commonly also resistant to fluoroquinolones.

5.2 Pharmacokinetic properties

Absorption and Bioavailability

After a single 400 mg intravenous 1 hour infusion peak plasma concentrations of
approximately 4.1 mg/| were observed at the end of the infusion corresponding to a

only slightly higher than that observed after oral administration (35 mgeh/l) in
accordance with the absolute bioavailability of approximately 91%,

In patients, there is no need for age or gender related dose adjustment on intravenous
moxifloxacin.

Pharmacokinetics are linear in the range of 50 - 1200 mg single oral dose, up to 600
mg single intravenous dose and up to 600 mg once daily dosing over 10 days.

Distribution

Moxifloxacin is distributed to extravascular spaces rapid ly. The steady-state volume
of distribution (Vss) is approximately 2 l/kg. In vitro and €x vivo experiments showed
a protein binding of approximately 40 - 429 independent of the concentration of the
drug. Moxifloxacin is mainly bound to serum albumin.

Maximum concentrations of 5.4 mg/kg and 20.7 mg/l (geometric mean) were reached
in bronchial mucosa and epithelial lining fluid, respectively, 2.2 h after an oral dose -
The corresponding peak concentration in alveolar macrophages amounted to 5677,
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mg/kg. In skin blister fluid concentrations of 1.75 mg/l were observed 10 h after
intravenous administration. In the interstitial fluid unbound concentration time
profiles similar to those in plasma were found with unbound peak concentrations of
1.0 mg/l (geometric mean) reached approximately 1.8 h after an intravenous dose.

Biotransformation

Moxifloxacin undergoes Phase 11 biotransformation and is excreted via renal
(approximately 40%) and biliary/faecal (approximately 60%) pathways as unchanged
drug as well as in the form of a sulpho-compound (M1) and a glucuronide (M2). M1
and M2 are the only metabolites relevant in humans, both are microbiologically
inactive.

In clinical Phase I and in vitro studies no metabolic pharmacokinetic interactions with
other drugs undergoing Phase | biotransformation involving cytochrome P450
enzymes were observed. There is no indication of oxidative metabolism.

Elimination

Moxifloxacin is eliminated from plasma with a mean terminal half life of
approximately 12 hours. The mean apparent total body clearance following a 400 mg
dose ranges from 179 to 246 ml/min. Following a 400 mg intravenous infusion
recovery of unchanged drug from urine was approximately 22% and from faeces
approximately 26%. Recovery of the dose (unchanged drug and metabolites) totalled
to approximately 98% after intravenous administration of the drug. Renal clearance
amounted to about 24 - 53 ml/min suggesting partial tubular reabsorption of the drug
from the kidneys. Concomitant administration of moxifloxacin with ranitidine or
probenecid did not alter renal clearance of the parent drug.

Renal impairment

The pharmacokinetic properties of moxifloxacin are not significantly different in
patients with renal impairment (including creatinine clearance > 20 m [/min/1.73 m?).
As renal function decreases, concentrations of the M2 metabolite (glucuronide)
increase by up to a factor of 2.5 (with a creatinine clearance of < 30 ml/min/1.73 m?),

Hepatic impairment

On the basis of the pharmacokinetic studies carried out so far in patients with liver
failure (Child Pugh A, B), it is not possible to determine whether there are any
differences compared with healthy volunteers. Impaired liver function was associated
with higher exposure to M1 in plasma, whereas exposure to parent drug was
comparable to exposure in healthy volunteers. There is insufficient experience in the
clinical use of moxifloxacin in patients with impaired liver function.

5.3 Preclinical safety data

In conventional repeated dose studies moxifloxacin revealed haem atological and
hepatic toxicity in rodents and non-rodents. Toxic effects on the CNS were observed
in monkeys. These effects occurred after the administration of high doses of
moxifloxacin or after prolonged treatment.
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In dogs, high oral doses (= 60 mg/kg) leading to plasma concentrations > 20 mg/|
caused changes in the electroretinogram and in isolated cases an atrophy of the retina,

After intravenous administration findings indicative of systemic toxicity were most
pronounced when moxifloxacin was given by bolus injection (45 mg/kg) but they
were not observed when moxifloxacin (40 mg/kg) was given as slow infusion over 50
minutes.

After intra-arterial injection inflammatory changes involving the peri-arterial soft
tissue were observed suggesting that intra-arterial administration of moxifloxacin
should be avoided.

Moxifloxacin was genotoxic in in vitro tests using bacteria or mammalian cells. In in
vivo tests, no evidence of genotoxicity was found despite the fact that very high
moxXifloxacin doses were used. Moxifloxacin was non-carcinogenic in an initiation-
promotion study in rats.

In vitro, moxifloxacin revealed cardiac electrophysiological properties that can cause
prolongation of the QT interval, even though at high concentrations.

After intravenous administration of moxifloxacin to dogs (30 mg/kg infused over 15,
30 or 60 minutes) the degree of QT prolongation was clearly depending on the
infusion rate, i.e. the shorter the infusion time the more pronounced the prolongation
of the QT interval. No prolongation of the QT interval was seen when a dose of 30
mg/kg was infused over 60 minutes.

Reproductive studies performed in rats, rabbits and monkeys indicate that placental
transter of moxifloxacin occurs. Studies in rats (p.o. and i.v.) and monkeys (p.o.) did
not show evidence of teratogenicity or impairment of fertility following
administration of moxifloxacin. A slightly increased incidence of vertebral and rib

Quinolones, including moxifloxacin, are known to cause lesions in the cartilage of the
major diarthrodial joints in immature animals.

6. PHARMACEUTICAL PA RTICULARS
6.1 List of excipients

Sodium sulfate anhydrous

Sodium acetate trihydrate

Acetic acid (for pH adjustment)

Water for injections

6.2 Incompatibilities




The following solutions are incompatible with moxifloxacin solution for infusion:
Sodium chloride 10% and 20% solutions

Sodium bicarbonate 4.2% and 8.4% solutions

This medicinal product must not be mixed with other medicinal products except those
mentioned in section 6.6.

6.3 Shelf life
3 years
Use immediately after first opening and/or dilution

6.4 Special precautions for storage
Do not refrigerate or freeze, keep the bottle in the outer carton to protect from light.
6.5 Nature and contents of container

The Solution for Infusion Moxifloxacin 400mg/250ml is filled into a white Low
Density Polyethylene (LDPE) bottle of 250 mL nominal capacity suitable for
pharmaceutical solutions. Packs contain 1, 10 or 20 bottles.

Not all containers have to be placed on the market.
6.6 Special precautions for disposal and other handling

This product is for single use only. Any unused solution should be discarded.

The following co-infusions were found to be compatible with moxifloxacin 400 mg
solution for infusion:

Water for injections, Sodium chloride 0.9%, Sodium chloride 1 molar, Glucose
5%/10%/40%, Xylitol 20%, Ringer's solution, Compound Sodium Lactate Solution
(Hartmann's Solution, Ringer-Lactate Solution).

Moxifloxacin solution for infusion should not be co-infused with other drugs.

Do not use if there are any visible particulate matter or if the solution is cloudy.

At cool storage temperatures precipitation may occur, which will re-dissolve at room
temperature. It is therefore recommended not to refrigerate or freeze the infusion
solution and keep the bottle in the outer carton to protect from light.

7. MARKETING AUTHORISATION HOLDER

VIOSER S.A. PARENTERAL SOLUTIONS INDUSTRY
9th km National Road Trikala-Larisa,

Taxiarches, Trikala,

42100, Greece

8. MARKETING AUTHORISATION NUMBER(S)
To be completed nationally

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE
AUTHORISATION
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IHEPIAHYH TON XAPAKTHPIZTIKOQN TOY [TPOIONTOX

1. ONOMAZXIA TOY PAPMAKE

YTIKOY ITIPOIONTOX

Moxifloxacin/Vioser 400 mg/250 ml Si6dvpa yio éyyvon

2. IOIOTIKH KAI INOXOTIKH LYNOEXH

Mia @162 250 m] mepiEyet 400 mg moxifloxacin (og hydrochloride).
I ml mepiéyer 1,745 mg moxifloxacin hydrochloride.

Exdoyo0 ne yvoom dpdon: 250 ml S patog yia gyxuon mepigyovy 678,6 mg

(29,52 mmol) voTpiov.

[ tov gy KATdAoyo Tav exdéymv, .. mapdypago 6.1.

3. PAPMAKOTEXNIKH MOP®H

Atdhopa yio £yyvon

Awgpavég, kitpvo dudAvpa, pe pH 4,

4-4.6, ehevbepo and opati HAn

Qouotikémra: 270 — 320 mOsm/kg

4. KAINIKEX ITAHPO®OPIEX

4.1 Ogpamsvtinig evdeilealg

To Moxifloxacin 400 mg/250ml evdeicvutan Y ™ Bepaneio:
- Tng mvevpoviag m¢ kowdmrag (CAP)

- Tov emmdeyuévoy hodEemv Tov

To Moxifloxacin/Vioser 0 péneL v

SEPUATOG Katt Ty deppatik@v Sopdv (cSSSI)..

& xpnowonoteitoan pdvo dray m xpnon dilov

avtiBaktnplakdy APy OVIWY OV GLVIGTOVTAL cuviBwg ya v avTIipHETMTIon
aTOV TV AohEswmy Oewpeitar AKQTAAANAN.

Hpéner va hapBavovron VoYM Ot £x
TOV avtifokmplakdy TUPAYOVI®Y.,

fonueg odnyies oyetikg pe ™MV KatdAAnin ypiion

4.2 Aosoloyia ka TpOTOg Fopiiynong

Aocoloyia

H cuvictdpevn 86om eivar 400 m g moxifloxacin eyyvépeva epamag nuepnoiong.

H Bepancia HTOpEL apykdS va givar

EVOOQLEPaL Xop1ymon axorovfod Hevn pe amd

TOV 6TOUATOG YOpNYNoN Stokimy moxifloxacin 400 mg dtav quté evleikvutal

KAMVIKG,

Xe KAwikég uerétec ot TEPIGGOTEPOL
Oepancio péou os 4 nuépec (CAP) 1

acBeveic petéfnoav g and tou OTONOTOG
6 nuépeg (¢SSSI). H OUVICTMOUEVT GUVOLIKY

Sibprera e evBopLEBiag kat amd Tou oTopatog Oepomsiog eivar 7 - 14 NUEPES Y1 T

o
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TVELLOViX ™G KowdTTaC Kat 7 - 2] NUEPES Y10. TIg EMIAEYHEVEC AowdEEIS Tov
SEPLATOC Kat TV depuatikdv Sopdv.

diddvon (BA. Tapaypapo 5.2 yi TEPIOGOTEPEG AeTTOUEPELEC).
Agv vapyovy enapkn dedopéva ot acbeveig pue nratuey dvohertovpyia (Bi.
Tapdypapo 4.3),

Allot e1diroi minBvauoi
Agv amoteiton TPOGUPLOYY TNG docoloyiag yia TOUG NAKIOUEVOUS acOeveic kat
acbeveis pe yaumié COHATIKO Bdpoc.

Hadiarpicoc m2nbvauce

H moxifloxacin avtevssicvurar o€ Tudid kat pnBovg o avamtuén. H
OTOTEAECHATIKOTNTOL Kot N aopdrew g moxifloxacin ot Toi§14 Ko epnoug dev
EYOVV TEKUMPLBE] (BA. mapéypagpo 4.3).

Tpdmog yopiyymong -
Mo evdopéBua ypriom, SVVENNS Eyxvon Yo Tave and 60 Aentd (PA. emiong
TApaypago 4.4),

Edv evSeikvura WTPIKAG, T0 SidAvpa mpog Eyyvon umopei va X0pnMOel pécw evig
cwAve-T, pali pe ov HPatd Sddpata yio gyyvon (BA. Topaypago 6.6).

4.3 Avtevdsitaig

- YrepevaioOnoio ot moxifloxacin, o GAreg Kvordveg 1 o€ koo and o Exdoya
OV OVAPEPOVTOU GTNY Tapaypago 6.1.

- Kimon ket yohovyia (B mopdypago 4.6).

- Acbeveic nlkiog kéTm Twv 18 c1dy.

- Aobeveig e 1otopucd natnong/dwtapaync twy TEVOVTOV, oxeTi{Gpevn ue m
Oepameia pe KIVoAdvec,

T600 oe mporxhvikéc épevveg 660 Kt oToVG avbpdmoug, £yovy mopoTnpnbei addayég
oV Kapdokn nAekTpopucioloyin HE T LOopYT) emunkuvenC Toy dwotipatog QT,
HeTh amd ExOsom ot moxifloxacin, Emopévac, ya Loyoug ACQAAELNC TOV QopuiKov,
N moxifloxacin avtevssicvoron oe acOeveig pe:

- Zuyyevi 4 TEKUMPIOpEVN ikt EMUKLVOT TOV Swectipatog QT

- Awtapayéc NAEKTPOAVTGY, 15 witepa oe U anokatactadsioo, VTOKOALL L {0
- Khvikd onpovruch Bpadvkapdio

- Khvikd onpaveuch KapSokh avendpkeo pe ELITTOUEVO KAGo UG eEdONong
aPIOTEPTIS KOthiog

- ITponyovpevo I0TOPIKO GUUMTOUATIKGY appvOudy

H moxifloxacin Sev TPETEL VoL ypGIoTOLEiTaL TaVTOYPOVE e AN QApLOKO, T
omoiw emyumKvHVOLY TO Stdomuo QT (Bh. emiong mapaypago 4.5).

0
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Ady® TV meplopropévey Kavikdy oedopévarv, 1 moxifloxacin avevdeikvutu
emiong oe aoleveic pe nrutikh duciertovpyia (Child Pugh C) ko1 o¢ acBeveic Tov ot
TPAVGAUVAGES TaUPOVGIAL oY avénon > 5 gopéc ULN,

4.4 Edkéc TPOEIBOTON|GEIS Kt TPOPUAGEEIS KaTd TN zpnon

H yption e moxifloxacin 6u TPEMEL VAL OTOPEVYETL Ge uabeveic ot omoiot £yovy
TOPOVCIGTEL GoPapéc avembopmreg evépyeieg oo TaperBov katd m 7pnon
TPOIOVTIWV IOV TEPIEYOVY KIVOLOVES 1) pboproxvordveg (Bi. mapaypogo 4.8). H
Bepansio avtdv 1oV acheviy ne moxifloxacin mpénet va apyilet pévo exdeiyet
EVUALOKTIKOV OgpomenTicdy EMAOYDV Kot PETh amd TPOGEKTIKN a&loddynon g
oyéomng opéLove/ KvdHvou (PA. emiong Tapaypaeo 4.3).

To 6pghog tng Oepameiog pe moxifloxacin, e18xd oe Lowdéerg pe yauniod Babpov
coBapdmra, Oo mpénet va otabpiotei oe oyéon e IS TANPOPOpieg Tov TEPEYOVTAHL
GV TOPGYPapo Tpoedonomoemy Kat TPOPUAGEEWY.

Mopatetapévec, cofBapéc avemBoun TEC EVEPYEIEC TTOV TPOKAIOUV QVoT Pl Kot eivon
duvnrikd un avaoTpéyiuec.

ITol0 omdvieg nep MTOCEIS TOPUTETAUEV DY (ovveylopsvay ya HNVES N xpdvia),
coBaphv avemBounTev EVEPYELOV TOV TpoKkahovV avammpio ko givar Suvntikd pm
AVOCTPEYILES, O onoieg emnpedalovv Sago PETIKG, OPIOUEVES POPEC TOALATAG,
GUGTILLOTO TOV OpYOVIo oD (HvookeleTikd, VEUPIKO, Yoylatpikés Kot N Tipieg)
€xovv avopepBei og ucbeveic mov Edafav KIVOAOVEC Kat Kot pboprokivordveg
aveEapmra and v nAia kot Tpobmdpyovreg Tapdyovteg kivdvvov. H moxifloxacin
TPETEL VO SluKOTTETOL apESWS e Ta mpda onpeia 1 SLUTTOpOTA 07O lodnToTE
coPapric avemBvunme evépyetug kot O mpéner va VTOSEIKVIETAL GTOVG acleveic va
EMKOWVWVOVV LLE TOV GUVTAYOYPaQPO TOVG Y10t cupPovléc.

Ermumkuvon tov Swotiuatoc QTe kot KAWIKEC KATAOTAGEIC IOV Tbavde va
oyetiCovrat e emufkuven Tov OTe

‘Exet SeyBei 611 moxifloxacin ETUNKOVEL o Sidomua QTe oo
nxaxrpompﬁloypdcpn Ho o€ opropévoug acbeveic. To néyebog ™mg emun KUVOTG TOV
QT pmopei va ovEndet HE TIG auEavOpeveg OUYKEVIPMOELS 6TO TAGG 0L Aoy® g
YPNYOPNG £vE0pLEProg £yyvong. Enopéva, 1 Sidpkein ™me éyyvong e Oa mpémet va
etvan Ayyotepn omd to cuviotd Heva 60 hemtd ko 1 evBopLiBua §60m Twv 400 mg
£panas nuepnoing e O pénet vo vrepBaiverar Na MEPLOTOTEPEG AEMTOUEPEIES
Lﬁsire TOPUKATW Kot avoTpéEte otic Topaypdeovg 4.3 kot 4.5.

H 6epameio ue moxifloxacin g TpénEL va Slakomei edv 1o, onueio M ta suumTdOuaTo
OV UTOPEL VXL GLOYETIGTOVY g KupSkt] appvOpio TPOKVYOLV Katd T Sidpreta g
Oepameiog pe 1 xwpic nlempomp&oypa(pmd VPN AT,

H ypiion ¢ moxifloxacin 0 TpEMEL VL yiveTon pe mPocoyM ot aobeveig e
OTOWdNTOTE Karrdotoon npodiifeons oe Kopdlokég appubpiec (m.%. o&eia woyaupia
TOV Hvokapdiov), 16t propei va EYOLV Evav avENUEVo Kiveuvo v avanTiZovy
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Koakég appubuieg (cuumep. torsades de pointes) kat kapdiok avakont. Biéne
eniong mapaypdoove 4.3 kot 4.5.

H ypiion ¢ moxifloxacin Oa TPETEL VaL YIVETOL PE TPOGOYN OF acBeveic Tov
Aapfavovy edppakae Tov HTopel va peldoovy va enineda kakiov. Biéns emiong
mopaypheovs 4.3 kat 4.5.

H xpon ¢ moxifloxacin 6o, TPEMEL VoL YiveTon pe Tpocoyn ot aobBeveic mov
AapBévovy péppaka oyetild HEVa He KAVIKG onpaviky Bpadvkapdic. Biéne emiong
Tapaypapo 4.3.

Ot yvvaikeg kow ot nhkiopévor acBeveic pmopel va givar mo gvaicOntol oe emdpdoeig
TOV QUPUAK®V TTOV ETUNKHVOLY TO dibomua QT émwg n moxifloxacin kat CUVETHG

amonteitan Wiaitepn tpocoy.

thaoa:umcr{)nciafukkapvméc VTS paceLe

‘Exovv avaeepOei kard v TPOTN YopryNon pe PHoprokvordvec,
ovpmepiiapBavopivng kot e moxifloxacin, vrepevactnoio kot aAlepyéc
avdpdoeis. Avapuiaktosideic avdpaoelg umopoty va sEelyovy o ane untkd
Y10 T oM 60K, akdun Kot petd ™MV TPOTY XopRynon. e TEPITTAOCELG KAVIKDV
EKMMAOGEOV GOBapdY avTidphoemv vrepevarctnsiag n moxifloxacin Oa npéner vo,
SlKOMTETAL KOt 1) KATdhAnAn Bepuneio (m.y. Bepamsia yio o 60K) Ba Tpémel va
epapuolerar.

Zofoapéc nroutikéc dlatapayée

‘Exovv avagepOzi pe ™ moxifloxacin TEPMTOGES KEPAVVOBHLOV NraTiTIS0g mbavadg
e§eMocOEVES 5 NIoTICh avemdapkew (BA. mapdypago 4.8). Ot acOeveig Oa mpémer va,
GVUPOVAEDOVTUL VUL ETIKOWVOVODY HE TO Y1aTpd T0VG TPV GLVEKiGOLY ™ Oepaneia v
TOL GMHUEIDL KoL TO CUPATOUATE TS KepavvoPdrov nratikig véoov e&ehyBoiv éror
MOTE VA avamTOEOLY TaEme acOEVELL SUVOSEVS HEVN amd iKTEPO, GKOVPL 0V, ThoM
apoppayiog N nratiky eykepulonddero.

Ou wpémer va mparypaTonoonvTaL EpyacTnplakol Edeyyov Siepevvnon ™S NTOTIKNG
Aerrovpyiog oe TEPIMTOGELG OTOV VREPYOLY evdeibeig nratuaig Svoheiton pylac.

Zofapéc deppotucéc avem@vuntec EVEPYELEG

‘Exovv avagepbei pe m Ho&wpro&aoivn cofupéc SeppoTikég avemOounTec evEpyeleg
(SCARs) cvpumepthapBovopévng e TOEWIG EMBEPUIKTG vekpéivong (TEN: YVOGTH
emiong kat g chvdpopo Lyell’s), cov8popo Stevens Johnson (SJS) kot Oceio
levikevpévn ELavOnpatuch Qlvktaivoon (AGEP), ot omoieg umopel va givan
omenTikég i ) Lof 1 Bavamedpeg (BA. mapdypapo 4.8). Katd m
oLvVTaYOYpagon, ot acbeveig Bo mpénet va ovpfoviedovrar yia Ta onpeio xat
CUUTTOUATE TOV GoPapdv St PUATIKOV avTISpAoemV Kol va, Tapakorovbodvron
otevd. Edv vrdpyouv onpeia kon CUUTTOUATA TOV VIOSNADOVOVY aTEC TIC
avTidphoeig, no&proacivy o mpémet va Sraxomnet UHECHS Kot va eEeTacBel
gvadhaxtikn Oeponeia. Edy o acbevig £xet avamtier o coPapy avtidpoon dnwg
SIS, TEN % AGEP pe m xPiom Mg po&iproaciwng, 1 Oepameio pue m
Ho&ihpo&acivn de Oa mpémet va enavaineOel e avtév tov acbevi Eovd.




AcBeveic ue podiibecn 6 oTuGLONC

O kwvoddveg eivar yvooto 6t TPOKaAOUV oacpove. H XP1ON TOVG TPETEL va, yivetan
HE TPOGOYT ot uabeveic e datapayéc tov KNI M 6tav vadpyovy Grlot TOpayovTeg
Kwvdbvou mov umopei va mpodiudétovy oe OTAGHOVS 1 VO LEIOVOLY TOV 0180
ELPAVIONG OTUGUGY. T TEPINTOON GGGV, 1 Bepameia pe ™ moxifloxacin O
npémel va Srokomel kot v Yiver epappoyn tov KOTAAANAoV péTpoy.

Heprpepuen vevpordsia

‘Exouv avapepOei og acOeveis mov Aapfdvovy KIVOAOVEC Kot pBoprokvordveg
TEPIMTAOCELS aloONTIKNG 1 ooOnTikokvnTIKTG TOAVVEVPOTADELG TTOV KataAnyovv og
raparctnecic, vrocinsia, dvoaetnoia 1 advvapia. AcBeveig oe Oepaneia pe
moxifloxacin 6o wpéner va cvppoviedovrar v EVIHEPDVOLY TO Y1aTPd TOVE TPOTOD
cuveyicovy ™ Oepancio siv avortvyBody ta cvunTdOpata ™G vevpondabeiag 6mmg
TovoG, KavG0g, aictnua VOYH®Y, apodio q advvapuia, TPOKEUEVOL VoL TPorneOsi
eEEMEN ag SuvnTikg HI AVeoTpEyume Katdotaong (BA. mapdypapo 4.8).

Yoyarpikéc avridpaceic

Mmropei va tapovsiastony WYOROTPIKES avTISpacELS akdpta Kot HETG TNV TTpddT
X0p1ynon Kvorovav, cvunepapBavopévng me moxifloxacin, L ok OTAVIEG
TEPMTDOGELS, 1) KatdOhwym 7 o Yoxooikég avuidpdoeis eleliybnkay oe OUTOKTOVIKEG
OKEYELS Kol ULTOTPAVUATIKT) GUUTEPIPOPE, HTGC UnomEPES avTokTOViag (Bh.
mopdypapo 4.8), ¢ TepimTOoN MOV 0 €UGBEVIC EnPavicer Této LeG avTdpdoel, mpémel
va StukOnTeTON N Oepancia pe moxifloxacin kat v hapfdavovror o KatdAinio puétpa.
ZoVISTaTaL TPocoyy edv n moxifloxacin mpoxeiton v xopnynBet oe yuymokoig
aobeveic 1 o acbeveis pe 1topid YUFTPIKNE VOGOU.

Adpporo. oyenildpevn pe avtiBioticg ouumep. KoAitidog

‘Exet avagepBei 16pporc oxetildpevn pe avuProtind (AAD) kot koriTido,
OXETICOMEVN pe avTiroTikg (AAQ), cvumepapBoavopsvng e yevdopeppavddovg
KoMTdag kat Sidpporac oxetilopevne e Clostridium diffiicile, oe cvoyétion HE ™
xpnon avriBotikdy EVPEOG PhoHATOC ovurepapPavopsvng e moxifloxacin kat
HTOpEL va Kupaivovton og Bapvmro amd Hma dtdppora péypt Bavatneopa kohitida.
Emouévag, eivar onpavrics v hopPaveron VoYM 1 Sidyvwon avth o€ acheveic ot
07001 AVATTHGGOVY coPapn Sieppora katd ™ Shpreta | petd xpfon
moxifloxacin. Xg TEPMTOOELG VIO oG 1) emPefaimpévng Suéppotag oxetilopevne ne
avTiBloTikg 1 KoAiTid0g oXeTICOHEVNG 1e avTiBloTikd, 1 Tp€xovon Bepancio pe
avuioktnprakong TopayovTeg, cvpmEpAapBavopivng e moxifloxacin, 6o mpénet vo,
SakdmTETOL KO v Aappavovron QeSO emapkn OepanevTing pérpa. Emumiéov, O
TpEmEL va Aapfdvovtarl To KoTdAnha pétpa ehéyyon tav LOWDEEDV Y10, ™ ueioon
T0V Kvd0vov petddoone. déppaka wov AVAGTELLOVV TOV TEPIGTAATIGUS
avtevieikvoviol o acleveig mov avanticoovy oofupn Séppora.

Acleveic ue nachéveiy gravis
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H moxifloxacin 0 MPEMEL VAL xpNGIHOTOIE{TAL HE TPocoyN o€ aoleveic e poachivew
gravis S16T pmopei va emdevmoy TO. CUUTTAOLOTA.

Tevovrtitida kat pNéN tévovta

Tevovtitida ka PIEN Tévovta (e181ké 0dAG Oy TEPLOPIGTIKG TOV ayirieion tévovra),
Oplopéveg popég apQoTEPOTAEL P, Umopel Vo, TAPOVGIUCTOVY KO Kot £VTHC 48
POV omb v Evapén ™g Bepameiag pe KWVOLOVES Kat $Boprokivordveg kat £xet
avapepbei 611 cuuPaivouy aKOua Kat £mg UPKETOVS Miveg petd Stocom) g
Oepanciog. O Kivduvvog TEVOVTITIdUG Kat pHENC TévovTa sival avénpévog ctoug
NAKWwpEVoug acOeveic, acbeveig pe VEQpIKn Suahettovpyia, acBeveic pe
HETAUOGYEVON GLUTAYGY O pyavov xat og exeivoug mov AapPdvouy TONTOYPOVN
QY®yn pe KOPTIKOGTEPOEISH. Zvvendg, 1) TOVTOYPOVY YpTion KOpTIKoGTEPOLISGOV Ao,
TPETEL VAL 0mOPEHYETOL.

Me 10 mpdrro onueio TEVOVTITISOG (.. endSvvo 0idnua, preypovy), N Oepancio pe
moxifloxacin mpénet va Swukdnrerar Kot va e&etdleton EVOAAUKTIKY Bepameio. To(w)
maoyov(Ta) Gkpo(a) Tpémet var vmofaiietar oty KatdAnin Oepansio (m.y.
aKwnromoinon). Asv mpémet va XPNCIHOTOOVVTUL KOPTIKOGTE PoEd £V EUOEAVIGTODY
onpeia tevovrondBetoc.

AcoBeveic e VEQPIKN duoigitoupyia

Ot niwimpgvor acbeveic pe veppikéc Sratapayés Oa mpéne va kdvouy xp1on g
moxifloxacin pe TPOGOYN v Sev umopovv vo dnpricovy jua EMAPKT Aym vypdv,
Aoy tov 6Ty apLidTmon propei va av€noet Tov kivéuvo VEQPIKIG GVEMGpKELUC,

Onticéc Swrapayéc

Edv empeacOein 6pacn M mepovclacTOlY GAheg emdpdoeic ota natwa, Bo Tpémet
apESWS va cupovisuteite évay o@baipuiatpo (BA. mapayplpovg 4.7 ko 4.8).

Avoylvkayia

Onwe pe dheg tic PBoproxivordveg, £xouy avagepOei te ™ moxifloxacin dlatapayéc
ot YAvk6(N aiparoc, ovumEPapPavopéve Te voyAvKapiog kat tne
vrepyhukaipiog. Te acbeveig mov vroPARtnkay oe Beponsia 1e moxifloxacin,
Svoylukopio ELpavioTnke kupiwg oe NAMKIOpEVODE dfntikodg acBeveic mov
MapBavoy CvYxopnyoduevn Oepaneia pe Evav aré tov 616 HOTOG VITOYAVKALULIKS
mopdyovto (m.y. GOVAQOVLAOVpa) 1) WGovAivn. X¢ S tikong acleveic cuvioTdton
TPOGEKTIKT Tapak0)ovONon e YAv K6CnG aipatog (BA. Tapaypao 4.8).

Hpoinym tov avudpaosmy PwTogvocinaiog

‘Exer deyybei 611 o KWoAdveg mpokadohy avtidpdoeig Purogvaistneiug og nobeveic.
Evrovrog, neréteg Exovv Seifer 611 n moxifloxacin éyet MKpOTEPO KivEuvo v
TPOKarEGEL POTOELAUIGON i, QoTdT0 oTovg acleveig Oa Tpémer va GUGTIVETOL VA
amoQevyovy TV ékBeon oV aktvofolria UV (vrepLddng aktvoPoiia) 1§ oto
vrepPolikd kari évrovo NAKS Q¢ Katd ™ GG pKeLo. e Oepaneiag pe
moxifloxacin.

Aobeveic ue Eddsyn aQL3POYOVECTC TNC 6-Pwcpopiknc wkéing
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Acbeveig pe owoyevelaxs LOTOPIKG 1 emBefarmpévn Eddenym apudpoyoviong e 6-
Pwoeopikric I AK6ing eivan EMPPENEIS 6E AUOAVTIKES avtidpdoeig, Gty
Bepamedovran pe KwvoAdveg. Emopévme, n moxifloxacin 0q TPETEL VO YpNGIIOTOIEITAL
HE TPOGoYN oTOVG UcBeveic avTovg,

Dlreyuovn Tov TEPLUAPTNPIEKOY 1GTOD

To dwéhvpo yio €yxvomn moxifloxacin eivar Yo ev8opéBa xopfymon uévo. H
evboaptnpiakm xopnynon ba mpénet va anogevyetat dedopévon ot TPOKAVIKEG
Heréteg £8e1Eay PAeypov) Tov TEPLUPTNPLUKOV 16TOV £TELTA OTtd Eyyvon péow auTg
™G 0dov.

Aocbeveig ue Wwitepec emmheyuévee howwbEeic Tov SEPLATOG KoL TOV Sepuatucdy
doudv (cSSSI)

H xavuer OTOTELECUATIKOTN TOL ™¢ moxifloxacin ot Oepansia Tov cofapdv
howdEenv tov eykay HETOV, OV TEPITOVITISY KAt oTIG AomEerg SwaPntikon
108100 pie ooTeopLELTIS Y, Sev Exel TexpnpimBet,

AcBeveic og diaura, VaTpiov

To gappaxevtiks qutd TPOiOV mepiEyel 678.6 m g (mepimov 29,52 mmol) vatpiov avd
d6am. IMpénet v AapBaveron LIoOYM 0mé acBeveic o Sianra eleyydpevov varpiov,

AMNMAeniSpacn e Bodoyikéc efetdoeic

H Oepaneio pe moxifloxacin Hopei vo alkndemidphoet ue tov Eheyyo
xarépyeag Mycobacterium SPP. KATAGTELLOVTOG T [1v KoBuxmpioky avantuén
TPOKAADVTAG YEVS e UPVITIKG. amotedéopiata og Setypata mov &yovy AnoBel and
acbeveic v nepiodo mov Aappavav moxifloxacin.

AcOsveic ue Aowdéeic and ypusitovra OTOQVAOKOKKO avOeKTIKG ot uebiiiiivn

(MRSA)

H moxifloxacin §ev CUVIGTATAL Y1 T Bepaneio oy MRSA YowdEsoy. X¢
TEPITTMON VIOV iag 1) £t BeParmpivne roipmEng Adyw MRSA, 6a npénet va Eexvnoea
Bepameio pe tov KatdAAnio avtifakmplakd mapdyovia (BA. Tapaypago 5.1).

Hadwrpicde min Buoude

Abdyo tov avemboumtov evepyeidy oIS apbpdGEIS TV Veapdy Lowv (B
Topaypa@o 5.3), n xP1on mg moxifloxacin og Tard1d kat epRovg NAkiag kétm Tov
18 etdv avrevdeikvutar (BA. mapdypacpo 4.3).

4.5 A).lnlemﬁp(issu; HE GAA QUPUAKEVTIKG TPOTOVTO Kot Gddeg popoig
ardnienidpaocnc

Allnlam&pdcslc LE QUPLUKEVTIKG TPOTGVTOL
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Emnpécbem enidpaon oV emyuikvvon tov Swothuatoc QT ard ™ moxifloxacin
KOl GALOV Qoppdkmy T omoio umopet va emundvouy to oo QTe dsv umwopet
va amokAesOel. Avtéd pmopei vo odnynoel oe avEnuévo kiveuvo Y10 KOWAOKEG
appvipieg ovumepiapfavopévng me torsades de pointes. Enopévag n oLy opfyMon
¢ moxifloxacin pe kémowo and 1o TAPOUKATO POPUUKEVTIKG TPOTSYTOL
avrevéetivotar (BA. emiong napdypago 4.3):

- avrppuBpkd téng 1A (m.y. Kw1dtvn, vipokvidivn, Svcomupapisn)

- avriappuBpkd tagng 111 (m.y. apodapovn, cotadohn, dofetilide, ibutilide)

- WTYVY OO KA (7., povoBeialivec, mpolidn, sertindole, aAomePI8OAN, sultopride)
- TPIKVKAIKOUG avrikatablrtikotg Tapdyovrec

= OPIGUEVE. avTiiKpoPiokd, (oaxovvafipn, onaperoéaciv, epuBpopvkivn i.v.,
revtapdivn, avlelovooiakd, Waitepa halofantrine)

- OPICUEVOL OV TUSTOUVIKG (tepgevadivn, aotepilonn, podaotivn)

- 6Mha (owampidn, vincamine iv., bepridil, diphemanil).

H ypiion me moxifloxacin 6o, mpEmEL VoL yiveTon pe Tpocoxn & acheveic mov
Aappavouy géppaka mov HTOpel va petdoovy o emineda kokion (.. SrovpnTiKG ¢
0yYKUANG Kot Ogtaliduxd, SrovpnTikd, KaBupTikG ko1 KAGpoTo [oymhév Séoemv],
KOPTIKOGTEPOEWT, appoTepikivy B) 1 Pappaka mov oystilovrat LE KAVIKG,
onuavtikt Bpadvkapdio.

Metd arnd emavaiapPavopevn yopiymon oe vyeig eBehovég, 1 moxifloxacin avénoe
™ Crmax ™G Styo&ivng mepimov 30% XOPig va ennpedoet oy AUC 1 ¢ Katdrepo,
emineda autic. Agy xpealetar Tpovratn yio ™ xpriom e dryoivn.

e peréteg mov Sieéfjxbnoay oe dafntikoig eBehovtés, tavtdypovn xopnynon and
TOL oTOHaTOg MoXifloxacin e YMBevidauidn eixe og amotélecpa pueimon mepiron
21% omig péyioreg OUYKEVTPOOELS YAPevkAapidne oto mhaopo. O cuvdvacude
YMPevihapidng kor moxifloxacin Bewpnrikd 6o propovos va 0dNYN\oeL o€ Ama Ko
TaPOSIKY) VITEPYAY Kopio. Evrovrolg, o1 1a PUTNPOVUEVES Qap HAKOKIVNTIKEG
HeTaBoAEg yia T yABeviha pidn dev enépepay arhayég oTIC PUPUAKOSVVOLLLIKES
TOPAUETPOVG (hKywpo ailatog, woovdivn). Emopévac dev Tapamnpninke Khvikd
oyetifopevn aAdndeniSpaon peta&d e moxifloxacin kot ™S YMPevihapuidng.

ArLayéc tov INR

‘Evag peydhog apBudg mepIeTaTIKGY OV detyvouv avénon o SpuocTiKdTNTR TOV
Um6 TOV GTOUATOG AVTIINKTIKGY Exet avapepBei og acbeveic mov AapBdvouy
avrifaxmplakoie mopdyovteg, Waitepa pBoprokvordvec, Hoxkpoideg,
TETPAKVKAIVES, KOTPLOEALOAN KAt KATOLEg Kepadoomopivee. Ot AodSe1g kat ot
PreyHOVOIELG KOTOoTAOELS, N Nhikio ko 1 YEVIKN Katdotaon tov acOevoic
enpavifovrar v ivoy nTapdyovteg kKivdovov. Yrd auTéG TIg cLVONKeC, eivar SHokolo
v ekTipn el eqv eivonn rofuwén q n Beparsio woy mpokodel ™ Swtapoyn tov INR
(International Normalised Ratio). "Eva npolnntiks HETPO Ba NTav va Tapakoiovdsita
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cuxvotepa to INR. Eqv givar anapaimro, 1 8060koyia Tov 0d Tou OTOUOTOG
QVTITNKTIK®V B0 Tpémet va TPOGUPUOOTEL aviroya.

Khwvikég pehérec degav 611 dev vfpEay alnhemdphoeig petd amd TauTdYpOVY
xopiynon moxifloxacin pe: pavitidiv, mpofevekion, and Tov GTONOTOC
UVTICVAANTTIKA, Svumnpduate acBeotiov, TUPEVTEPIKA YOpTIYOUUEV Hop@ivn,
OeopuAdivn, KUKAOGTOpivN 1) Tpakovalol.

Invitro perétec ue avipbmva évivpa KuToYpOHatog P450 vroampilovv avtd ta
otoyeia. Aappavovroc VTOYM ot T amoteléoata, iva amibovn e petaBolu
aAnAeniSpaon péoo tavy eVCOp®OV KuToypduatoc P450.

AMndeniSpaon pe v TPOON

H moxifloxacin 8ev &yet khvikg onuavtki alindenidpaon pe tmy TPOON,
cvurepapfovopuévay tov YUAUKTOKOIKOV TTpoidvTay,

4.6 Fovipéta, KON 6N Ka yakovyio

Ktnon

H ac@ddew e moxifloxacin o avOpdmovg kotd Ty Kinomn dev &yet Siepeuvnei.
Meléreg oe Lha Exouvy deiker avomapaywykn to&ikoma (Bi. paypago 5.3). O
mbovég Kivduvoe yio TOVG avBphdrovg etvan ayvootos. Adym Tov TEPAUATIKOD
Kwvdvov BAapne omd TI¢ OoprokvolLbveg OTOVG 6V3POVS TwV apdpdoemy oy
PEPOVV 10 Bépog Tov OOUATOG O€ VEUpd, Cha ko Voo TPEYIH®V BLuBdV tmv
apOpdoewv Tov TEPLYPAPOVTUL GE Tod1d, TTOV AapBévouy OpIopEVEC
pBoprokvordveg, Sev mpémer va. yivetar ypion ™¢ moxifloxacin og £Ykbovg yovaikeg
(BA. mapdypago 4.3).

@n?&ucgtég

Agv vdpyovv Srbéopa Sedopéva oe Yovaikeg mov Onhdlovv. I1 POKAWVIKG SeSopéva
Seiyvouv 611 HIKpEC mocdTNTEG moxifloxacin EKKPIVOVTaL 670 Y. Adyo amovoiog
dedopévav ot avOpdmovg kat Aéyw tov TEPUUATIKOD Kivdhvov BAapng ard Tig
pOoploKIVOAGVES OT0VG XOVEpovs TV upbpdoemy Tov @EPOVV 10 Bhpog Tov OOUATOC
Ge veapd Coa, 0 Onhacudc avievdeicvurol KOTé T S1dpketo g Oepansiog pe
moxifloxacin (BA. Tapaypopo 4.3),

LCovipdmra

Meléteg o (ha Sev £degav dvoherrovpyia om yoviudmra, (BA. mopdypapo 5.3),
4.7 Emdpaceig STV KAVOTNTA 031yNone Kot repwopod pnyovnuarov

Agv éyovv TpaypatoromOel uedéteg oyetikd He TS emdpaoeic e moxifloxacin otV
KoVOTNTO 081YNoMC Kot XEPLOLOV Ny oV ubT®V. Qotdoo0, o1 pBoprokivordveg
cvumeprapBavopévne me moxifloxacin HTOPEL VoL £X0VV (G amoTENES L0 TOV
EMNPEAGUO NG KavOT™Tag Tou ao0evoig va odnyei N va xepiletan Hnyaviuato, Adyem
TOV avTdpdoemy and to KNI (m.x. ahn, osia TPOSIKY anbrew opdoewg, BA.
mapdypago 4.8) 1 ofeia ka HKpNg Sidpretog andleln cuveidnong (cuykom, BA.
mapdypago 4.8). tove acOeveic mpémet va Sivetan N odnyia va Stumostdvouy mv
avtidpact] Tovg oto PappaKO, TPOTOD odnyMoovy 1 xE1pLeTONY Hnyaviuata.
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4.8 AvemOvunreg evépyeleg

O avem@0punreg evépysiec mov rapampninkav og KAVIKES pehétec ue moxifloxacin
400 mg nuepnoing xopnyovuevn and Tov OTOUATOG 1 eVEOPAEPI0 (LoVO evdopLéPa,
Sadoyikh [evioeléPia/and Tov GTOMATOG] Ko amrd TOv GTONATOS XOpNYNoN) Ko

MPOEKVYAV GE AVUPOPES UETE mv

KUKAOQOpia: TOV Qapdkon tagwvopodvral

TOPAKATO 6ve Katnyopi cLVOTNTOGC:

Extog amé ™ vavtia ko ™ Sdppota Greg ot avembounteg evépysisg Tapatnpibnkay
GE CLYVOTNTES KATM 0md T0 3%.

Evt6g kae katnyopiac SLYVOTNTAG ELPAVIONG, O BvEmOD pmteg evépyeieg

nopatifevial katd poivovsa

oepd coPapdtnrac. Ot cvyvémteg opilovtat g géng:

- OURVEG (= 1/100 éwxg < 1/10)

- Oyt ouxvég (> 1/1.000 £ag < 1/1 00)
- omavieg (> 1/10.000 éwc < 1/1.000)
- TOM omdvieg (< 1/1 0.000)

- CLEVOTTA PN YV Ut (Sev Hmopei va extyunOei pe aon

o Swbéoo Sedopéva)

Kotmyopia Toyvéc Oyt ovyvéc Lravieg IokY cmavieg Zoyvomnra un
opyavov TvOoTI
GUOTI HATOG
(MedDRA)
AopdEeig kun Entonudéeig
ROPUSITAOCES  (LOYm avOekTikbY
Boxmpiov 1
HUKNTOV 7.y,
CTOHATIKY] Kol
KOATIKT
Candidiasis
Awtapayic Tov Avanpio Abvénon tov
JLLOTOU TIKOU Agvkomevio(eg) EMTES WV
KU1 TOV Ovdeteponevia mpoBpopPivng/
AERQIKOD ®popporvtonevin peiwon tov INR
GUGTIHIATOS Opoppoxvrrapaiy AKOKKIOKLTTOPOL
o uio
Hoowoeilia tov
aipoatog [avkvttaponevio,
Erynkuven tov
Z1pOvoL
npobpopfivng/
avénomn tov INR
Awtapayéc Tov Aldepyucn Avoaulatio
avOGOToMTIKOY avtidpaon (Br.  |ovumep. mokd
GUGTIATOC ToapGypoao 4.4)  |ondvia
QTELNTIKOD Y10t
™ Lon ook (BA.
L Tapaypao 4.4)
ar {AK0
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AlhepyIKo
ofdnua/
ayyeooionua
(ovpmep.
OWNUATOS TOV
Aapoyya, mBavig
OTEANTIKOD Y10
™ Con, BA.
Taphypo@o 4.4)

weaopoi/okéyelg
N amdnepeg
avtoktoviag, BA.

Evéokpwvoroyik Xovopopo
£ dwatapayég Ampoogoprng
Exkpiong
AvVTId100pNTIKNG
Opuévng
(SIADH)
Awrapayic Tov Yrephmdaio Yrepylokoapio Yroyhvkaio
petapoiopod
KoL g Opéyng Yzepovpyopio Yroylvkaucd
KO
Yoparpikéc Ayxddeig ZuvausOnuatikng ATOTPOCHOTOTOIN
Swrapayéc* avTdpaoelg aotdbein on
FPoyxokwvntn Katabiwym (o [Woywowéc
VREPSPAGTNPIOTT [TOAD omdvieg aVTIOpaoELg
o/ avmovyio TEPUTAOTELG (mbavaig pe
mbBavdg pe amoKopHPOUL TNV
ATOKOPLQ®LLL THV QAUTOTPUVLUTIKT
OUTOTPAVUATIKY]  [CUUTEPLPOPE,
CUUTEPIPOPA, Ommg
Omwg UTOKTOVIKO{
QUTOKTOVIKOL weaouoi/okéyelg

N anomelpeg
avtokToviag, BA.
naphypago 4.4)

Tapaypugo 4.4)
[apaicOnon
[opainqpnua
Awrapayic tov Kepoalaryio Maporsbnoio kot YrnooOnoia YnepaicOnoia
VEVPIKOD Svcaictncia
svoTpaTog*  (Zdkn Awtapayés
Awrapoym g 6oppnong
yevong (cvumep. (cvpmep.
ayevsiag 6e moAD |ovoopicg)
OTAVIES
TEPIMTOOEIS) Hopa&eva dvepa
Zhyyoon Kot Awtapaym
37 LAKO

[HAROK =/
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-
5,

UTOTPOCUVATOAIS [GUVTOVIGHOD

16l (ovumep.
Sutapaydv oto
Awtapoym Hrvon Padiopa, Waitepa
(xupiog atinvia)  [Moym Caine 1

(WGwitepa katd, ™m

\iyyov)
Tpépog
Emnntikéc
'Ayyog Kpiceig copmep.
grand mal
Yrvniio GTacudV (BA.
napdypogo 4.4)
Awtopoayf e
TPOGOYNG
Awtapayéc me
OUAi0g
Apvnoia
[Teprpepucn
vevpomdOeln kot
TOAVVEVPOTTEOELL
O@Baipukig Awtapayéc g [opoducy
dwtapayic* Opaong copmep. OTMOAELL TNG
Sumhoniog kot opaong (Gwitepa
BoAng 6pacmc Katd ™ didpkeio

TOV vTISpacemy

ddpkewa Ty Tov KNZ, BA.
VT pEoE®mV TOV Tapaypagpoug 4.4
KNZ, Ba. kot 4.7)
napaypopo 4.4)
Awrapayéc Tov Epfon
WTOG KUt TOV
Lapopivlov* Exmtoon g
UKOUGTIKNG
o&0tnTag cuunep.
KOO®oNG
(cvvnBwg
Voo TpéyIun)
Kapdakég Empmxvven tou Emypixuvon tov Kothukéc ATpocdiopioteg
dwtapayig dwotipatog QT Swwomipotog QT TayLappLOpLisg appubpuieg
oe acBeveic pe (BA. mapéypago
vrokaiaipio (BA. (4.4) Zvykomn (nhadh |Afknv pumidiov
nopaypdgoug 4.3 oeia kat pkphc KOWloKT
Kot 4.4) AioOnpo taipdy Siapretag andieio, ToxvKapdio
cuveidnong) (torsade de
Toyvkapdia pointes) (BA.
mopaypago 4.4) | -
| KoAmikn 54
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Happapvyny Kapdaxn
avoxomn (BA.
Zm0Bdyym napaypapo 4.4)
Ayyewkig Ayygiodiactoln Yréptaon Ayyaitida
drutapoyic
Ynotaon
Awrapayic tov Avcnvouy
UVATVEVGTLKOD (cvumep.
CUGTIHATOC, achuatikdv
10V OO paka KOTaoTdoemV)
Kal 1oV
pesoBwpakion
Awrrapayéc Tov [Nowtio Meiwon mc Opeén|Avooayia
YAGTPEVTEPLKOD KoL ™g Anymg
(Epetog TPOPNG Zroporitic
Avekoudra
laotpoeviepikoi KoXitida
Kot Kotokoi Avoreyio oyeTilopevn ue
névol avtifroTikd
Metewpionog (ovumep.
Adppora yevdopeuBpavds
luotpitic 0Vg KoAiTIdaC, og
mOAD oTGviEg
AbdEnon mce TEPIMTAGELG
apvLGonC oUVOESIEVY g
EMAAOKES
ATEMNTIKES Y1t T
Con, Bi.
Tapaypago 4.4)
Awtapayic Tov AvEnon tov Hratum Ixtepog Kepavvoporog
N7aTog ka Tev pavoopvashv - [duchertovpyia nratitda Tov
20In@épmv (ovpmep. avénong |Hratinda (kupimg|dvvntika odnyei
™¢ LDH) X01.00TaTIKY) O€ NTATIKH
AVETApPKELD,
AvEnon e ATENTIKY Yo T
x0LepvBpivng Lot (ovpmep.
Oavamedpay
AVEnon e y-GT TEPMTOGEDVY, PA.
Tapaypapo 4.4)
AvEnon g
aAKaAKTG
POOOATACN S TOV
aipartog
Awrtapayic Tov Kynmouog Ducardmdovg  |OEeio
déppatog kat OOV avTIdphoelg Fevikevpévn
TOV VTodoHpLov E&avOnua TOV $éppatog E€avOnuatikn
16TOY 0mmg cuvSpopo Pruktaivaon
Kvidwon Stevens-Johnson 7 (AGEP) ,
37 VARO

#




.

A

To&IK1] emep KN

Enpodeppia vekpoivan
(mBavac
QMEANTIKES YI. TN
Con, .
napdypago 4.4)
Awtapayéc Tov ApBpaiyia Tevovtitig (BA. Prén tov PaBdopvoivon
HVOCKELETIKOD napaypogo 4.4)  tevoviav (BA.
GUGTI|LUTOS KUL Mvahryio Taphypago 4.4)
TOV GLVOETIKOD Kpdumneg tov
16TOV* TNy ApOpitida
Mviky cbonaon  [Muikh axopyio
Muii| advvapio  [[TapéEvven tov
CUUTTOUATOV TNG
poocOévelng
gravis (BA.
naphypago 4.4)
Awtapayic tmv Apuddtwon Negpikn
VEQPOV KUL TOV duchettovpyia
0VPOPOPOV (ovpmep. avénong
08V oV aldTou
ovpiag aipotog
[BUN] xat tg
KpeaTvivig)
Negpn
avenapkelo (BA.
napdypago 4.4)
Ievikég Avtidphoeig AlcOnpua Oidnpua
dwatapayés kar | 6to onueio KaKovyiog
KATAOTAGELS gveong Kat (kvpiog acbiveln
TG 0800 gyxvong 1 kénwon)
ropiiynonc*
Endduveg
KOTOOTACELS

(ovumep. wdvov
GTNV TAGTY, 6TO
ombog, oty
TUEMKY] xdhpo. Kat
oT0 AKpa)

E@idpwon
(Opopfo-
Yorefitda ato

onueio €yyvong

*[ToAv ombvieg Teputtdosic TOPATETAUEVAV (Y10, £0G UNVES T} 1pOVIXL), GoPapdv

aveml@buntov evepysidv nov Tpokalovy avamnpio kot etvar Svvntikd un




AVACTPEWYIUES OL OTtOIEG ETNPEALOVY UPKETA, OPIGHUEVEC POPEC TOANUTAG, OPYUVIKA
oLoTHHATE KoL aeBnoels (Gupmepihapufavouévoy aviidpdosmy OTmG TEVOVTITION,
PNEN tévovta, apbpakyia, Tévo ota drpa, Swutapayn g Padiong, vevpomdfeieg
oyeTiopeves pe maparcOnoio, katddiym, KOT®O, Statapoyn e Uviung,
datapayéc Tov Hvov, Kat Swtapayh TG aKovg, ™G 6paomg, TG YEHONS KuL TNG
0cppnomng) Exovv avagepBet o cuvdeon pe ™ xprion Kvorovdv kat
POOPOKIVOLOVAV GE OpLopEVES TEPIMTAOGELS aveapmra and mpoindpyoviec
mapdyovieg Kivdvvov (BA. mapdypago 4.4).

Ot axdrovBeg avemBOuNTeg evépyeiee £xovv Kamyopic vynAdTEPNG GUYVOTNTUG BTNV
vroopdda tev evéopheBing Oepanevduevoy asdevoy HE N xopic akorovBovpevn omd
TOV oToOpaTOC Depansia:

Zoyvéc: AvEnon e y-GT

Oyxrovypvéc:  Kotuakég tayvappubpuice, vdtaomn, oidnua, kokitda cyetildpuevn pe
avuProtikd (cvpmep. yevdopeufpoavidovg koritidac, oe ToAD OTAVIEG
TEPIMTOCELG GUVOEOHEVT pE ETMAOKEG UmEMNTIKES Y1t TN Com, PA.
Topaypago 4.4), emnatikég kpicelg cupumep. grand mal onacpodv (PA.
napdypago 4.4), mapaicOnen, veppixn Suchertovpyio (ovumep.
avEnomg tov aldtov ovpiag aipatog [BUN] kat ™m¢ Kpeatvivng),
veppikn avendpreio (BA. mapaypago 4.4)

Ymhip&av mokd onavieg nepntdoeic tov TOPUKATE AVETIOOUNTOV EVEPYELDY TTOV
avapEpinkay katd ™ Oepomeia pe dhec pBoprokvordveg ot omoieg propel mbavig
VO ELOAVIOTODV KaTd T Sépketo Tng Oepomeiag pe moxifloxacin: avénuévn
eviokpavia mtieon (ovpmepthapPavopévng g kahondoug eVOOKpaviag LTEPTAOTG),
VREPVATPLOLic, VIEpacBeoTiatpia, atpoivTiky avoupia, avtphoelg
potocvactneiag (BA. mapdypago 4.4).

Avopopd mBavorloyoduevey avemOOUNTOV EVEPYELOY

H avagopd mbavokoyodpevoy avembdpntov EVEPYELDV HETA amd TN Yopiynon
Gde10g KUKAOQOPING TOL PAPUAKELTIKOD TpoiodvTog eivar onpoviikh. Emrpénet m
cuvexf maparxorovOnon g oxEong 0PELOVC-KIVEIVOL TO QUPLULKEVTIKOD
TPOTOVTOG. Znteitan amd Tovg EMayyElIATiES VYELOG V& ava@EPOLY 0TolEGdTTOTE
mbavoroyodpeves ovemBopnreg evépysiec otov

Ebviké Opyavioud ®apudkaov

Mecoyeimv 284

GR-15562 Xohapydg, ABiva

Tnh: + 3021 32040380/337

Dag: +30 21 06549585

Iot6tomog: http://www.eof.gr

4.9 Yrepdoooloyia

AEV GUVIGTOVTOL KATTOL0L EIIKG HETPO. BVTILETOTIONS Y10 AKOVGL0L vrepdocoroyia. Te
nepintmon vepdosoloyiac, Oa mpémet vo EQappootel cvumTOpUTIKY aywyn. O
TpEMEL v yiveTar mapakolovinon pe niextpoxapdoypbonua (HKI) MOym e
mBavomTag empuveng Tov dwotipatog QT. Tavtdypovn xopnynon evepyon
avOpaka pe and tov 6ToHATOC 1] EVE0PLEFLL 80om 400 mg moxifloxacin Bu peibost
TN CLCTNHATIKY S1OEGLOTNTE TOV PAPUEKOD TeP1ocoTEPO amd 80% 1 20%

3 | RO
3 opAT \HAROR o

eidh




avtiotoya. H ypiion tov evepyot avOpaxa, vopic, Katd tv amoppdenon propel va
givar ypriGiun yio my amoTpom LVLEPRoAIKIG avENGN S 6T cuoTNHOTIKY £kOeom o1
moxifloxacin o nepmrdoeic and Tov GTOUATOG VTEPSOTOAOYidLC.

5. PAPMAKOAOI'IKEY IAIOTHTEX
5.1 ®appaxodvvapiksic woTTES

Dappaxobepamsvtinng Kayopia: aviiaktnplaxés Kivohdvec, pOoprokivordve,
Kwdikés ATC: JOIMA 14

Mnyavioudc Spéonc

H moxifloxacin avactéliet tic Poaxtnpraxon torov 11 Tonoicopepdoeg (DNA yupdon
Kat roroicopepdon 1V) mov anaitovvrat yio TV AVOTOPAYmYY, TN HETAYPaQT Kol TNV
emBI6pOmon tov Baktnprakod DNA.

Dap HOKOKIVNTIKEC/QUPUOKOSVVOLLIKEC OYEGELC

O pboproxivordves eppaviCovy Baxtnproktévo Spéom egaptdpevn amd ™
CVYKEVTpWON. DappaKOSVVOLIKEG HEAETES TV pboprokivorovdv oe poveéia
Loipwéng (bwv kat og KAWVIKEG pnehétes oe avBpdmovg deixvouvy 611 10 KUpLO
KabopioTiké aroryeio OMOTEAEGUATIKOTNTOG Elvan 1) avaroyic AUC24/MIC.

Mnyovioudc ovroynic

H avtictaon otic pBoprokivordveg pmopei va TPOKVYEL péca and Tig petohdéerg ™m¢
DNA yvpdong kon mg Torotoopepdong IV. Akkot pnyoviopof umopel va
nepthapuBavouy viepEkpact avtiby EKPOTG, ASMEPATOTNTA KAl TPOGTAGTDL uécw
TpoTEVAY g DNA yupdone. Awctov povpevn avtoxn Oa npémet va OVOUEVETOL
avdueoa ot moxifloxacin kot GALEC POOPIOKIVOLGVEC.

H dpdon e moxifloxacin dev EMPEALETOL 0 UMYAVIGHODE avToyic oL sivan
€101kl Yio avTiBakTpiokoig TapayovTeg GAA®V KUTNYOPIGV.

Opia

EUCAST xvikd 6pro. MIC ko Opia Sidyveng diokwv yia T moxifloxacin
(01.01.2012):

Opyaviopoc EvaisOnoia Avtoym

Staphylococcus spp. <0,5 mg/l > 1 mg/l
>24 mm <21 mm

S. pneumoniae <0,5 mg/l > 0,5 mg/l
>22 mm <22 mm

Streptococcus Groups A, B, C, G <0.,5 mg/l > 1 mg/l
> 18 mm <15 mm

H. influenzae <0,5 mg/l > 0,5 mg/l
225 mm <25 mm

M. catarrhalis <0,5 mg/l > 0,5 mg/l
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=23 mm <23 mm
Enterobacteriaceae < 0.5 mg/l > | mg/l
=20 mm <17 mm
Opia pn oyetildpeva pe eidn* <0,5 mg/l > 1 mg/l

* Ta pn oyenilopeva pe £idn dpra éxovy kaBoprotel kuping e faon ta
POPHAKOKIVNTIKA/Pappokoduvapikd dedopéva kat sivat aveEdpmra and Tig Katavouéc tomv MIC yio
OLYKEKpEVE £18M. Efvar yio yprion pévo ya eidn mov Sev T0VG €yl 800el Eva GuYKEKPIUEVO Y1t TO eidog
TOVG Op1o Ka dev givan yiow yprion e £idn 6mov o Kpunpia epunveiag exxpepei vo kabopiotoiy.

MuwpoBroroyiki) evaictncio

O emmolaouds e enikmng avToxNg uropel va motkiihel yemypa@ikd. kat ypovikd
Yl emheypéva £idn kot ot Tomkég TN POQopieg Yo v avroyn eivan emiBopntég,
WBuitepa yio m Oepaneia soBapdv AoydEsmv. Omov sivar amapait . 0o npénet va
EnmOei oupPovin sumepoyvdpova dmov o TOMIKOG EMMOAATUOG 0vTOYM S Elvon
TETO10G, MOTE 1) %PTOT TOV TUPAYOVTH GE TOVAGIGTOV KETOI0VG TOTOVE rowpdEewmv
gtvat vro apEopRmon.

Zov0og svaichnta £idn

AgpbBrot Beticoi kotd Gram LLLKPOOPYUVIGLLOT
Staphylococcus aureus**

Streptococcus agalactiae (Group B)

Streptococcus milleri group* (S. anginosus, S. constellatus & S. intermedius)
Streptococcus pneumoniae*

Streptococcus pyogenes* (Group A)

Streptococcus viridans group (S. viridans, S. mutans, S. mitis, S. sanguinis, S. salivarius, S. thermophilus)

Aepb6Biot apvntikoi katd Gram LLIKPOOPYAVIGLLOL
Acinetobacter baumanii

Haemophilus influenzae*
Legionella pneumophila

Moraxella (Branhamella) catarrhalis*

AvoaegpdBior wikpoopyavicuoi

Prevotella spp.

«AMLOW LKPOOPYOVIGLLOT
Chlamydophila (Chlamydia) pneumoniae*

Coxiella burnetii

Mycoplasma pneumoniae*

Eidn ywo ta omoia n emiktyy UvVTOYN popei va ivar poPinpa
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Aepofot fetikoi katd Gram LUKPOOPYUVIGLLOT
Enterococcus faecalis*

Enterococcus faecium*

Aepopior apvnrikot kot Gram LLKPOOPYUVIGLLOL
Enterobacter cloacae*

Escherichia coli**
Klebsiella oxytoca
Klebsiella pneumoniae**

Proteus mirabilis*

Avoepdfior wikpoopyavicuoi

Bacteroides fragilis*

Eyyevdg avOektikoi opyavicpoi

Agpoplot apvnrikoi kotd Gram ULKPOOPYOVITLLOT

Pseudomonas aeruginosa

*Exet kavomomtikd, amodeyBel Sphaon oe Khvikéc Helétec.

O avlekTkdg ot pebik AN S. aureus et vyma mBavomTa avtictaong otic o proxwvorovee. ‘Exet
avapepBel 10c00To avroxig >50% om moxifloxacin ce avlextiké o uebwiihivn S. aureus.

”Eteléxn mov mapdyovy ESBL givar eniong ouvi Owg avBextikd oTig pOoprokvordveg.

5.2 ®appakokivnTikig WoTNTEG

Amoppdonon kot Brodwdeciudmra

Met6 and pia cpaneé S6om 400 mg evopheing, ot éyyvon picg dpag, ot HEYIGTEG
CUYKEVIPAGELS 0T0 mAdoua, Tepinov 4,1 my/l, rapatpidnkay 61o Téhog TG
€yyvong, mov avadoyei oe péom avénon nepinov 26% ot oYE0M PE AVTEG TOV
napatnpROnkav petd amd tov otopatog xopiymon (3,1 mg/l). H Tiun e AUC mov
givan mepinov 39 mgeh/l petd and ev8opAEPia yopriynon eivar pévo EAUQPHE
vynréTEPN 06 GUTH TOV nopompiinke petd and tov cTépaTog xopnynon (35
mg+h/l) ce cuppwvio e my anorvT Brodwabeciudmta, Tov sivar nepimov 91%.

X006 aobeveis Sev vrapyer avdykn yw poBuion 86omg avihoya e ™V Nhkia 7 To
VA0 yia TV evSoeAéBia moxifloxacin.

H pappaxoxuntcy eivat YPappK 670 £9pog Tov 50 - 1200 mg, gpana and tov
OTONOTOG 36GEMG, Péypt 600 mg epanag evioeréPiag S6oeme Kot péypt 600 mg pia
Popd v nuépa katd ™ Sipkewa 10 NUeEPQV.

Katavour
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H moxifloxacin xatavépeta otoug £EOAYYEIKOVG YDPOVG Tayéwg. O 0YKOg
Katavouig o otafepomompévn katdotaon (Vss) stvar wepimov 2 l/kg. In vitro kot ex
vivo mepdpata édeigav déopsvon pe tpoteiveg tepinov 40 - 42%, ave&apmro and ™
GLYKEVTP®ON TOL Quppdkov. H moxifloxacin deopeeTor kuping o1 Aevkopativy
TOU Opov.

Ot puéyioteg svykeviphoeic Tov 5,4 mg/kg ka1 20,7mg/l (yeopetpikds pécoc)
£QTacav 6To Bpoyyikd Frevvoydvo kat 6To KuyelSikd vYpo avrictova 2,2h petd
amd pa omd Tov 6TépaTog déom. H avtistouym HEYIOTN GLYKEVTP®ON 6TU KLWEMSIKG,
Hokpo@dya avépyetat oe 56,7 mg/kg. e vypd and o Lporvyo mapatnpiOnkoy
ovyKevtphoelg vypod 1,75 mg/l 10 h petd myv evdopLéPua yopnymon. 1o Sidueco
VYPO M GLYKEVIPMO] TOV U1 GUVEESEUEVOD PUPUAKOV GE oy€om e 10 YPOvo Exel
napOpo10 TPOPIA pe To MAACH, HE PEYIOTEC CUYKEVIPOGELS U1 cVVIEdeUEVOD
papuaxov 1,0mg/l (yewpetpikds péoog), ot omoieg emrvyydvovrat tepirov 1,8 h petd
an6 evdopréPia Soom.

Buopetaoynuotioudc

H moxifloxacin vaékeiton oe Properacynuations edaong I kar amopaldetor Sio ™me
VEQPIKNG 0800 (mepinmov 40%) kou Tmv x0IMedpov/Konpdvmv (nepimov 60%) g
avarroimto ehppoako kadde Kat ot popen g Beukig évaong (M) kat evoe
yAvkovpovidiov (M2). Ot M1 kat M2 givar ot pévor petafolriteg mov agopovv Tov
avBpwmo kot eivat kat o1 §Ho pkpoproroykd adpaveic.

Ze kMvikég pehétec pdong | kot o in vitro Hehéteg Sev mapatnpionkay pnetaolikée
PAPHOKOKIWNTIKEG UAMNAEMIOPAGELS e GIA QAPHOKE TOV VEOKEWVTIL G
Propetacympationd gaong I, pe coppetom tov evibumV TV KuToYpduaTOC P450.
Agv vrhpyet EvBeiEn oEe1dTikoD petafoiiopon.

Amofoln

H moxifloxacin amoBdieton and to maopo e péon el nuioeia Lon nepinov 12
opeg. H péon pawvépevn ol kabupon obparog petd and §6om 400 m g xvpaiveta
a6 179 éwg 246 ml/min. ArorovOdvrag po evsopréPia &yyvoon 400 mg n avakon
avaAloimTov eappdkov and o ovpa fiTay mepinov 22% kat and ta kémpave TEPiTOn
26%. Met6, amd evdogAéBio yopiynon tov PapuaKov N avdxmon g ddong
(avodroioto @appako kat petafolitec) Hrav cuvoikd mepinov 98%. H veppuch
Kabapon avijAbe oe mepinov 24-53 ml/min, VIOSNAGOVOVTOG HEPTKN COANVOPLIKT
ETAVAPPOPNOT TOV QUPUAEKOV orrd ToVg veppove. Tavtdypovn yopipymon
moxifloxacin pe pavitidivn 1 mpofevexidn de petéfaie m veppikn K&Oapon tov

1M TPIKOV PapLdKov.

Neppiip dvaleirovpyia

Ot pappoxokvntikés idtnreg e moxifloxacin Sev petaarlovion onpuaviikd oe
aoBevels pe veppin Sucherrovpyia (ovpmepihapPavopévng kdbopong KpeaTvivng >
20 ml/min/1,73 m?). Oco hattdvera 1 VEQPIKN Ae1tovpyia, ot VYKEVIPAOGELS TOV
uetafolritn M2 (yAvkovpovidio) avédvovrat €0¢ 2,5 popég (e kGBapon kpeatvivig
<30 ml/min/1,73 m?).

Hratikn dvoleirovpyio
AHO
TSR




Baoet tov puppokokumtikdy pehetdv mov oednybnoav péxpt otiyig oe acBeveic
e nratiky avendprelo (Child Pugh A, B), 8ev sivat Suvatov va TPOGA10PIoTEL EGY
VAPYOVY S10QOPEG CUYKPITIKE [LE TOUC vyieig ebehovtés. Ennpeaopévn nratii
Aewovpyio oyeticOnke pe VYyMAOTEPT £KBECN 6T0 M1 610 TAGGHE, EVE n £xBeon oto
HNTPIKO PAPUAKO NTAV GLYKpicYN He éxbeom oe vyieig eBshovtéc. Asv LTAPYEL
EMOPKNG epTEpiaL Y10 TV Khvieq xprion e moxifloxacin o acBevelg [1e nroatcy
Svoderrovpyio.

5.3 Mpoxivikd dedopéva yia Ty acpaleln

Ze ovpPotikég peréteg emavarappavopevng 3éong, n moxifloxacin £deike
AUOTOAOYIKT KL otk TOEIKOTNTO O TPOKTURG KA1 [1T] TPOKTIKE. To&ucée
avtidpaocelg 6to KN wapampidnkay oe mbnKovg. Avtég ot emSpdoerc
rapompifnkay puetd m xopfiymon vymidv Sécsmv moxifloxacin N uetd amd
nopatetapevn Bepameio.

Xg 6KOLOVG, VYNAEG b TOV GTOPATOC 86oe1g (> 60 mg/kg) mov odfynoay oe
CUYKEVIPOOELS TAGGHATOS > 20 mg/l mpokdhesoy uetaforéc oo
qkampoau(p1Blnctp08160ypdtpmla KOL G€ HEUOVOUEVEG TEPITTAOGELS UTPOPict TOL
apeiBinotposidong,

Metd and evdoehéBio yopriynon, EVPIULALTOL EVOEIKTIKG GVOTNHATIKYG TogIKdTNTOG
Ntav mo évrova 6tav n moxifloxacin x0pnyodvTay pe bolus eyyvoeis (45 mg/kg)
aArd Sev mapatnpriBnkav 6tav 1 moxifloxacin (40 mg/kg) xopnyodvray pe apyn
£yyvon og 50 hemté..

Katémwv evioapmpraxiig yopfiiynone, rapotpibnkav ereypovideis ahlowboelg oTov
TEPLPTNPLUKS HOAAKO 15T6, VTOSEVIOVTAS OTL 1 vVB0appIaKt yopymon g
moxifloxacin mpénet va amogevyeton.

H moxifloxacin rav yovoto&uki oe in vitro dokpacies, ypnoonoibvag Baxthpla
KOTTopo Onhaotikdv. Ze in vivo Soxpacisg dev Bpsdnke amOOEEN YOVOTOEIKOTNTAG
Tapd to yeyovog dtt xpnopomombnkay ol vymiés ddoeic moxifloxacin. H
moxifloxacin ftav un kapxvoyevetuch oe Hioe pedétn évapéng-npodonong oe
apovpaiovg,

In vitro, n moxifloxacin napovsioce WOTNTEG KoPSIKNAC NAEKTPOPVGI0LOYiag OV
HTOPEL Vo TPOKOAEGOVY ey Kuven tov Swotiuatos QT, akdpa Kat og VYNAEG
GUYKEVTIPOGEILC.

Metd and evdopréfua yopfiynon me moxifloxacin o okvArovg (30 mg/kg eyyudpeva
oe didpkew 15, 30 1 60 AETTOV) 0 Babude e EmUnKLVeNg Tov Swothpatog QT
e€apTidTaV 6aphc and to puOpé Eyyuong, dnh. 6o HIKPOTEPN M Sdprewn Eyyvong
TG0 710 £VIOVN 1] EXUKLVOT TOV dwotiuatog QT. Agy mapatpiinke empikuven
Tov SwoTipatog QT dtav 66om TV 30 mg/kg syyvotay oe dbpxern 60 remtdv.

Mehéreg avamapaywmymic mov devepynbnkav og apovpaiove, mONKovg Kat Kovikhovg
£degav 6t moxifloxacin Smepvd tov mhakovvTa. Mekéteg oe apovpaiong (p.o &
i.v.) kou mfKovg (p.o) Sev £deiEav evdeifeic TEpaTOYEVESNS M Sratapayéc g
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YOVIHOTNTUG MeTd T xopMnynon moxifloxacin. Mg eEhapPhOS avénuévn eninTwon
SVOUOPPIOV TOV GTOVEHAmY KOL TOV TALVPOV Topaty pNBnke oe EuPpua kovikhomv
oALG 1évo o §dom 20 mg/kg i.v., n omoiu frav oyeTLopEVN pe cofapn punTpikn
To&ikéTnTa. Yanpée avénen ot cuyvdmTa amofoidv otoug mBNKOVE Kot 6TOVG
Kovikhovg, o avlphmiveg Oepamevtiég CUYKEVIPMOES MAGGUATOC.

Ot ktvoddveg, ovprepthapBavopsvng g moxifloxacin, eivar yvooté drt TPOKUAODY
BraBec otoug XOVEpOVE TOV KLpLTEP®Y SapBpdoewv o Lho mov dev £xel
OAOKANp®BEi avantugn toug.

6. PAPMAKEYTIKEYX ITAHPO®OPIES
6.1 Katahoyog exdoywmv

Avvdpo Beukd vapio
Tpbdpiké 0&iké virpo

O&k6 00 (v pUOLoN Tov pH)
Yéwp yw evéoiua

6.2 AcvufatoTnreg

Tor axéhovba Swhvpata sivon Hn ovpPatd pe to Sidhopa moxifloxacin Yo Eyyoon:
Sodium chloride 10% ka1 20% Sddpota

Sodium bicarbonate 4,2% xo1 8,4% Srohdpata

AVT6 10 QapuaAKEVTIKG TPOIdV Sev mpémet va AVOUETYVOETOL UE GAAD PUPUAKEVTIKG
TPOTOVTa EKTOC HLTHY TTOV avapépovial oV Tapaypa@o 6.6.

6.3 Auapkera Lo

3 xpdvia

Xpnowonomore GUESMS UETE TO TPMTO Gvorypo kavn ™y apaiwon.

6.4 Idwitepeg TPOPVAGEELS KaTh ) QVhaln Tov mpoibvroc

Mny yiyete 1 katayoyets. Guidooers m P16An 670 e£mTEPIKG KOUT Yo va
TPOSTATEVETAL 07T TO PG,

6.5 ®von ka1 svoTATIKG TOV TEPLEKTY

To dwdhvpa yio éyyvon Moxifloxacin 400mg/250ml yepileton og AEVKN QraAN omh
TOABLAEVIO YomiAc mokvomrag (LDPE) OVOUOGTIKNG YpnTikdTnTag 250 mL,
KATGAANAN Y10 QappakevTicd StV paTa. 2vokevaoisg tov 1, 10 M 20 padv.
Mmopei va pmy KUKAOQOPODV GAeC 01 CLOKEVAOTEG.

6.6 Iwitepeg TPOPVAGEELS ambppIyYN S KoL (rdog yepiopie

AVT6 10 TPOTOV sivan yia epanag xprion pévo. Kaode HN xpnoponomOéy Siidvpa Oo
TPEMEL VoL amoppinteTa.

Ot axdrovBeg TOVTOYPOVES EYYVGEIC Bpétnke va sivan ovuPatég pe ™ moxifloxacin
400 mg Sihvpa TPOgG Eyyuon: -

T 1AHO
3 OPHT IHANOM

CATPRY (T M/



Water for injections, Sodium chloride 0,9%, Sodium chloride 1 molar, Glucose
5%/10%/40%, Xylitol 20%, Ringer's solution, Compound Sodium Lactate Solution
(Hartmann's Solution, Ringer-Lactate Solution).

To kv y Eyyvom moxifloxacin Sev TPEMEL VL ey OETUL TAVTOYPOVE tE Ghhat
QUPLLOKGL.,

No unv ypnoponoeitar sdv VTAPYOLY OpaTh cOUUTIOW 1} AV TO S1dhvua ivar BoAd.
Ze ouvOnkeg pOLaENG yapmIig Beppoxpaciag pmopel vo SnpovpynBei iCnpa To omoio
O enavadiaivbei oe Oeppoxpasia Sopatiov. Ma 1o 20Y0 aVT6 GVVIGTATAL VL PV
YozeTaL M Kataydyeton 1o Sthvpa yia £YXVON Kol Ve QUAGGTETOL 1] QLAY GTO
e€0TEPIKG KOLTI y1ot v TposTATEDETUL OIS TO QC.

7. KATOXOZX THX AAEIAY KYKAO®OPIAY

BIOZEP A.E. BIOMHXANIA IMAPENTEPIKQN ATAAYMATON
90 yhp. EOvikiig 0800 Tpikdhov-Aapionc,

Ta&hpyec Tpikahra,

42100, EALGSa

TmA: +30 24310 83441
Fax: +30 24310 83550

8. APIOMOX(OI) AAEIAX KYKAO®OPIAY
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9. HMEPOMHNIA IIPQTHE ETKPIZHE/ANANEQYHY THE AAEIAX
23-08-2017

10. HMEPOMHNIA ANAGEQPHIHE TOY KEIMENOY
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